
 

Initial Environmental Examination 
 

 
 
 
 
 
 
August 2022 
 
 
 

Sri Lanka: Science and Technology Human 

Resource Development Project: 

Sabaragamuwa University of Sri Lanka 

—Proposed Sewage Treatment Plant 1 (STP 1) 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

Prepared by Science and Technology Human Resource Development (STHRDP) Project, 
Ministry of Education for the Asian Development Bank. 



 

1 
 

CURRENCY EQUIVALENTS 

(As of 14 July 2022) 
 

Currency Unit - Sri Lanka Rupee/s (SLRe/SLRs) 
SLRe1.00 = $0.0028 

$1.00 = SLRs358.94 

 

LIST OF ABBREVIATIONS 

ADB - Asian Development Bank 

AET - Aqua Equipment Technology   

BOD - Biochemical Oxygen Demand  

CEA  - Central Environmental Authority   

CEB - Ceylon Electricity Board 

CIDA - Construction Industry Development Authority  

COD - Chemical Oxygen Demand   

CON                      - Contractor 

DEM - Digital Elevation Model   

DS - Divisional Secretariat 

DSD - Divisional Secretariat Division 

EIA - Environmental Impact Assessment 

EO                           - Environmental Officer 

EPL  - Environmental Protection License  

EQ - Equalization   

FFPO - Fauna and Flora Protection Ordinance 

FT - Faculty of Technology  

GND - Grama Niladhari Division  

GRC  - Grievance Redress Committee   

HRT - Hourly Rate   

ICC - International Consolidation Company 

IEE - Initial Environmental Examination 

IP - Indigenous Peoples 

IR - Involuntary Resettlement  

IUCN - International Union for Conservation of Nature  

MHECA - Ministry of Higher Education and Cultural Affairs 

MLSS - MLSS Mixed liquor suspended solids 

MOH - Medical Officer of Health  

MSL - Mean Sea Level 

NBRO - National Building Research Organization 

NE                            - Not Evaluated 



 

2 
 

  

 

 

 

 

 

 

 

 

 

 

 

 

 

NOTE 

In this report, "$" refers to US dollars unless otherwise stated. 

 

This initial environmental examination is a document of the borrower. The views expressed herein do 

not necessarily represent those of ADB's Board of Directors, Management, or staff, and may be 

preliminary in nature. Your attention is directed to the “terms of use” section on ADB’s website. 

 

In preparing any country program or strategy, financing any project, or by making any designation of or 

reference to a particular territory or geographic area in this document, the Asian Development Bank 

does not intend to make any judgments as to the legal or other status of any territory or area. 

 

 

 

 

 

 

NEA  - National Environmental Act   

NWS&DB  - National Water Supply and Drainage Board   

PAA                           - Project Approving Authority /Agency   

PHI - Public Health Inspector   

PIU  - Project Implementation Unit  

PMC  - Project Management Consultant  

PMU - Project Management Unit 

PP                            - Project Proponent 

PS - Pradeshiya Sabha  

RAM - Risk Assessment Matrix  

RC - Reinforced Concrete 

RDC - Resources Development Consultants (Pvt) Ltd. 

SPS - Safeguard Policy Statement 

STP                      - Sewage Treatment Plant 

SUSL               - Sabaragamuwa University of Sri Lanka 

TOR                        - Terms of Reference 

VEC - Valued Environmental Component 

   

   



 

3 
 

CONTENTS 
 

EXECUTIVE SUMMARY .................................................................................................................... 9 

I. INTRODUCTION .......................................................................................................................... 17 

A. General Information ...................................................................................................................... 18 

A.1 Name of the Subproject .......................................................................................................... 18 

A.2 Name of the Developer ........................................................................................................... 18 

A.3 Nature of the Subproject......................................................................................................... 18 

A.3.1 Nature of the Subproject .................................................................................................. 18 

A.3.2 Scale of the Subproject.................................................................................................... 18 

A.3.3 Main Objective of the Subproject ..................................................................................... 18 

A.3.4 Justification in Terms of Economic, Social and Environment .......................................... 18 

A.4 Investment / Funding Sources ................................................................................................ 19 

A.5 Location of the Subproject ...................................................................................................... 19 

A.6 Extent of the Subproject Area ................................................................................................ 19 

A.7 Does the Subproject Wholly or Partly Fall within the Following Areas? ................................. 23 

A.8 Present Ownership of the Subproject Site ............................................................................. 23 

A.9 Present Use of the Land ......................................................................................................... 24 

A.10 Subproject Timing, Schedule and Phased Development ..................................................... 24 

B. Objectives of the IEE .................................................................................................................... 25 

C. Approach and Methodology.......................................................................................................... 25 

D. Structure of IEE Report ................................................................................................................ 27 

II. SUBPROJECT DETAILS ............................................................................................................. 29 

A. Brief Description of the Subproject ............................................................................................... 29 

B. Construction Stage ....................................................................................................................... 30 

C. Subproject Layout Plan ................................................................................................................ 33 

D. Infrastructure Facilities Required/ Provided ................................................................................. 33 

D.1 Energy Requirement .............................................................................................................. 33 

D.2 Sewer and Wastewater Management .................................................................................... 33 

D.2.1 Wastewater Generation ................................................................................................... 33 

D.2.2 STP 1 Operational Procedure ......................................................................................... 34 

D.2.3 STP 1 Process Description.............................................................................................. 35 

D.2.4 STP 1 Tank Design ......................................................................................................... 36 

D.2.5 Treatment Process Flowchart ......................................................................................... 37 

D.2.6 Quality of the Treated Water ........................................................................................... 38 

D.2.7 Final Discharge Point ...................................................................................................... 38 

D.2.8 Existing Water Quality of the Nearby Natural Water Pond .............................................. 41 

D.2.9 Location of the Nearby Natural Water Pond.................................................................... 42 

D.2.10 Sludge............................................................................................................................ 46 



 

4 
 

D.3 Solid Waste Management Facilities ....................................................................................... 47 

D.3.1 Data Used for the Calculation: Construction Stage ......................................................... 47 

D.3.2 Computation of Probable Waste Generation and Source Segregation of Waste: 

Construction Stage .................................................................................................................... 48 

D.3.3 Total Waste Storage Requirements ................................................................................ 49 

D.4 Water Requirement ................................................................................................................ 49 

III. POLICY, LEGAL, AND ADMINISTRATIVE FRAMEWORK ....................................................... 50 

A. Applicable Local Environmental Legislations, Regulations and Standards .................................. 50 

B. Administrative Framework ............................................................................................................ 54 

C. International Agreements ............................................................................................................. 55 

D. ADB Safeguard Policy Statement, 2009 ...................................................................................... 56 

IV. DESCRIPTION OF THE EXISTING ENVIRONMENT .............................................................. 61 

A. Study Area .................................................................................................................................... 61 

B. Methodology used for Baseline Study .......................................................................................... 62 

C. Physical Environment ................................................................................................................... 63 

C.1 Topography ............................................................................................................................ 63 

C.2 Hydrology ............................................................................................................................... 65 

C.2.1 Surface Water Bodies ...................................................................................................... 65 

C.2.2 Drainage Pattern ............................................................................................................. 65 

C.2.3 Presence of Flood Plains................................................................................................. 66 

C.2.4 Surface Water, Ground Water Quality and Present Use ................................................. 66 

C.3 Geology and Soil .................................................................................................................... 67 

C. 4 Land Cover ............................................................................................................................ 67 

C. 5 Disaster Prone Area .............................................................................................................. 68 

D. Biological Environment ................................................................................................................. 71 

E. Historical & Archaeological Importance ........................................................................................ 71 

F. Socio- Economic Environment ...................................................................................................... 71 

G. Human Settlement ........................................................................................................................ 72 

V. ANALYSIS OF ALTERNATIVES ................................................................................................. 74 

VI. ANTICIPATED ENVIRONMENTAL IMPACTS AND MITIGATION MEASURES ................... 77 

A. Constructional Impacts ................................................................................................................. 77 

A.1 Impacts on Land Clearing, Cutting, Levelling and Residual Disposal .................................... 77 

A.2 Impacts Due to Removal of Trees / Loss of Green Cover ..................................................... 78 

A.3 Noise, Vibration and Dust due to Construction Activities ....................................................... 78 

A.3.1 Noise ................................................................................................................................ 78 

A.3.2 Vibration ........................................................................................................................... 82 

A.3.3 Dust .................................................................................................................................. 84 

A.4 Air Quality Impact from Traffic During Construction ............................................................... 87 

A.5 Proposed Mitigatory Measures for construction impacts ....................................................... 87 

B. Soil Erosion and Surface Drainage .............................................................................................. 88 



 

5 
 

C. Solid Waste Disposal .................................................................................................................... 90 

D. Impacts on Ecological Resources of the Area.............................................................................. 91 

E. Land Use Impacts ......................................................................................................................... 91 

E.1 Impacts due to Land Use Changes ........................................................................................ 91 

E.2 Loss of Agricultural Lands ...................................................................................................... 92 

F. Other Impacts ............................................................................................................................... 92 

F.1 Mitigation Methods for Visual Pollution ................................................................................... 92 

F.2 Methods for Greenery Build Up .............................................................................................. 92 

F.3 Wastewater and Sludge Disposal ........................................................................................... 92 

F.4 Risk of Fire and Emergency Preparedness ............................................................................ 92 

F.5 Occupational Health and Safety and General Public ............................................................. 92 

F.6 Contingency Management Plan ............................................................................................. 94 

VII. PUBLIC CONSULTATION ....................................................................................................... 95 

VIII. GRIEVANCE REDRESS MECHANISM (GRM) ....................................................................... 98 

IX. ENVIRONMENTAL MANAGEMENT PLAN ........................................................................... 100 

A. Environmental Management Plan .............................................................................................. 100 

B. Implementing Arrangement ........................................................................................................ 101 

C. Environmental Monitoring and Reporting ................................................................................... 103 

D. Consultation and Information Disclosure .................................................................................... 104 

X. CONCLUSION AND RECOMMANDATION .............................................................................. 118 

A. Conclusion .................................................................................................................................. 118 

B. Recommendation ........................................................................................................................ 119 

ANNEXURES ...................................................................................................................................... 121 
 

 

 
 

 

 

 

 

 

 

 
 



 

6 
 

LIST OF FIGURES 
 

Figure 1: Site Location  in the Survey Plan ........................................................................................... 19 
Figure 2: Proposed STP 1 Site ............................................................................................................. 20 
Figure 3: Location of the STP 1 ............................................................................................................ 21 
Figure 4: Main Access to the Site ......................................................................................................... 22 
Figure 5: Subproject Plan ...................................................................................................................... 29 
Figure 6: Site Location - Before and after the land clearing ................................................................. 30 
Figure 7:Contour Pattern ....................................................................................................................... 30 
Figure 8: Section of Soil Excavated Area ............................................................................................. 32 
Figure 9: Sludge Sand Drying Bed ....................................................................................................... 35 
Figure 10: STP 1 Tank Model ............................................................................................................... 36 
Figure 11: STP 1 Process Flowchart .................................................................................................... 37 
Figure 12: Final Discharge Point Design .............................................................................................. 38 
Figure 13: Treated Water Tank ............................................................................................................. 39 
Figure 14: Schematic of Proposed Cascade Aerator ........................................................................... 40 
Figure 15: Water Stream near the University boundary ....................................................................... 41 
Figure 16: Nearby Natural Water Pond ................................................................................................. 41 
Figure 17: Natural Water Pond and STP 1  Location ........................................................................... 43 
Figure 18: Proposed Retaining Wall ..................................................................................................... 43 
Figure 19: Natural Water flow From the Pond ...................................................................................... 44 
Figure 20: Point A of Figure 5 - Water flow in the Downstream ............................................................ 44 
Figure 21: Point B of Figure 5 - Water flowing through Cultivated Lands ............................................. 45 
Figure 22: Point C of Figure 5 -  Water flowing through Cultivated Lands ........................................... 45 
Figure 23: Study Area ........................................................................................................................... 61 
Figure 24: Site Location ........................................................................................................................ 62 
Figure 25: Topography .......................................................................................................................... 63 
Figure 26: Topography - Cross Section ................................................................................................ 64 
Figure 27: Topography - Cross Section ................................................................................................ 64 
Figure 28: Area Map of the Surface Water Bodies ............................................................................... 65 
Figure 29: Nearest water Body ............................................................................................................. 65 
Figure 30: Hirikattu Oya ........................................................................................................................ 65 
Figure 31: Drainage Map of Proposed Site........................................................................................... 65 
Figure 32: Elevation of Imbulpe DSD .................................................................................................... 66 
Figure 33: Land Use Pattern in the Muththettuwegama GND .............................................................. 68 
Figure 34: Land Use within 5 km .......................................................................................................... 70 
Figure 35: Downstream Settlements ..................................................................................................... 72 
Figure 36: Noise Measuring Results from Noise Level Report ............................................................. 79 
Figure 37: Dam Details ......................................................................................................................... 82 
Figure 38: Dam Details - Water Level ................................................................................................... 82 
Figure 39: Dam Details - Sections ........................................................................................................ 83 
Figure 40: Concentration of Each Parameter for Ambient Air Quality from Air Quality Report ............ 85 
Figure 41: At Public Consultation Meeting ............................................................................................ 96 
Figure 42: At Public Perception Survey ................................................................................................ 97 
Figure 43: Grievance Redress Mechanism of SUSL ............................................................................ 99 
Figure 44: Risk Assessment Matrix .................................................................................................... 105 

 

 

 

 
 

file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728761
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728762
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728763
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728764
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728766
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728767
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728770
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728771
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728774
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728775
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728776
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728777
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728778
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728780
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728781
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728782
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728783
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728784
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728785
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728786
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728788
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728789
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728790
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728792
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728794
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728795
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728797
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728798
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728799
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728801
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728802
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728803
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728804


 

7 
 

 LIST OF TABLES 
Table 1: Environment Sensitivity as per the NEA Scoping Process ..................................................... 23 
Table 2: Site Ownership ........................................................................................................................ 23 
Table 3: Proposed Subproject Schedule .............................................................................................. 24 
Table 4: Soil Excavation Details of Pumping Pits ................................................................................. 32 
Table 5: Energy Requirement ............................................................................................................... 33 
Table 6: Treated Water Quality and Effluent Discharge Standards ...................................................... 38 
Table 7: Existing Water Quality of the Pond ......................................................................................... 42 
Table 8: Composition of Typical Solid Waste ....................................................................................... 48 
Table 9: Calculation of Solid Waste Generation ................................................................................... 48 
Table 10: Clearance / Permits Required / Obtained ............................................................................. 54 
Table 11: SPS Policy Principle.............................................................................................................. 57 
Table 12: Land Use Pattern in the Muththettuwegama GND ............................................................... 68 
Table 13: Project Scenario .................................................................................................................... 74 
Table 14: Noise Level of Construction Activity...................................................................................... 79 
Table 15: Relative Range of Noise Levels for Some Common Types of Heavy Construction Machinery
 .............................................................................................................................................................. 80 
Table 16: Typical Noise Levels of Construction Equipment ................................................................. 80 
Table 17: Exposure Levels and Time Limit in UK ................................................................................. 81 
Table 18: Proposed Environmental Management and Monitoring Plan (EMMP) ............................... 106 
Table 19: Discharge Standards for Effluent ........................................................................................ 119 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728809
file:///F:/BUDDHIKA/BDK%20working%20files/BDK/21.05%20STHRDP/Sub%20Project-SB/STP-SB/IEE-Final-2022.08.05-Reviewed/IEE%20-%20Sabaragamuwa_STP%201%20(Final).docx%23_Toc110728810


 

8 
 

LIST OF ANNEXURES 
 

ANNEXURE A : GENERAL TERM OF REFERENCE (TOR) ............................................................. 122 
ANNEXURE B : SURVEY PLAN AND DEED ..................................................................................... 128 
ANNEXURE C : LAYOUT PLAN ......................................................................................................... 134 
ANNEXURE D : STP 1 PROPOSAL ................................................................................................... 139 
ANNEXURE E: CEA STANDARDS FOR TOLERANCE LIMITS OF DISCHARGE THE WASTEWATER: 
GAZETTE NO: 2264/17 DATED 27.01.2022 ...................................................................................... 208 
ANNEXURE F : SEWAGE EFFLUENT TO IFC-WB EHS GUIDELINES ........................................... 221 
ANNEXURE G : ENVIRONMENTAL RECOMMENDATIONS APPROVAL FROM CEA ................... 229 
ANNEXURE H : PROPOSED RETAINING WALL DETAILS FOR STP 1 AREA ............................... 232 
ANNEXURE I : SUMMARY OF STAKEHOLDER CONSULTATION MEETING ................................ 234 
ANNEXURE J : WATER DEMAND ..................................................................................................... 259 
ANNEXURE K : NOISE REPORT ...................................................................................................... 260 
ANNEXURE L : AIR QUALITY REPORT ............................................................................................ 266 
ANNEXURE M : SITE REPORT ......................................................................................................... 273 
ANNEXURE N : COMPLAINS FORM ................................................................................................. 280 
ANNEXURE O : DAM DETAILS ......................................................................................................... 281 
ANNEXURE P : CONTOUR PLAN ..................................................................................................... 285 
ANNEXURE Q : WATER QUALITY TEST REPORT OF THE NEARBY EXISTING POND .............. 286 
ANNEXURE R : BOQ OF THE STP 1 ................................................................................................ 287 
ANNEXURE S : CASCADE DETAILS ................................................................................................ 288 
ANNEXURE T : PUMPING PIT DETAILS …………………………………………………………………291 

                                                                                    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

9 
 

EXECUTIVE SUMMARY 

The government of Sri Lanka with loan funding from the Asian Development Bank (ADB) has proposed 

to implement the Science and Technology and Human Resource Development Project (STHRDP). This 

project aims to increase the technology-oriented workforce to transform Sri Lanka’s growing economy 

by supporting a series of universities across the country. The objectives of the overall project are: 

A. Determine the category of the subproject depending on the improvement proposal, 

environmental sensitivity, and magnitude of impacts, i.e., screening as per the Government of 

Sri Lanka’s regulations and ADB’s Safeguard Policy Statement 2009; 

B. Determine the requirement of statutory clearances; 

C. Baseline environmental monitoring and survey; and 

D. Predict impacts on relevant environmental attributes and mitigation measures to minimize the 

impacts. 

This Initial Environmental Examination (IEE) report is a supplemental IEE for the proposed Sewage 

Treatment Plant 1 (STP 1) project for Sabaragamuwa University of Sri Lanka (SUSL). This IEE report 

was prepared based on recommendations (Section X. B. 166 & 167) mentioned in the original IEE 

report for the proposed Faculty of Technology building complex for SUSL (2018).    

Description of the subproject: The establishment of the wastewater treatment facility and sewage 

management has been planned to give special attention and priority to the SUSL. Accordingly, two 

Sewage Treatment Plants (STPs) have been identified for SUSL as STP 1 and STP 2. STP 1 is 

proposed for the current SUSL operation and STP 2 is for the FT building complex, SUSL.    

The proposed subproject is STP 1, located in Sabaragamuwa University of Sri Lanka. The subproject 

aims to provide a proper method to dispose of sewage and wastewater of the increasing student and 

staff population within the university. The proposed STP 1 facilitates 6000 students and staff 

population. The STP 1 treats wastewater collected from the university’s Student Cafeteria premises, 

Faculty of Agriculture, Faculty of Applied Science, Walawa Hostel Complex, and Sinharaja Hostel 

Complex.   

With the new development of the Faculty of Technology, SUSL, a proper wastewater management 

system has become a mandatory construction. Currently, the SUSL provides accommodation for all of 

its students, in around 44 hostels owned by the University or rented private houses. The generated 

wastewater was discharged into septic tanks, but with the increasing student population with the new 

faculty developments, and the future expansion plans of the university, the need for a proper wastewater 

management system rather than relying on the fixed capacities of the current septic tanks is necessary. 

Accordingly, the major objective of this subproject is to manage the daily wastewater generation of the 

SUSL.  

Policy, legal and administrative framework, and subproject categorization:  The 

screening, scoping, formulation of initial environmental examination (IEE), environmental management 



 

10 
 

plan (EMP), and procedures for IEE and EMP disclosure and public comments will be governed by the 

National Environmental Act (NEA) of 1980 and its subsequent amendments of 1988 and 2000, and by 

environmental regulations. Accordingly, the current subproject of the STP 1 does not require an IEE 

report, because it is not within a designated protected area. As per the ADB’s Safeguard Policy 

Statement, the proposed FT subproject of SUSL was classified as Category ‘B’ for an environment 

requiring an IEE. In order to meet Environmental Policy Principles, additional activities and mitigations 

have been identified where necessary. All other Policy Principles have been met. Accordingly, this 

proposed STP 1 of SUSL is prepared as per the recommendations in the IEE of the proposed FT 

subproject of SUSL. Therefore, as per the ADB’s Safeguards Policy Statement of 2009 and based on 

the REA Checklist of ADB classification, STP 1 is categorized under environment Category B. 

Description of the Existing Environment: The proposed subproject site is situated within the 

existing SUSL complex. This site is a vacant land at present status. The proposed site was fully 

occupied with natural vegetation with a slopy terrain. The clearance of scrubs and leveling of the land 

have been undertaken at this phase. Approximately 250m2 has been cleared for the STP tank 1 

installation. No significant environmentally sensitive receptors exist in the subproject site's immediate 

surroundings. The only possible such receptors would be the SUSL community, the closest functional 

building is located 500 m from the site. None of the species identified in the subproject area are listed 

under the global International Union for Conservation of Nature (IUCN) Red List.  

Analysis of Alternatives: When compared to the No project scenario, which will deteriorate the 

existing environment and quality of life, the proposed subproject will not only provide the much required 

solution for the disposal of wastewater but also will greatly enhance and improve the environment. 

Alternatives to the location were not considered as the subproject site is strategically located within the 

SUSL complex. As per the locational attributes and treated water disposal purpose, there is no other 

more suitable location in the vicinity that can be developed as an alternative to the proposed subproject 

within the university land premises. Design alternative which could be considered is conventional 

activated wastewater treatment and sludge process. 

Public Consultations: A stakeholder consultation was held on 3rd June 2022 attended by 24 people 

including government officers, members of the nearby villages, students, and staff of the SUSL. The 

main concern that was highlighted at the meeting was the management of sewerage and wastewater 

effluent. No major concerns were raised at the meeting. The public participation processes are 

undertaken during the subproject detailed design to ensure that stakeholders and affected people are 

engaged during the preparation/finalization of the IEE. Ensuring the disposal of treated water quality as 

per the CEA standards, reusing the sludge as a byproduct (fertilizer) and the importance of STP 1 

maintenance during the implementation phase are the special concerns pointed out during the meeting. 

Monitoring and Reporting: The contractor will prepare monthly environmental monitoring reports 

which will be submitted to the Project Management Consultant (PMC) / Project Implementation Unit 

(PIU) / Project Management Unit (PMU) and monitoring progress will be included in the monitoring 



 

11 
 

report during construction and post-construction which will be prepared by the PMU and submitted to 

ADB. Social monitoring reports will not be required as IR is Category C and Indigenous Peoples (IP) 

safeguards are not applicable.  

Grievance Redress Mechanism: The subproject will follow the GRM process identified in the IEE. 

Assessment of the existing GRM shows that it has provided citizens with an effective platform for 

redressing of their grievances. This IEE describes the existing GRM including informal and formal 

channels, time frame, and mechanisms for resolving complaints about environmental performance. 

Anticipated Impacts and Mitigation Measures: A summary of the potential environmental 

impacts during the construction and operation phases along with recommended mitigation measures 

are provided in the IEE in the form of an EMP. Significant impacts were quantified based on the Risk 

Assessment Matrix (RAM). The STP 1 subproject is unlikely to cause significant adverse impacts as 

most predicted impacts are localized and likely to be associated with the construction process which is 

temporary. Also, the subproject will adopt mitigation measures, especially against sewer and 

wastewater generation and management which are the main concerns associated with the subproject. 

Below summary table indicates the key issues observed and mitigation measures suggested for this 

proposed subproject.  

Key Anticipated 

Environmental 

Impact/s  

Suggested Mitigation Measure/s 

Noise generation during 

Construction    

-As per the CEA and NBRO standards, the Maximum permissible noise 

level at the boundary shall be maintained at or below 75dB during the 

daytime from 6.00 am to 9.00 pm and 50dB during the nighttime from 9.00 

pm to 6.00 am at the construction stage.   

-Maintain the noise levels at the boundaries of the subproject site during 

the construction as stipulated in the National Environment (Noise Control) 

regulations. 

-Any work that may cause noise and vibration from 9 pm to 6 am shall be 

avoided. Noise generation activities shall be carried out only from 6.00 am 

to 9.00 pm.  

-Any nighttime activities shall be carried out using noise-reducing means 

or low noise technologies. 

-During the construction period, temporary covers shall be constructed to 

adequate height to reduce the spread of the noise. 

-Servicing of all construction vehicles and machinery shall be carried out 

regularly and during routine servicing operations, the effectiveness of 

exhaust silencers shall be checked and if found defective shall be 

replaced. 

-Maintenance of vehicles, equipment, and machinery shall be regular and 

to the satisfaction of the engineer to keep noise levels to the minimum. 

-Adhere to the ICTAD Guidelines (Ref. No. ICTAD/CM/01 and 

CIDA/STD/01) and IFC General Environmental, Health and Safety 

Guidelines (Section No: 1.7 Noise). 

 



 

12 
 

Community / 

Stakeholder complaints 

on construction and 

operation of the 

development   

-Adopt the mitigation measures appropriately the expert advice.  

-Mitigate the coming effects without disturbing the community lifestyle as 

immediately.  

-Wastewater generated from the subproject activities shall be treated and 

the treated wastewater shall comply with the disposal standards for 

“Tolerance limits for the discharge of industrial wastewater into inland 

surface waters” as prescribed in Gazette Notification No. 1534/18 dated 

01.02.2008 amended by Gazette Notification No. 2264/17 dated 

27.01.2022 standard treated effluent parameters and SLSI standards for 

wastewater and sewage effluent to IFC-WB EHS guidelines.  

-Adhere to the proposed tolerance limits for the discharge of treated water 

in table 20 and frequently monitor the quality of effluent discharged from 

the STP 1. 

-Proper drainage management plan.   

 

Soil Erosion during 

construction  

-Minimum clearance of the existing vegetation cover (shrubs) on the soil 

surface.  

-Temporary earth drains should be provided during the construction 

activities.  

-Construction activities should be scheduled to cope with the weather 

condition as much as possible. 

-Adopt measures suggested by CEA and NBRO.   

-Adhere to the ICTAD Guidelines (Ref. No. ICTAD/CM/01 and 

CIDA/STD/01).  

 

Soil Erosion during 

operation   

-Maintain the existing vegetation cover (Shrubs) on the soil surface. 

-Placing crushed stone and planting vegetation covers around the bank 

of the tank.   

-Providing adequate drainage facilities. 

-The treated water should be discharged under the 1:8 dilutions.  

-Discharging the treated water to the pond and surface water drainage via 

cascade aerator and stepped drain.    

-Construction and maintenance of spill, spill gates, intake structure, and 

tail canal without change in surface hydrology including downstream flow 

regime. 

-Turfing downstream slope and providing rip-rap protection on the 

upstream section of earth bund. 

-Provision of suitable retaining walls near the STP 1. 

-Adopt measures suggested by CEA and NBRO.   

- A proper drainage management plan should be developed for the site to 

ensure protection from heavy runoff and erosion if unmanageable soil 

erosion.  

 

Surface Drainage  -Maintain the existing vegetation cover (shrubs) and stones in the existing 

natural drainage. 

-Maintain the water flow rate of the natural drainage.   

-Placing crushed stone and planting vegetation covers in and around the 

drainage. 

-Providing adequate drainage facilities and a proper drainage 

management plan.  

-Temporary earth drains should be provided during the construction 

activities.  



 

13 
 

-Construction and maintenance of the spill, spill gates, intake structure, 

and tail canal without change in surface hydrology including downstream 

flow regime. 

-Adopt measures suggested by CEA and NBRO.   

-Adhere to the ICTAD Guidelines (Ref. No. ICTAD/CM/01 and 

CIDA/STD/01). 

 

Solid Waste generated 

by workers (Garbage)  

-Bio degradable (food waste) and non-biodegradable wastes such as 

plastic, polythene, and glass generated on-site should be separated, 

stored, and discharged to the final disposal point which will be continued 

with the assistance of the Imbulpe Pradeshiya Sabha.   

-Continued monitoring should be at the collection point properly.  

-Work sites shall be cleared of residual solid waste before work 

commences. 

-Temporary storage of solid wastes shall be carried out with appropriate 

containment to avoid the spreading of waste and dust. 

-Disposal sites for solid debris shall be identified by the contractor and 

approved by the engineer. If directed by the engineer, the contractor shall 

obtain approval from PS for the disposal of waste at a specified location. 

-The contractor shall maintain a waste register in the site office which shall 

keep records of types and quantities of waste removed from the site and 

places of disposal. 

-No solid waste shall be burned on site. 

-Adhere to the ICTAD Guidelines (Ref. No. ICTAD/CM/01 and 

CIDA/STD/01). 

 

Disposal of Wastewater 

and Sewage 

-All wastewater generated from the subproject activities shall be treated 

and the treated wastewater shall comply with the disposal standards for 

“Tolerance limits for the discharge of industrial wastewater into inland 

surface waters” as prescribed in Gazette Notification No. 1534/18 dated 

01.02.2008 amended by Gazette Notification No. 2264/17 dated 

27.01.2022 standard treated effluent parameters and SLSI standards for 

wastewater and sewage effluent to IFC-WB EHS guidelines.  

-Adhere to the proposed tolerance limits for the discharge of treated water 

in table 20 and frequently monitor the quality of effluent discharged from 

STP 1. 

-Introduction of proper functioning of Wastewater Management System.   

- Connect to the existing generator power supply or to a backup power 

system during any power failure and STP 1 breakdowns during 

maintenance/operation. 

- Regular verification of the STP 1 system and process. 

- 04 basin solution of the STP 1 meaning if one basin needs to be taken 

out of operation there is no significant loss of performance.  

- Airflow of the STP 1 can be adjusted depending on the incoming load. 

- The FBBR system of the STP 1 is modular meaning individual FBBR 

frames can be removed or added to the basin.   

- Regular checks and follow-ups with correct actions.  

-The sludge tank is maintained under anaerobic conditions where the 

sludge is continuously reduced where the holding tank has enough 

capability to store sludge for 4-6 months. The digested sludge is inert and 

has no smell. This will need to be taken out and transported by gully 



 

14 
 

bowser to a suitable place for disposal. If it is dried it could be used as 

organic fertilizer. 

-The overflow, leaks, and immediate repairs should be carried out for STP 

1.  

- Establish and collaborate with the Local Authority under such 

circumstances.  

- The water quality shall be monitored to understand the effectiveness and 

further improvement in designs in reducing the concentration of pollutants.  

-The monitoring plan shall be functional in construction as well as in 

operation stages.  

-Once the detail pans are available, monitoring points and the intervals 

will be decided by the Environmental Officer.   

 

Dust Emission during 

Construction     

-There shall be regular watering of construction sites at all times and 

especially during dry windy periods when dust levels are elevated. 

-Vehicle/s carrying dusty materials should be covered entirely with dust 

barriers to ensure material are not leaked from the vehicle/s.  

-Construction material stocks should be covered properly.  

-Stockpiles of construction material shall be kept covered at all times in 

order to reduce dust emissions. 

-Washing the vehicles (tires) when going out. Facilities should be provided 

for the washing of vehicles moving out. 

-Traffic controls, traffic volume restrictions, the imposition of speed limits, 

and erosion reduction techniques. 

-Drivers transporting materials shall be informed to use speed controls 

within the town area. 

-Proper maintenance of machinery, equipment, and vehicles.   

-Surface treatment with penetration chemicals.  

-Soil from site clearance temporarily stored on site shall be covered by re-

usable polythene sheets, thatched coconut leaves, or a similar alternative. 

-There shall be daily cleaning of streets and pathways in the vicinity of the 

construction site. 

-There shall be no burning of wastes on site.  

-Adhere to the ICTAD Guidelines (Ref. No. ICTAD/CM/01 and 

CIDA/STD/01) and IFC General Environmental, Health and Safety 

Guidelines (Section No: 1.1 Air Emissions and Ambient Air Quality). 

 

Vibration Effect during 

Construction    

-Minimize unreasonable vibration impacts on sensitive receivers.  

-Avoid structural damage to the dam as a result of construction vibration.  

-Standard vibration mitigation measures are to be implemented 

throughout the construction and operational periods to reduce and control 

potential vibration impacts. 

-Minimize obstructions between the vibration source and the sensitive 

receiver. Servicing of all construction vehicles and machinery shall be 

carried out regularly and during routine servicing operations, the 

effectiveness of exhaust silencers shall be checked and if found defective 

shall be replaced. 

-Maintenance of vehicles, equipment, and machinery shall be regular and 

to the satisfaction of the engineer to keep noise levels to the minimum.  

-If having a vibration effect from STP 1 during the operational phase, 

installation of vibrational cleaning of media is recommended to be 

established in STP 1. 



 

15 
 

-Adhere to the ICTAD Guidelines (Ref. No. ICTAD/CM/01 and 

CIDA/STD/01).  

-Follow the CEA and NBRO standards.  

-If construction vibration is found to be significantly below construction 

vibration criteria, no subsequent monitoring of that activity is required. 

-If monitored vibration levels are considered to be high-risk or close to the 

vibration criteria, vibration monitoring tests will be carried out continuously 

at the nearest vibration-sensitive receiver during the construction and 

operational stages.  

- If having a considerable effect on the dam or externals, it is often 

suggested that vibrations can be interrupted using the wave barriers 

concept. 

 

Impacts on Safety and 

Occupational Health 

-The contractor shall comply with requirements for the safety of the 

workmen as per the International Labor Organization (ILO) Convention 

No. 62 and the Safety and Health Regulations of the Factory Ordinance 

of Sri Lanka. 

- ICTAD guidelines for health and safety provided by the Construction 

Industry Development Authority (CIDA), guidelines of the Department of 

Labour, and IFC General Health and Safety Guidelines shall be followed. 

-High priority to prevent accidents at the site by giving high priority to 

health and safety measures. 

-Workmen should be provided with safety equipment such as dust masks, 

gloves, etc. for use at required times.  

-Signage will be installed at the main road turn of the site and in front of 

the site during the construction.   

- All necessary safety precautions shall be taken by the contractor to 

prevent any risks to workers and the public due to accidents by providing 

adequate warning signs, barricades, flagman, and lighting as appropriate. 

-A safety inspection checklist shall be prepared to take into consideration 

what the workers are supposed to be wearing which shall be monitored 

during specific construction activities. 

-The contractor shall maintain two registers to keep records of complaints 

received concerning environmental matters and for recording incidents/ 

accidents. 

-All drivers should have valid licenses for the category of vehicles they 

drive and follow the speed limits of roads.  

-Construction materials should not exceed the carrying capacity of trucks 

and the local road. 

 

Construction waste 

generation 

-Excess excavated materials should be removed to dumping or disposal 

locations on a well-planned program approved by the Pradeshiya Sabha 

-Adhere to the ICTAD Guidelines. 

-All discarded and used oil, grease, and empty paint buckets will be 

collected, stored, and disposed in a sanitary way. 

-Any hazardous waste will be disposed of by two CEA licensed waste 

collectors.  

-Proper waste management practices should be adopted.   

-Adhere to the ICTAD Guidelines (Ref. No. ICTAD/CM/01 and 

CIDA/STD/01) and IFC General Environmental, Health and Safety 

Guidelines (Section No: 1.6 Waste Management). 

-Close supervision and use of an experienced contractor.  



 

16 
 

-The construction site shall be cleaned of any solid wastes before the site 

is handed over. 

Noise due to STP 1 -STP 1 should be operated at high noise free.    

-Noise levels at the boundary of the STP 1 land during the operational 

stage should be maintained at or below 55dB during the daytime from 6 

am to 6 pm and 45dB during the nighttime from 6 pm to 6 am.   

 
 

Recommendations: The EMP and associated LA, NBRO, CEA, and UDA guidelines should be 

followed during construction and optional activities. As indicated by the MOH office, the proposed STP 

1 is the best management option to resolve wastewater/sewerage leachate of polluting waterways due 

to the current SUSL operation. For the STP 1 development subproject, the GRM and EMP provide 

appropriate guidance for suitable environmental and social safeguards. Accordingly, the proposed 

subproject can be recommended for implementation with strict adherence to EMP and GRM provided 

in this IEE ensuring that it does not contribute to the aggravation of any existing issues.  

 

Conclusion: The proposed subproject may cause temporary impacts during the construction stage. 

Most of the adverse impacts of STP 1 during the construction period are short-term and temporary in 

nature. The negative environmental impacts are mostly construction-related and short term such as 

noise, vibration, and dust. The anticipated adverse environmental impacts during the operational phase 

are related to the disposal of wastewater and sewage. The IEE study did not find any adversely 

significant incompatibility with the surrounding physical, biological, socio-economic, or cultural 

environment and does not pose any significant long-term environmental threat if managed properly 

during construction and implementation. 

 

 

 

 

 

 

 

 

 

 



 

17 
 

I. INTRODUCTION  
 

1. The domestic wastewater and sewage of the Sabaragamuwa University of Sri Lanka (SUSL) 

is collected and disposed of in an open waste sludge tank within the university premises in the current 

situation. The unregulated disposal of sludge has caused the leachate to pollute the groundwater table 

and the surface water in the adjoining villages. The Medical Officer of Health (MOH) office has indicated 

that wastewater/sewerage leachate polluting waterways due to the current SUSL operation should be 

addressed immediately and resolved. Therefore, the establishment of the wastewater treatment facility 

and sewage management has been planned to give special attention and priority to the SUSL. Two 

Sewage Treatment Plants (STPs) have been identified for SUSL as STP 1 and STP 2. STP 1 is 

proposed for the current SUSL operation and STP 2 is proposed for the FT building complex, SUSL.   

 

2. Of these two STPs, STP 2 has been cleared along with the original IEE (2018), hence 

construction works have commenced. The proposed STP 1 intends to obtain the funds under the 

STHRDP project of new development of the Faculty of Technology, SUSL funded by ADB. This IEE is 

a supplemental IEE for the proposed STP 1 subproject and the report is prepared based on the 

recommendations (Section X. B. 166 & 167) mentioned in the original IEE report for the proposed 

Faculty of Technology building complex for SUSL (2018).    

   

3. As per the recommendations (Section X. B. 166 & 167) made in the original IEE report (2018) 

for the proposed Faculty of Technology (FT) building complex and ADB format to fulfill the 

environmental adherence for the proposed STP 1, this Supplemental Initial Environmental Examination 

(IEE) report is prepared for the proposed Sewage Treatment Plant 1 (STP 1) project for Sabaragamuwa 

University of Sri Lanka.     

 

4. With the new development of the Faculty of Technology, SUSL, a proper wastewater 

management system for the University has become a mandatory construction. Currently, the SUSL 

provides accommodation for all of its students, in around 44 hostels owned by the University or rented 

private houses. The generated wastewater is discharged into septic tanks. However, with the increasing 

student population with the new faculty developments, and the future expansion plans of the university, 

the need for a proper wastewater management system rather than relying on the fixed capacities of the 

current septic tanks is necessary. Accordingly, the major objective of this subproject is to manage the 

daily wastewater generation of the SUSL. Accordingly, the subproject aims to provide a proper method 

to dispose sewage and wastewater of the increasing student and staff population within the university. 

The proposed STP 1 facilitates 6,000 students and staff population. The STP tank 1 treats wastewater 

collected from the university’s Student Cafeteria premises, Faculty of Agriculture, Faculty of Applied 

Science, Walawa Hostel Complex, and Sinharaja Hostel Complex.   

 



 

18 
 

A.3 Nature of the Subproject  

A.3.1 Nature of the Subproject  
 

5. The proposed subproject is a Sewage Treatment Plant, located at the Sabaragamuwa 

University of Sri Lanka. The subproject aims to provide a proper method to dispose of sewage and 

wastewater of the increasing student and staff population within the university. 

A.3.2 Scale of the Subproject  
 

6. The proposed STP 1 facilitates 6,000 students and staff population. The design volume of the 

STP 1 is 950 m3/day. The area required for the subproject is 250 m2. The STP 1 treats wastewater 

collected from the university’s Student Cafeteria premises, Faculty of Agriculture, Faculty of Applied 

Science, Walawa Hostel Complex, and Sinharaja Hostel Complex. The estimated capital cost of the 

STP 1 is approximately 109.6 Mn LKR (183,735 USD). A summary of the BOQ of the STP 1 is given in 

Annexure R. The estimated operational cost per month for the proposed STP 1 is approx. LKR 

289,210.71 (as estimated on 2021/08/18).   
 

A.3.3 Main Objective of the Subproject 

7. The main objective of the subproject is to manage the daily wastewater generation within the 

university. Other than that, the subproject aims to utilize the treatment plant as a students’ training and 

research facility and to support the university to obtain the Green Building certificate.  
 

A.3.4 Justification in Terms of Economic, Social and Environment 
 

8. With the new development of the Faculty of Technology, SUSL, a proper wastewater 

management system has become a mandatory construction as per the request of the local authorities. 

Currently, the SUSL provides accommodation for all of its students, in around 44 hostels owned by the 

University or rented private houses. The generated wastewater is discharged into septic tanks, but with 

the increasing student population with the new faculty developments, and the future expansion plans 

of the university, the need for a proper wastewater management system rather than relying on the fixed 

A. General Information 

A.1 Name of the Subproject 

 

: Sewage Treatment Plant 1 (STP 1)  

A.2 Name of the Developer : International Construction Consortium (Pvt) Ltd. 

Postal Address : 70 S. De S. Jayasinghe Mawatha, Nugegoda 10250 

Phone/ Fax No : 0114 400 600 

Contact Person 
  

 Name  : Mr. Sampath Narasinghe 

 Designation : Site Engineer 

 Phone No : 076 307 1503 



 

19 
 

capacities of the current septic tanks is necessary. Accordingly, the major objective of this subproject 

is to manage the daily wastewater generation of the SUSL. The other benefits of this subproject are the 

utilization as a students’ training and research facility and to support the SUSL to gain Green Building 

Certificate.    

A.4 Investment / Funding Sources 
 

9. The estimated cost of the STP 1 subproject is approx. 109,605,118.98 LKR and 183,735.00 

USD (Attached: Annexure R - BOQ of STP 1). Asian Development Bank (ADB) acts as the funding 

source.   

A.5 Location of the Subproject 
 

10. The proposed site is located in Imbulpe in Rathnapura District within the current SUSL 

premises. 

I. Pradeshiya Saba : Imbulpe Pradeshiya Saba 

II. Divisional Secretariat : Imbulpe Divisional Secretariat 

III. GN Division : Muttettuwegama Grama Niladhari Division (GND) 

IV. District Secretariat:  : Ratnapura District Secretariat 

V. Provincial Council : Sabaragamuwa Provincial Council 

VI. Location Map : See: Figure 1 & 2 

VII. Copy of the Survey Plan : See: Annexure B - Survey Plan and Deed 

VIII. GPS Point  : 6°42'46.3"N 80°47'20.6"E  
 

A.6 Extent of the Subproject Area 

The extent of the land is 0.025 Ha.   

Site Location 

FIGURE 1: SITE LOCATION  IN THE SURVEY PLAN  



 

20 
 

 

 FIGURE 2: PROPOSED STP 1 SITE 



 

21 
 

FIGURE 3: LOCATION OF THE STP 1 

  



 

22 
 

 FIGURE 4: MAIN ACCESS TO THE SITE 



 

23 
 

A.7 Does the Subproject Wholly or Partly Fall within the Following Areas? 

TABLE 1: ENVIRONMENT SENSITIVITY AS PER THE NEA SCOPING PROCESS 

Area Yes No  Unaware 

100m from the boundaries of or within any area declared under the 

National Heritage Wilderness Act No 4 of 1988 

 
√ 

 

100m from the boundaries of or within any area declared under the Forest 

Ordinance (chapter 451) 

 
√ 

 

Coastal zone as defined in the Coast Conservation Act 57 of 1981  √  

Any erodible area declared under the Soil Conservation Act (Chapter 450)  √  

Any flood areas declared under the Flood Protection Ordinance (Chapter 

449) 

 
√ 

 

Any flood protection area declared under the Sri Lanka Land Reclamation 

and Development Cooperation Act 15 of 1968 as amended by Act No 52 

of 1982 

 

√ 

 

60m from the bank of a public stream as defined in the Crown Lands 

Ordinance (Chapter 454) and having width of more than 25m at any point 

of its course. 

 

√ 

 

Any reservation beyond the full supply level of a reservoir.   √  

Any archaeological reserve, ancient or protected monument as defined or 

declared under the Antiquities Ordinance (chapter 188) 

 
√ 

 

Any area declared under the Botanic Gardens Ordinance (Chapter 446)  √  

Within 100m from the boundaries of, or within any area declared as a 

Sanctuary under the fauna and flora protection ordinance (chapter 469) 

 
√ 

 

100m from the high flood level contour of within a public lake as defined in 

the Crown Lands Ordinance (Chapter 454) including those declared under 

section 71 of the said ordinance. 

 

√ 

 

Within a distance of one mile of the boundary of a National Reserve 

declared under the Fauna and Flora protection Ordinance. 

 √  

 

A.8 Present Ownership of the Subproject Site 
 

11. The subproject land is owned by the Sabaragamuwa University of Sri Lanka (Annexure B: 

Survey Plan and Deed) 

TABLE 2: SITE OWNERSHIP 

State Private Other- Specific 

√ - - 

  



 

24 
 

A.9 Present Use of the Land 
 

12. Vacant land within the University Premises. It was an abandoned land with a shrub forest and 

a natural water pond.    

A.10 Subproject Timing, Schedule and Phased Development 
 

13. This subproject is planned to be completed within approximately in 15 months from November 

2021 to February 2023 (nearly 456 days). The proposed schedule of the STP 1 shows in Table 3.  

TABLE 3: PROPOSED SUBPROJECT SCHEDULE 

 



 

25 
 

B. Objectives of the IEE  

14. The objectives of the Environmental Study are to: 
 

- Determine the category of the subproject depending on proposal, environmental sensitivity, and 

magnitude of impacts, i.e. screening as per Government of Sri Lanka’s regulations and ADB’s 

Safeguard Policy Statement 2009; 

- Determine the appropriate scoping required 

- Determine the requirement of statutory clearances; 

- Provide a baseline environmental monitoring and survey; on biodiversity, biophysical resources 

- Predict impacts on relevant environmental attributes and mitigation measures to minimize the 

impacts. 

 

15. This Initial Environmental Examination (IEE) Report was prepared as per the ADB format to 

fulfill the environmental adherence for the development of the proposed STP 1 at Sabaragamuwa 

University of Sri Lanka. However, Central Environmental Authority (CEA) functions as a key project 

approving agency (PAA) under the process of the sustainable management of natural resources and 

controlling and preventing environmental pollution in Sri Lanka. Therefore, CEA general TOR 

(Annexure A - General Term of Reference) and CEA approval of environmental recommendations 

for STP 1 (Annexure G - Environmental Recommendations Approval from CEA) were applied in 

preparing this IEE report as a guide.   
 

16. Recommendations will be provided for mitigating any negative impacts wherever possible 

through the EMP. The EMP will include the recommended institutional arrangements for monitoring 

activities for identified environmental issues. The IEE will address the current physical, ecological, 

economic, and social background of the subproject, anticipated environmental impacts that will arise 

due to subproject activities, necessary measures that have to be adopted to mitigate them, and public 

views and suggestions regarding the subproject. Accordingly, a single IEE report will be submitted to 

ADB and also be made available to the PP to facilitate their decision-making. 

C. Approach and Methodology 

17. The IEE has been carried out within the existing policy, legal and administrative framework 

considering the applicable environmental legislation, regulations and guidelines of ADB. 

Reconnaissance Survey:  

18. Reconnaissance survey was carried out to identify the value of environmental components 

surrounding the STP 1 subproject. Location of environmentally protected areas; surface water bodies; 

environmentally sensitive receptors (educational institutions, religious structures, medical facilities etc.) 

at the subproject site were identified during the survey. The Consultant conducted a preliminary analysis 

of the nature, scale, and magnitude of the impacts that the subproject is likely to cause on the 

environment, especially on the identified Valued Environment Components (VECs). Site inspection of 



 

26 
 

the proposed subproject was carried out on 23rd March 2022 and 26th April 2022 (Refer to Annexure 

M - Site Report).   

 

19. During the inspection, activities such as assessment of the existing location and the 

surrounding environment identification of sensitive areas, consultation with the local officers, key 

informant interviews were carried out. Other reliable information was collected from villagers and 

respective authorities during public consultation meetings. Secondary information for the report was 

gathered from printed materials and other sources of the relevant Government Departments, 

Authorities, the Divisional Secretariat, and relevant websites. 

Data Collection & Review:  

20. Secondary data such as Survey of Sri Lanka Topo Sheets, District Planning Maps, etc. have 

been collected from various secondary sources. Further, secondary data, which are relevant to 

understanding the baseline of physical and biological environments has been collected and reviewed. 

Applicable environmental legislation, regulations, and guidelines of ADB have also been reviewed.  

Environmental Screening & Scoping:  

21. Screening has been conducted with specific considerations such as the location of the 

subprojects concerning close proximity to highly biodiversity regions and the waste management issue 

prevalent. It will help to modify the designs at locations where impacts can be avoided and incorporate 

mitigation measures wherever the impacts were unavoidable due to other constraints. 

Baseline Environmental Monitoring:  

22. To establish the baseline environmental status, it is recommended that monitoring would have 

to be carried out for various environmental parameters such as meteorology, ambient air quality, 

ambient noise level, ground & surface water quality, and soil quality at the subproject site. Secondary 

data was referred from numerous reports for the current IEE and exiting IEE of FT. Thus, previous rapid 

biodiversity assessment was studied as it has been recommended and carried out to assess the 

importance of the biodiversity surrounding the subproject FT site by SUSL.   

Stakeholder Consultation:  

23. Stakeholders’ meeting was organized on the 3rd June 2022 and held in the Board Room of the 

Vice Chancellor’s office. Consultations on environmental and social issues were carried out with 

relevant stakeholders identified through stakeholder analysis. Affected communities and potential 

stakeholders such as officers from PHI (MOH), PHI (SUSL), RDC, students (SUSL), academic and non-

academic staff (SUSL), and villagers from Muththettuwegama (Farmer, Teacher, Businessman, 

Carpenter, Driver etc.), Hon. head Monk of the Temple, ICC (Contractor) etc. were invited to attend the 

meeting. The effort was made to make the gathering a representation of the local population in diverse 

fields directly or indirectly affected by the potential impacts. There were 24 stakeholders at the meeting. 



 

27 
 

D. Structure of IEE Report 

24. In order to fully meet all requirements, the IEE report generally follows the ADB Safeguard 

Policy Statement 2009 and EA Guidelines 2003. The structure of the IEE report is organized as follows: 

 

- Executive Summary 

- Chapter I - Introduction 

- Chapter II - Subproject Details   

- Chapter III - Policy, Legal, and Administrative Framework 

- Chapter IV - Description of The Existing Environment  

- Chapter V - Analysis of Alternatives 

- Chapter VI - Anticipated Environmental Impacts and Mitigation Measures 

- Chapter VII - Public Consultation 

- Chapter VIII - Grievance Redress Mechanism 

- Chapter IX - Environmental Management Plan 

- Chapter X - Conclusion and Recommendation  

- Annexure  

CHAPTER I: INTRODUCTION  

25. Chapter I describes the nature and scale of the subproject, main objectives, subproject 

justification in terms of environment, society and economy, and the approvals needed for the proposed 

development. 

CHAPTER II: SUBPROJECT DETAILS  

26. Chapter II gives a brief description of the subproject including major components, pre-

construction and construction activities, infrastructure facilities required including energy and water, 

sources of the infrastructure and subproject development schedule 

CHAPTER III: POLICY, LEGAL, AND ADMINISTRATIVE FRAMEWORK 

27. Chapter III gives a brief description of the policy, legal, and administrative framework relevant 

to the subproject.   

CHAPTER IV: DESCRIPTION OF THE EXISTING ENVIRONMENT 

28. This chapter provides information on the existing environment of the subproject site and area 

within 500m from the site, its physical features, ecological resources, socio – economic conditions, 

archaeological and cultural considerations likely to be affected by any aspect of the proposal during the 

construction or operational phases. 

CHAPTER V: ANALYSIS OF ALTERNATIVES 



 

28 
 

CHAPTER VI: ANTICIPATED ENVIRONMENTAL IMPACTS AND MITIGATION MEASURES 

29. This chapter evaluates the anticipated environmental impacts due to the proposed subproject 

at all stages of site development and operation on the component of the environment and proposed 

measures to avoid, reduce, mitigate or compensate the impacts identified. Further, public consultations 

and grievance redress mechanisms are also identified. The proceeding section of this IEE report has 

identified the potential environmental impacts associated with the construction and operation of 

‘Sewage Treatment Plant’ at SUSL. This chapter presents the mitigation and best practices that should 

be developed to avoid and minimize the impacts. The “Mitigation through Design” concept is widely 

used to minimize potential impacts due to the construction and operation of the subproject.   

 

CHAPTER VII: PUBLIC CONSULTATION 

CHAPTER VIII: GRIEVANCE REDRESS MECHANISM 

CHAPTER IX: ENVIRONMENTAL MANAGEMENT PLAN 

30. Chapter IX outlines the monitoring to be carried out during the construction and operation of 

the proposed Sewage Treatment Plant. A Monitoring Plan shall be developed based on these 

recommendations. Further studies to analyze long-term impacts are also recommended. 

CHAPTER X: CONCLUSION AND RECOMMENDATION  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

29 
 

II. SUBPROJECT DETAILS 

A. Brief Description of the Subproject    

30. The proposed STP 1 subproject is located within the current SUSL premises in Imbulpe in 

Rathnapura District. The location coordinates are 6°42'46.3"N 80°47'20.6"E. The university is located 

alongside Pambahinna-Kumbalgama-Rajawaka-Kapugala Road (B593) which connects to the main 

Colombo – Batticaloa Highway (A4).  
 

31. The current SUSL domestic wastewater and sewage is collected and disposed to an open 

waste sludge tank within the university premises. The unregulated disposal of sludge has caused the 

leachate to pollute the groundwater table and the surface water in the adjoining villages. Therefore, 

special attention and priority were given to the establishment of the wastewater treatment facility and 

sewage management. The proposed STP 1 facilitates 6,000 students and staff population. The land 

earmarked for the proposed subproject is 250 m2 within the University. The STP 1 tank treats 

wastewater collected from the university’s Student Cafeteria premises, Faculty of Agriculture, Faculty 

of Applied Science, Walawa Hostel Complex, and Sinharaja Hostel Complex.   

 

FIGURE 5: SUBPROJECT PLAN 

32. The wastewater Generation is 950m3/day at an Organic load of 267.5 kgs/day. Hence, the 

design volume of the proposed STP 1 is 950 m3/day. Fixed Bed Bio Reactor (FBBR) sewerage 

treatment system using Aqua Equipment Technology (AET) patented fixed film bio media and 

high-efficiency tube settler units use for this proposed STP 1 subproject. This STP 1 consists of 16 

AET fixed film bio modules installed in specially fabricated RC (Reinforced Concrete) tanks and a tube 

settler installed alongside a control room consisting of blowers, and a disinfection system. The daily 

Sewage Treatment Plant 1 (STP 1) 

for Construction of Sabaragamuwa 

University of Sri Lanka (SUSL) 

 



 

30 
 

load of wastewater will be first collected in a balancing tank for coarse screen and processed over 24 

hours to always give an even flow across the treatment plant. This STP 1 consists of three pumping 

pits.  

Pipe Network Details:  

• Pipe diameter: 90mm, 110mm  

• Pipe length: 1.5 km  

• Pipe materials: HDPE pipes for pumping lines and PVC pipes for gravity lines  

• Soil Type: Reddish Brown Silty CLAY with some Gravels and Reddish Brown LATERITE  

B. Construction Stage  

• Clearing of Land  
 

33. The site is located in a slopy terrain with some scrubs on the land previously. This site is a 

cleared land at present. The clearing of scrubs and leveling of the land of approximately 250m2 has 

been done for the STP 1 installation. (See Annexure P: Contour Plan).   

  

 

 

 

 

 

 

 

 

 

 

FIGURE 6: SITE LOCATION - BEFORE AND AFTER THE LAND CLEARING 

FIGURE 7:CONTOUR PATTERN 

1 



 

31 
 

• Removal of Trees   
 

34. The proposed site has been selected so as not to damage the existing trees. Therefore, no 

mature plants had to be removed during the construction stage. The proposed site is a cleared land at 

present. Weeds and shrubs found only on the construction site were removed. The selected pipeline 

areas are proposed through clear spaces to make sure it does not affect any tree/s or structure/s. 

Therefore, the removal of trees is not anticipated. 

 

• Method of Transportation of Construction Materials  
 

35. During the STP tank 1 installation, tippers, lorries, and a few container trucks will be deployed 

for the transportation of construction materials. 
 

• Labour Force Requirement, Storage Requirements, and Yards for Construction Works  
 

36. Approximately 20 labourers on average are required for STP 1 subproject as the labour force. 

The labour force of the FOT subproject will be utilized for the construction works of STP 1. As this is a 

small-scale development, it does not require a large storage space for construction material, and they 

will be temporarily stored in an on-site space. Thus, the current storage yard for construction material, 

labour camp and the project office of the proposed FT building complex will be utilized for STP 1.  

 

• Machinery and Equipment Requirements for Construction Activities 
 

37. The construction procedures are planned to meet the subproject quality and environmental 

objectives. Standard construction techniques will be employed for the STP 1 project. Most of the 

construction work does not require to be undertaken using heavy machinery or equipment.  The main 

construction work will include STP 1 tank implementation and construction of the collecting tanks. A 

detailed construction program will be prepared based on the subproject layout plan (See Annexure C 

-  Layout Plan). Tables 15, 16, and 17 include the list of machinery & equipment and activities during 

the construction stage. Grading & clearing, excavation, foundations, erection, and finishing are the main 

construction activities under this project works. Compactors (rollers), backhoes/excavators, tractors, 

scrapers, graders, pavers, trucks, concrete mixers, concrete pumps, concrete vibrators, jackhammers, 

and drills are the required machinery during the construction. Thus, compressor, drivers (drop hammer 

type), truck, scraper or grader, pneumatic drill, excavator, loader, roller vibrator, poke vibrator, bulldozer, 

sound reduced jackhammers and lock drills are the required equipment for construction activities.   
 

• Excavation and Filling  
 

38. There is no huge earth exaction under this small-scale subproject. Earth excavation will be for 

this subproject up to a maximum of 4.2 m in depth (4.2m -3.7m) to construct the underground EQ tank 

(Equalization Tank) and the sludge tank. Accordingly, the soil excavated volume for the EQ tank is 450 

m3 and the sludge tank is 150 m3.  Altogether, the total soil volume to be excavated of this STP 1 tank 

is nearly 600 m3.  The level of filling of the STP 1 tank is nearly 584.630 MSL and the filling depth is 

nearly 2.5 m. The soil quantity for filling the STP 1 tank is nearly 330.0 m3(for more details refer to 

Figure 37: Dam Details).  The excess soil (600 m3 - 330 m3 = 270 m3) from the STP 1 tank will be used 

for the proposed road development near STP 1 within university Premises (See Annexure S - Cascade 

Details to find the proposed road next to STP 1).  



 

32 
 

 

FIGURE 8: SECTION OF SOIL EXCAVATED AREA 

 

39. The length of the pipe network is nearly 1.5 km. Pipe diameters of the pipe network consist of 

90 mm and 110 mm. Thus, the soil type along the pipe network is “Reddish Brown Silty CLAY with 

some Gravels and Reddish Brown LATERITE”. In addition, HDPE pipes for pumping lines and PVC 

pipes for gravity lines are used as the materials of the pipe network (See Annexure C - Layout Plan 

for piping arrangement and Annexure T - Pumping Pit Details).    

 

40. This STP 1 project has proposed three pumping pits. Soil excavation amount and depth are as 

below in Table 4. The total soil volume to be excavated from pumping pits is nearly 120 m3 (50+40+30). 

Accordingly, the maximum excavated soil amount is 1000 m3 including the STP tank 1 and three 

pumping pits. Pipeline excavated soil will be used to fill the same trench and to prepare the surrounding 

areas. Excavation will be carried out by a backhoe loader, skid loader, or manual means. Accordingly, 

all excavated earth will be used for backfilling works, leveling, and road development. The excavated 

soil will be stockpiled up in the allotted area of the FOT Sabaragamuwa site under the approval of the 

University.     

TABLE 4: SOIL EXCAVATION DETAILS OF PUMPING PITS  

Area Volume (m3) Depth (m) 

Pumping Pit 1 50 2.5 

Pumping Pit 2 40 2.5 

Pumping Pit 3 30 2.5 

 

 



 

33 
 

C. Subproject Layout Plan 

41. Attached: See Annexure C- Layout Plan. 

 

D. Infrastructure Facilities Required/ Provided 

D.1 Energy Requirement 
 

42. The requirement of energy for the proposed subproject is for submersible pumps, channel 

blowers, dosing pumps, and transfer pumps. During the construction, SUSL electrical supply through 

National grid electricity will be used for operating electrical appliances mentioned below. The required 

electrical supply for the implementation stage of the subproject is 446.25 kWh.  

Equipment Rated Power 
Operational time 

per day/hr 
No. of Units 

Total 

Units 

per day/ 

kWh 

Tsurumi 80C21.5 1.5 kW 

Submersible sewer Cutter 

pump (2 Duty/ 1 Standby) 

1.5 18 2 54 

Dereike DHB 920C 16D5 16.5 

kW Side Channel Blower (2 

Duty/ 1 Standby) -65% 

Capacity 

16.5 18 2 386.1 

FWT Chlorine Dosing Pump 0.3 18 1 5.4 

Evergush Sludge Transfer 

Pump 
1.5 0.5 1 0.75 

Total Power Consumption per day/ kWh   446.25 

hr – Hour, kWh - kilowatt hour 

D.2 Sewer and Wastewater Management 
 

43. Attached: See Annexure D - STP 1 Tank Proposal   

D.2.1 Wastewater Generation 

 

L/P/D – Liters per person per day, BOD/P/D - Biochemical Oxygen Demand per person per day, H Load 

- Hydraulic Load, Org Load - Organic Load, mg/l - milligrams per liter 

• Influent: Black and Grey Water 

• Design Volume: 950 m3/d (cubic meters per day) 

• Operation Time: 24 h/d (hours per day) 

• Wastewater Generation: 950m3/d at an Organic Load of 267.5 kg/Day 

 

 Population L/P/D BOD/P/D H Load Org Load mg/l 

STP 1  6000 158 45 950,000 267,500 282 

TABLE 5: ENERGY REQUIREMENT 



 

34 
 

44. Fixed Bed Bio Reactor (FBBR) sewerage treatment system using Aqua Equipment 

Technologies patented fixed film bio media and high-efficiency tube settler units use for this proposed 

STP 1 subproject.  

D.2.2 STP 1 Operational Procedure   

 

• Influent (wastewater) from buildings will be first made to pass through a coarse screen to 

separate unwanted large items that would interfere with downstream activities and collected in 

a “Balancing Tank”. The EQ tank (equalization tank) is called “Buffer Tank” and “Balancing 

Tank”. Therefore, the same tank is used for water flow stabilization works. This will balance out 

variations offload throughout the day. From here influent will be pumped over 24 hours at a 

steady rate using stainless steel cutter pumps via a fine screen into the treatment tank 1 of the 

STP 1.  

• The first tank in the STP 1 will consist of media towers where the bacteria grow. These towers 

will be well aerated to facilitate oxygen transfer to the water for bacteria growth. Here, BOD 

(Biochemical Oxygen Demand), Chemical Oxygen Demand (COD) and Ammonia in 

wastewater will be reduced. After a short retention time off 5-8 hours, the influent will flow into 

a quiescent section of the Clarifier.  

• The influent will then flow under and into the angled tube settlers. The influent will flow out from 

the top of the tubes and the solid matter will fall to the clarifier bottom. This way liquid solid 

separation will take place. 

• The effluent coming out of the clarifier will be disinfected using chlorine. The effluent will meet 

the CEA standards for discharge to a waterway (nearby natural water pond). 

• The sludge collected at the bottom of the clarifier will be pumped out to a sludge holding tank 

at regular intervals. The sludge tank will be maintained under anaerobic conditions which will 

help the sludge to be further digested and reduced. The tank will have a holding capacity for 

about 6 months. Thereafter the sludge will have to be removed and dried which could be used 

as fertilizer. As the contingency plan during any breakdown of the treatment plant, sludge 

will be sent out by gully bowser (Imbulpe PS or University as facility provider) for disposal at a 

suitable location. A screw press could also be provided to continuously dewater the sludge.  

• Sludge compress unit will be fixed for the sludge removal. The effluent drained out from the 

sludge drying bed will be directed to the equalization tank for undergoing the treatment process.  

• Pressed Sludge from sludge screw press will be directed to sludge sand drying bed for 

further moisture removal and use as plant fertilizer. The required length for the sand bed will 

be 6m & width 3m including the 300mm sand layer on top of the gravel layer. There should be 

a pipe to remove separated water from sludge dewatering on the bottom of the gravel layer. 



 

35 
 

 

FIGURE 9: SLUDGE SAND DRYING BED 

D.2.3 STP 1 Process Description 

 

• The biological treatment process of the STP 1 use the FBBR (Fixed Bed Biofilm Reactor) 

technology. The FBBR technology consists of FBBR media and aeration diffusers which are 

combined within individual stainless steel frame units. Compared to the conventional activated 

sludge process, the FBBR technology is superior, because the activated sludge for removal of 

BOD and ammonia in wastewater is attached as a biofilm to the surface of the FBBR media.  

• The biofilm is self-regulating meaning, it automatically generates the right amount and type of 

aerobic bacteria for effective removal of wastewater pollutants. Because of this, the FBBR 

technology doesn’t require large secondary clarifiers.  

• Usually in activated sludge treatment, sludge age in secondary and primary clarifiers for 

biological processes needs to be adjusted which requires long retention times, so large primary 

and secondary clarifiers are needed. For FBBR technology, does not require manual sludge 

age adjustment and can therefore be operated without primary clarifiers. The enhanced small-

scale secondary clarifiers with tube settler modules are sufficient.  

• For the Sabaragamuwa University subproject, the FBBR units will be split between 4 basin 

compartments. This allows the operator to adjust the airflow to each tank depending on the 

incoming loading. This setup also provides 4 levels of redundancy meaning that one basin 

could be dewatered, if ever required for maintenance while the other 3 basins are still in 

operation.  

• FBBR operates as a single pass system, meaning wastewater does not have to be recycled, 

after biological treatment in the FBBR tank and settling in the lamella settler tank. On the other 

hand, recycling wastewater does not harm the process but will improve the treatment plant 

capacity additionally.  

• Overall, the FBBR technology has a larger number of active aerobic bacteria compared to 

activated sludge processes and does therefore result in a lower footprint, fewer power costs, 



 

36 
 

easier maintenance, and operation. FBBR system is a good and advantageous alternative to 

activated sludge processes.  

• If any sudden inflow to STP 1, it will be held by the EQ tank, as it acts as a buffer tank of the 

system. The buffer tank capacity is 450 m3. Therefore, STP 1 has a sufficient buffering capacity.  

 

D.2.4 STP 1 Tank Design 
 

 

▪ Maximum Hydraulic Load: 950 m3/day 

▪ Maximum Organic Load: 267,500 g/d - 268 mg/l 

▪ Required Media at 11g/m3 BOD Reduction/m2: 24,328m3 surface area  

 

45. This STP 1 will consist of 16 AET fixed film bio modules installed in specially fabricated RC 

tanks and a tube settler installed alongside a control room consisting of blowers, and a disinfection 

system. The daily load of wastewater will be first collected in a balancing tank (EQ tank) for coarse 

screen and equalization and processed over 24 hours to always give an even flow across the treatment 

plant. The sludge collected will need to be disposed of periodically.  

   

FIGURE 10: STP 1 TANK MODEL 



 

37 
 

Kitchen & Process 

Wastewater 

Grease Trap Toilet Flushing and 

Bathing 

Corse Screen  

Equalization 

Fine Screen 

Aerobic Treatment 

(FBBR)  

Clarifier 

Filtration 

Chlorine Disinfection 

Unit 

Treated Water Tank 

Sludge 

Storage & 

Reduction 

Tank 

Intermediate Water 

Tank 

Tertiary Treatment 

System  

D.2.5 Treatment Process Flowchart 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FIGURE 11: STP 1 PROCESS FLOWCHART 

Sludge Sand 

Drying Bed 



 

38 
 

D.2.6 Quality of the Treated Water  

 

46. All wastewater generated from the subproject activities shall be treated and the treated 

wastewater shall comply with the disposal standards for “Tolerance limits for the discharge of 

industrial wastewater into inland surface waters” as prescribed in Gazette Notification No. 

1534/18 dated 01.02.2008 amended by Gazette Notification No. 2264/17 dated 27.01.2022 

standard treated effluent parameters and SLSI standards (Ref. No: 614:2013) for wastewater and 

sewage effluent to IFC-WB EHS guidelines. The quality of treated water to be achieved to adhere to 

the above local and international standards are shown in Table 6. The values are based on previous 

STP tank 1 installations and test results. It was also observed that the expected quality of the treated 

water is better than the existing water quality condition of the nearby natural water pond (See Table 7 

for the existing water quality level of the nearby water pond).    

   

D.2.7 Final Discharge Point 
 

 

FIGURE 12: FINAL DISCHARGE POINT DESIGN 

Treated Water 
Tank

Nearby Natural 
Water Pond

Natural Surface 
Drainage

Parameter 
Treated Water 

Quality 

Local and International Standards 

CEA - gazette 

No: 1534/18 

dated 01.02.2008 

CEA - gazette 

No: 2264/17 

dated 

27.01.2022 

IFC- WB- 

EHS 

pH Value 6.0 to 8.5 6.0 - 8.5 6.0 - 8.5 6.0-9.0 

Biochemical Oxygen 

Demand at 200C 

(BOD5) mg/l 

< 15    30  30  30  

Chemical Oxygen 

Demand (COD) mg/l 
< 100  250 250  125  

Total Suspended 

Solids (TSS) mg/l 
< 15  50  50  50    

Oil & Grease mg/l < 1  10  10  10    

Ammoniacal Nitrogen 

(as N) mg/l 
< 50  50  50  - 

Dissolved phosphates 

(as P) mg/l 
< 5  5  5  - 

Faecal Coliform  

MPN/100ml 
< 40   40  150  400  

TABLE 6: TREATED WATER QUALITY AND EFFLUENT DISCHARGE STANDARDS 



 

39 
 

47. After the water is treated, it will be discharge to the treated water tank. The capacity of the 

treated water tank is 50.0m3. The purpose of the treated water tank is to provide hydraulic retention 

time for the chlorine disinfection process whereas the optimum HRT will be 30 minutes. According to 

the daily capacity of the system, the required capacity for 30 minutes of HRT is only 39.5 m3 (950m3/24), 

as this is a 24-hour automatic treatment system. Thus, the capacity of the buffer tank is 450 m3, as the 

EQ tank act as a buffer tank. The capacity calculation is including the sudden peak wastewater loading 

of the system of 950 m3 per day. So, the buffer tank can cater to 24 Hrs of daily flow and the capacity 

is more than sufficient for the equalization process.   

 

▪ Existing water pond holding capacity = 5000 - 6000 m3   

▪ Daily discharge of treated water = 950 m3 

▪ Discharge Dilution = 1:8 

   

 

 

 

 

 

 

 

 

 

FIGURE 13: TREATED WATER TANK 

48. The existing water pond is a flowing water body. As per the CEA recommendations, due to 

ambiguity, the standard for discharge of industrial effluent into inland waterways will be adopted where 

BOD needs to be less than 30 mg/l when released to a waterway with a dilution factor of 8 times. The 

location of STP1 was changed to allow gravity flow of effluent to the available collection pond at the 

current situation. Then, water will be discharged continuously from the water pond to the natural surface 

drainage. The current performance of the pond is rainwater harvesting in the university during the rainy 

season. The treated total water volume (950 m3) will not be discharged to the natural water pond at 

once and it will be discharged continuously and automatically. The 1:8 dilutions will be achieved by 

discharging the treated water into the pond via a cascade aerator (See More Details: Annexure S – 

Cascade Details). It will further reduce the discharge parameters and the natural pond will have the 

capacity for the required dilution. CEA was recommended to achieve a 1:8 discharge dilution rate under 

the Biochemical Oxygen Demand (BOD) 30 mg/l level. Only 39.5 m3 per hour (950 m3/24) treated 

volume will be released to the natural flowing body continuously with a BOD level of 15 mg/l. Therefore, 



 

40 
 

a 158 m3/hour (39.5 m3×4) water capacity is required in the natural flowing water body (a 316.0 m3/hour 

(39.5 m3×8) water capacity is not required). Therefore, the existing flowing capacity is more than 158 

m3/hour and it is more than enough to discharge final 1:8 dilutions.   

 

49. The discharge from STP1 with an effluent discharge capability of 950 m3/day at maximum will 

be first directed to a “Cascade Aerator” and thereon to the existing pond via a stepped drain (See Figure 

14). The cascade aerator and the stepped drain will help to further reduce BOD to less than 10mg/l. 

The water pond is currently having a holding capacity of 5000 - 6000 m3. The discharge from the pond 

falls into a water stream right at the boundary of the campus property (See Figure 15). At the time of 

inspection, there was sufficient water flow in the stream for dilution to take place. The natural pond will 

act as a treated water storage facility for the system. During the dry season, the access quantity of 

treated wastewater can be stored and managed through the sluice in the pond for recycling or gardening 

purposes. Therefore, the sluice gate is designed at 2.2 m x 2.5 m x 4.2 m (Length X Width X Depth).    

 

1 

FIGURE 14: SCHEMATIC OF PROPOSED CASCADE AERATOR 



 

41 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

D.2.8 Existing Water Quality of the Nearby Natural Water Pond 
 

 

FIGURE 15: WATER STREAM NEAR THE UNIVERSITY BOUNDARY 

FIGURE 16: NEARBY NATURAL WATER POND 



 

42 
 

50. Water samples of the nearby natural water pond was collected on 2nd March 2022 at around 

7.00 a.m. to measure the existing water quality level (See More Details: Annexure Q - Water Quality 

Test Report of the Nearby Existing Pond). High turbidity of the water at the pond can be observed 

due to rainy days. (See Figure 16). Furthermore, the water quality of the stream flowing from the natural 

pond is currently the same as shown in table 7. 

TABLE 7: EXISTING WATER QUALITY OF THE POND 

Test Parameter Test Method Test Result 

pH at 250 C + 20C APHA 23rd edition) 4500-H Electrometric 

method 

7.2 

Total Suspended Solids 

(TSS) mg/l,max 

APHA (23rd edition) 2540 D. Total suspended 

solids at 103-1050C , MDL-01 

14 

Biochemical Oxygen 

Demand (BOD)5, mg/l, 

max 

APHA (23rd Edition) 5210 B, 5 day BOD test, 

MDL 05 

15 

Chemical Oxygen 

Demand (COD), mg/l, 

max 

APHA (23rd edition) 5220 D, Closed refluxed 

colorimetric, MDL 05 

40 

Oil and grease, mg/l, 

max 

APHA (23rd edition) 5520 B, Liquid-liquid 

partition gravimetric, MDL-01 

Less than 01 

 

D.2.9 Location of the Nearby Natural Water Pond 
 

51. The existing water pond is located nearly 12.0m from the proposed STP 1 site. The overflow of 

the pond discharges as a stream to the below lands during the rainy season. Currently, the stream 

water during the rainy season is used by the nearby settlements for paddy and other crop cultivations. 

Therefore, treated water discharge standards for effluent are proposed as in Table 6. 

 

52. Furthermore, placing crushed stone and planting vegetation covers around the bank of the tank 

is proposed to mitigate the anticipated soil erosion. 1.0m and 2.0m height retaining walls have been 

proposed at the STP 1 to reduce the impact on soil erosion. Accordingly, proposed retaining wall areas 

and typical sections with structural drawings have been designed as shown in Annexure H - Proposed 

Retaining Wall Details for STP 1 Area.      

 

 

 



 

43 
 

 

 

 

 

 

 

 

 

 

 

  

 

 

  

FIGURE 18: PROPOSED RETAINING WALL 

STP 1 

Water Pond 

FIGURE 17: NATURAL WATER POND AND STP 1  LOCATION  



 

44 
 

 

FIGURE 19: NATURAL WATER FLOW FROM THE POND 

 

 

 

 

 

 

 

Water Flow 

Pond 

 A B 

 C 

FIGURE 20: POINT A OF FIGURE 5 - WATER FLOW IN THE DOWNSTREAM 



 

45 
 

FIGURE 21: POINT B OF FIGURE 5 - WATER FLOWING THROUGH CULTIVATED LANDS 

FIGURE 22: POINT C OF FIGURE 5 -  WATER FLOWING THROUGH CULTIVATED LANDS 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Dam Stabilization  

• The dam is located 12.0 m away from the natural water pond.  

• Average excavation depth of the dam is 3.2 - 4.0 m for the STP tank 1. 

• As per the recommendation and clarification of the structural engineer, the dam was designed.  

• The excavation will happen carefully with the proper monitoring.  

• As per the recommendations of the design engineer and structural engineer, the foundation 

bearing capacity testing will be conducted.   

Sluice / Spillway Details 

• Length of the dam: 44.1 m  

• Sluice gate dimension: 2.2m x 2.5m, Depth - 4.2m   

• Top level of the dam: 580.800 MSL  

• Spill level: 580.000 MSL  

 



 

46 
 

D.2.10 Sludge  

 

Mechanism of Sludge Removal:  

53. Compared to the conventional activated sludge process, the FBBR technology is superior 

because the activated sludge for removal of BOD and ammonia in wastewater is attached as a biofilm 

to the surface of the FBBR media. Usually, in activated sludge treatment, sludge age in secondary and 

primary clarifiers for biological processes needs to be adjusted which requires long retention times, so 

large primary and secondary clarifiers are needed.  FBBR technology does not require manual sludge 

age adjustment and can therefore be operated without primary clarifiers. The enhanced small-scale 

secondary clarifiers with tube settler modules are sufficient.   

 

54. At regular intervals, the sludge collected at the bottom of the Clarifier will be pumped to a sludge 

holding tank. The sludge tank will be maintained under anaerobic conditions, enabling the sludge to be 

digested and reduced further. The tank has a 6 month holding capacity. Pressed Sludge from the sludge 

screw press will be directed to the sludge sand drying bed for further moisture removal and use as plant 

fertilizer. Sludge compress unit will be fixed for the sludge removal. The effluent drained out from 

the sludge drying bed will be directed to the equalization tank for undergoing the treatment 

process.  

Sludge Disposal:   

55. Sludge separated from the tube settler will be transferred to the sludge storage and reduction 

reactor tank by solenoid value which operates using pre-determined time intervals from the control 

panel. Sludge storage, thickening and reduction will take place inside the sludge tank whereas the 

anaerobic conditions are maintained to achieve optimum sludge reduction.  

 

56. The dried sludge will be used as plant fertilizer. The required length for the sand bed will be 6m 

& width 3m including the 300mm sand layer on the top of the gravel layer. There should be a pipe to 

remove separated water from sludge dewatering on the bottom of the gravel layer (See Figure 9: Sludge 

Sand Drying Bed). 

 

a. Estimated flow generated per day = 950m3 

b. Estimated BOD per day    = 267.5 kg 

c. Estimated TSS per day   = 93.0 kg 

 

57. Estimated sludge generated FBBR system taken at 50% of BOD (Low for FBBR systems in 

comparison to Activated Sludge Systems) 
 

a. Estimated sludge generated from FBBR system = 133.75 kg per day 

b. Total dry solids (133.75+93.0)    = 226.75 kg per day 

c. At 4% MLSS volume generated   = 5,668.75 L/d 
 



 

47 
 

58. This volume will be taken out from the Clarifier basin into a sludge holding tank. On retention of 

the slurry in the tank under anaerobic conditions it will thicken by 30% due to further digestion giving a;  

▪ Sludge volume of (226.75/0.3)    = 755.83 L/d 

▪ Sludge volume per month (755.83×30)/1000 = 22.68m3/month  

▪ Sludge volume per six months (22.68×6)  = 136 m3/ 6 months 

▪ Sludge tank size including free board  = 150m3  

Final discharge point of sludge:  

59. The fully digested and pathogens free sludge will be used as a fertilizer in the university 

premises; Faculty of Applied Science, Faculty of Geomatics, University front and gardens, etc. Or else, 

sludge could be sent out by gully bowsers for disposal at a suitable location. So, it is an opportunity as 

the garden area is more than 4,500 m2 in the university premises. Furthermore, it is highly 

recommended to locate a dry pit near STP 1 to use sludge as the fertilizer (a byproduct).   

D.3 Solid Waste Management Facilities  
 

60. Due to the minimum solid waste expected from the site (only during the construction stage), the 

possibility of total on-site treatment of the waste will be minimal. However, on site waste management 

will be introduced and it is expected to utilize the services of the Solid Waste Management section of 

the Imbulpe Pradeshiya Sabha for final removal of the generated waste from the premises. 

 

61. Following key considerations were secured concerning solid waste disposal (for the 

construction stage) during the creation of the Solid Waste Management Plan under the National Solid 

Waste Management Policy.  

 

• Source separation of garbage at the site of origin as well as sanitary interim storage until the 

Pradeshiya Sabha (PS) collects the waste. 

• Site will be provided with waste bins with lids for collection according to color code and to avoid 

ground contact.  

- Biodegradable Waste - Green 

- Paper and Card Board - Blue 

- Polythene - Orange 

- Glass and Bottle - Red 

• Parking for PS vehicles during loading and provisions to facilitate easy manual loading into 

such vehicles.  

D.3.1 Data Used for the Calculation: Construction Stage 
 

62. Considering the required labour/ employee number and the daily activities in the proposed 

subproject, the Solid Waste Generation in the relevant Pradeshiya Sabha has been calculated as given 

below.  

 Solid waste generations in Pradeshiya Saba= 0.3 kg/person/day 

 



 

48 
 

TABLE 8: COMPOSITION OF TYPICAL SOLID WASTE 

Floor Type of Use Relevant 

Population / Area 

(Sq. M.) 

Applicable Rate, 

kg/person/day OR 

kg/500 m2/day 

Total 

Quantity, 

kg/day 

Ground Floor Office 20 100% of 0.3 kg/p/d 6.0 

 

Waste Category Percentage 

(%) by weight 

Degradability Color 

Code 

Source Separated 

Organic Waste 63 Biodegradable Green Yes, HDPE Bags 

Paper & Cardboard 20 Non-

Biodegradable 

Blue Yes, Bundles & PP 

Woven Sacks 

Plastic & Polythene 5.5 Non-

Biodegradable 

Orange Yes, HDPE Bags & 

PP Woven Sacks 

Metal 0.5 Non-

Biodegradable 

Brown Yes, PP Woven Sacks 

Glass 1 Non-

Biodegradable 

Red Yes, PP Woven Sacks 

Others  10 Mixed Green  No, with Organic 

matter 

 

D.3.2 Computation of Probable Waste Generation and Source Segregation of Waste: 

Construction Stage 

20 Employees 

TABLE 9: CALCULATION OF SOLID WASTE GENERATION 

  Percentage 

by 

composition 

(%) 

Segregated 

Weight of the 

waste /kg/d 

Seven days 

Weight/kg 

Volume / m3 

MSW type 

Organic Waste 63% 0.57 26.46 0.0882 

Plastic & 

Polythene 

5.50% 0.05 2.31 0.0077 

Paper & 

Cardboard 

20% 0.18 8.4 0.028 

Metal 0.50% 0.45 0.21 0.0007 

Glass 1% 0.009 0.42 0.0014 

Others 10% 0.09 4.2 0.014 

TOTAL 100 6 42 0.14 

 

 



 

49 
 

Total quantity of Solid waste generation per day = 6 kg/day 

To allow for 7 days’ disruption of collection             = 42 kg 

Volume of Solid Waste generation per day@300kg/m3  = 0.02 m3 

Volume of Solid Waste generation for7 day@300kg/m3 = 0.14 m3 

Total volume of biodegradable waste generation            = 0.08 m3 

7 days @ 300 kg/m3 (63%) 

Total volume of non-biodegradable waste generation                   = 0.04m3 

7 days @ 200 kg/m3 (27%) 

Total volume of non – descript waste generation                              = 0.01 m3 

7 days @ 300 kg/m3 (10%) 

Total volume of waste generation in proposed subproject (7 days)  = 0.14 m3 

 

D.3.3 Total Waste Storage Requirements  

 

63. With capacity of 80liter wheeled bins are proposed for the proposed subproject.  

 

a) Required No. of bins for bio degradable waste 
 

No. of bins required = 0.08 / 0.08  
         = 1 bin (Bin Size = 80-liter Green color) 
 

b) Required No. of bins for segregated non-biodegradable waste  
 
       No. of bins required = 0.04/0.08   

       = 1 bin (Bin Size = 80-liter Orange, blue, brown, red color)   
 

c) Required No. of bins for segregated non – descriptive waste 
 
       No. of bins required = 0.01 /0.08 

       = 1 bin (Bin Size = 80 liter Green) 
 

D.4 Water Requirement 

Amount of Water Required for the Subproject (Annexure J - Water Demand)  

64. Daily water demand of the subproject is 2800 l per day during the construction stage. 

 

CONSTRUCTION STAGE 

Number of Employees = 20 

Domestic Usage = 135 l//person/per day 

Total Domestic Usage = 2700 l/per day 

Construction Usage = 100 l/per day 

Total Water Requirement = 2800 l/per day 

 

Source of Water: Current Connection of University Premises 

about:blank
about:blank
about:blank
about:blank
about:blank
about:blank


 

50 
 

III. POLICY, LEGAL, AND ADMINISTRATIVE 
FRAMEWORK 

A. Applicable Local Environmental Legislations, 
Regulations and Standards     

65. In Sri Lanka, there are over 70 laws that directly or indirectly relate to protecting and conserving 

the natural environment and human health. While most of these laws address specific issues pertaining 

to environment in the respective sector, it was the introduction and enactment of the National 

Environmental Act (NEA) that provided the overarching legal basis for regulation of pollution and 

protection of the environment in a comprehensive manner. 

66. The following section outlines the broad legal and institutional framework in Sri Lanka for 

environmental management, relevant to the proposed subproject. The legislations relevant to the 

subproject are listed below. This subproject comes under the purview of the following sector level Acts. 

The EPL procedure under the CEA and along with the rest of the laws that are listed below:  

● The Constitution of Sri Lanka (Articles 18, 27(14), Articles 154 (A), 9, 19 and (III)17). Covers 

environmental governance at the provincial level. In the event of public nuisance / grievance 

this becomes applicable to address the court of law. 

● National Environmental Act No. 47 of 1980 (and its amendments of 1988) EIA is covered under 

this Act. This is discussed separately below since this is the main environment regulatory 

enactment. 

● Forest Ordinance, No 17 of 1907 (and amendments).  

● Fauna and Flora Protection Ordinance, Act No. 49 of 1983.  

● Botanic Gardens (Amendment) Law. No. 32 of 1973 - Amendment of section 3 of Chapter 446 

for the management, administration, and control of any botanic garden.  

● Disaster Management Act No. 13 of 2005. Comes into force in case of a national or regional 

level disaster. This is relevant due to potential landslide risk. 

● Pradeshiya Saba Act No. 15 of 1987. Regulates the planning and zonation of the region. This 

will be relevant for obtaining planning approval for the subproject. 

● Flood Protection Ordinance, Act No. 22 of 1955. Controls and protects the water shed area of 

a catchment. 

● State Land Ordinance, Act No. 13 of 1949 and Land Acquisition Act No. 09 in 1950 and 

subsequent amendments in 1983 1nd 1986, and Land Acquisition regulation of 2008- Relevant 

for land transfer from state to state agency. 

● Soil Conservation Act, No. 25 of 1951. Relevant for the soil conservation in agricultural lands 

associated with catchment areas. To protect from further degradation. 

● Mines and Minerals Act No. 33 of 1992 – Relevant for the extraction of building material from 

the natural environment, 

● National Water Supply and Drainage Board Law of No. 2 of 1974 – supply of water for the 

subproject.  

● Prevention of Mosquito Breeding, Act No. 11 of 2007 – to ensure that the site is free of 

mosquitoes related habitats as this is an area identified for dengue epidemics. 

● The Urban Development Authority, Law, No. 41 of 1978- regulates the zonation of the 

Sabaragamuwa Urban development. Provides guidelines for the preliminary planning 

clearances, development permits and green building certification.  

 



 

51 
 

 

● National Environmental (Amendment) Act 47 of 1980 amended by Act No. 56 of 1988  

 

67. The National Environmental Act (NEA) No. 47 of 1980 amended by Act No. 56 of 1988 is the 

basic national charter for protection and management of the environment. This is the law that 

incorporates and covers all aspects of the environment in Sri Lanka. It is implemented by the Central 

Environmental Authority (CEA), which functions under the Ministry of Environment. The NEA has gone 

through several amendments in the past in a bid to continually improve and to respond to the 

challenging conditions. There are two main regulatory provisions under the NEA which is implemented 

by the Central Environmental Authority (CEA). The emission standards for air, water and noise are 

prescribed in the relevant regulations made under the NEA. The applicable emission standards are 

discussed in the respective section of this report.  

 

68. Tolerance Limits for the Discharge of Wastewater - National Environmental (Protection and 

Quality) Regulations No: 1 of 2008, published in the gazette No: 1534/18 dated 01.02.2008 amended 

gazette No: 2264/17 dated 27.01.2022 (See Annexure E - CEA Standards for Tolerance Limits of 

Discharge the Wastewater: Gazette No: 2264/17 dated 27.01.2022).  

- Gazette Extraordinary of the democratic Socialist Republic of Sri Lanka, National 

Environmental Act, No. 47 of 1980, No:1534/18 dated 01.02.2008, Part I: Issue of 

Environmental Protection License for Emission or Disposal of Waste, Page 7A, 

Schedule 1: Tolerance Limits for Discharge of Industrial Waste into Inland Surface 

Water.  

- Amended gazette No: 2264/17 dated 27.01.2022, Page 7A, List III A: Tolerance Limits 

for the Discharge of Wastewater or Effluent into Inland Surface Waters.   

 

● The Environmental Impact Assessment (EIA) Procedure 

 

69. The Environmental Impact Assessment (EIA) procedure for major development subprojects has 

been published in 1993 and is available with the CEA. The EIA process is implemented through 

designated Project Approving Agencies (PAAs). The screening, scoping, formulation of initial 

environmental examination (IEE), environmental management plan (EMP) and procedures for IEE and 

EMP disclosure and public comments will be governed by NEA of 1980 and its subsequent 

amendments of 1988 and 2000, and by environmental regulations. Under the national regulations, the 

current development subproject of the STP 1 does not require an IEE because it is not within a 

designated protected area.  

 

● The Environmental Protection License (EPL)  

 

70. The Environmental Protection License (EPL) is a procedure for the control of pollution. The 

Environmental Protection License is a regulatory/legal requirement under the provisions of the National 

Environmental Act No 47 0f 1980 (NEA). Section 23A of NEA states that no person shall carry out any 

prescribed activity except under the authority of an Environmental Protection License. That means it is 



 

52 
 

a legal authorization under certain conditions, for industries/ activities to discharge effluents, deposit 

wastes, emit smoke/gases/fumes/vapor or excessive noise /vibration into environment.  

 

71. Regulations pertaining to this process have been published in 1990 and are available with the 

CEA EPL is issued on the regulations are gazette under Gazette Extraordinary No. 1533/16 dated 

January 25, 2008 and amended on dated 27.01.2022, for a variety of sectors involving in manufacturing, 

construction and services. As per the CEA recommendation clearance, one month prior to 

commencement of the STP 1 operation, an EPL is required to obtain for this subproject (See Annexure 

G - Environmental Recommendations Approval from CEA).  

 

• Fauna and Flora Protection Ordinance (FFPO) Amended Act No. 49 of 1993 

 

72. EIA provisions are also included in the Fauna and Flora (Amended) Act No. 49 of 1993. 

According to this Act, any development activity of any description what so ever proposed to be 

established within one mile from the boundary of any National Reserve, is required to be subjected to 

EIA/IEE, and written approval should be obtained from the Director General, Department of Wildlife 

Conservation prior to implementation of such subprojects. The EIA/IEE process under the FFPO is 

similar to that described in the NEA. 

 

73. Under the FFPO five categories of protected areas are established viz, Strict nature reserve, 

National parks, Nature reserve, Jungle Corridors etc. According to the act any development activity of 

any description what so ever proposed to be established within a national reserve of within one mile of 

any boundary of any national reserve is required to be subjected to EIA/IEE and written approval should 

be obtained from the Director General Department of Wild life and Conservation prior to implementation 

of such subprojects. The FFPO follows a similar process as the NEA in conducting scoping, setting the 

TOR, preparation of EA, review of EA, public consultation and disclosure. 

 

• Forest Ordinance, No 17 of 1907 (and amendments) 

 

74. The Forest Ordinance of Sri Lanka is the law for conservation, protection and management of 

forest and forest resources. It regulates tree felling, transport of timber, and other forest related matters. 

The Forest Ordinance was amended by several Acts - Act 34 of 1951, No. 49 of 1954, Act 13 of 1966, 

Act 56 of 1979, Act 13 of 1982, and Act 84 of 1988. The Act 23 of 1995 replaced the old Ordinance. 

Under Section 4 of Act 23 of 1995, the Minister who is in charge of forests can declare any specified 

area of government land or the whole or any specified part of any reserve forest which has unique 

ecosystems, genetic resources or a habitat or rare and endemic species of flora, fauna, and 

microorganisms and of threatened species which need to be preserved in order to achieve an ecological 

balance in the area by preventing landslides and fire hazards. Under Section 5 of the Act, a Forest 

Officer has powers to stop any public or private watercourse which goes through a reserved forest. It 



 

53 
 

shall be lawful for the District Secretary to determine the amount of compensation to be paid in case 

that the water course adversely affects the interests or one or more individuals. 

 

75. Under Section 6 of the Act, the following activities are prohibited: 

 

I. trespassing or permits cattle to trespass; 

II. damage by negligence in felling any tree, cutting or dragging any timber; 

III. willfully strips off the bark or leaves from, or girdles, lop, taps, burns or otherwise damages any 

trees; 

IV. poisons water; 

V. mine stone, burns lime or charcoal, or collects any forest produce; and 

VI. extracts coral or shells or digs or mines for gems or other minerals 

 

• Pradeshiya Sabha Act No. 15 of 1987 

 

76. Section 12 (2) of the Pradeshiya Sabha Act authorizes the appointment of a committee at the 

divisional level to advice on environmental matters. Section 105 of the Act prohibits polluting water or 

any streams, while Section 106 refers to pollution caused by industry and related offences. The 

Pradeshiya Sabha grants permission for construction activities within its jurisdiction. Such construction 

will have to comply with environmental requirements stipulated with permits. It also ensures that public 

health issues are efficiently dealt with and solid waste collection and disposal are appropriately done 

under this Act. 

 

• Flood Protection Ordinance, Act No. 22 of 1955 

 

77. This ordinance provides necessary provisions to acquire land or buildings or part of any land or 

building for the purpose of flood protection. 

 

• Irrigation (Amendment) Act (No. 48 of 1968 

 

78. Part VI section 75 is mentioning about the Liability where irrigation work is damaged, or water 

is used without authority or is wasted by a person who cannot be identified. 

 

- Where water from any Ela, channel, watercourse or other irrigation work is obtained in any 

manner not authorized or is allowed to run to waste, and the person who obtained such water 

or allowed such water to run to waste cannot be identified, then, if any land has derived any 

benefit from such water, the proprietor of such land shall be liable to pay for such water at such 

rate as the Government Agent may determine. 

- Where any act is committed whereby damage is caused to any irrigation work and the person 

who committed such act cannot be identified, then, if any land has derived any benefit as a 



 

54 
 

result of the commission of such act, the proprietor of such land shall be liable to pay to the 

Government Agent the expenses incurred in repairing such damage. 

- If default is made in the payment of any sum due under this section, such sum shall be 

recoverable in the manner provided in Part VII. 

 

• Soil Conservation Act, No. 25 of 1951 

 

79. The Soil Conservation Act provides for the conservation of soil resources, prevention or 

mitigation of soil erosion, and for the protection of land against damage by floods and droughts. Under 

the Act, it is possible to declare any area defined as an erodible area and prohibit any physical 

construction. The following activities are also prohibited under Act: 

- Weeding of land or other agricultural practices that cause soil erosion; 

- Use of land for agriculture purposes within water sources and banks of streams; and 

- Exploitation of forests and grassland resources and setting fire in restricted areas. 

Clearance/ Permits Obtained or should be Obtained from the Relevant State Agencies and/ or 

Local Authorities:  

 

80. Apart from the clearances for the overall subprojects work, the contractor, before starting the 

construction work, has to obtain required clearances for operating the equipment and carrying out 

construction work.  

TABLE 10: CLEARANCE / PERMITS REQUIRED / OBTAINED 

No Description of the permit Status 

(Obtained/ To be obtained/ 

Pending) 

Annexure No. 

01 Environmental Recommendation 

Clearance from CEA  

Obtained G 

   

B. Administrative Framework 
 

• Central Environmental Authority (CEA)  

 

81. The CEA basically designs the scheme, procedures and standards to control the water, air & 

noise pollution, land degradation and hazardous substances and waste management. CEA advise the 

Ministry of Mahaweli Development and Environment on matters concerning prevention, control and 

abatement of water and air pollution; coordinate the activities of CEA and provide technical and 

research assistance; prepare manual, codes, guidelines & standards etc. SUSL is required to obtain an 

environmental recommendation letter or EPL from CEA.  According to the BIQ, the proposed subproject 



 

55 
 

falls in to the un-prescribed category. According to the BIQ and IEE/EIA Environmental Guidelines of 

CEA, the proposed subproject falls in to the non-prescribed category.  

 

• National Building Research Organization (NBRO)  

 

82. NBRO was first established under the Ministry of Policy Planning & Implementation. In the past 

32 years, NBRO served under many ministries, as it was moved from one-line ministry to another, far 

too frequently. National Building Research Organization is a leading research & development institution 

in the country and a reputed technical services provider in the fields of geotechnical engineering, 

landslide risk management, human settlements planning, environmental monitoring, building materials 

research, and engineering project management. NBRO functions under the purview of Ministry of 

Disaster Management (For more details: 

https://www.nbro.gov.lk/index.php?option=com_content&view=article&id=275&Itemid=471&lang=en).  

 

• Imbulpe Pradeshiysa Sabha 

 

83. The local authority will be in charge of solid waste disposal. Imbulpe Pradeshya Saba has been 

declared as a sixth order urban center and is govern by the Pradeshiya Saba Act No. 15 of 1987.  

C. International Agreements 

   

84. Sri Lanka is signatory to numerous environmental conventions. The applicable international 

agreements are provided below.  

● Conventions on Wetlands of International Importance especially as waterfowl habitats / Ramsar 

(entered into force in Sri Lanka in 1990) 

● Convention on International Trade in Endangered Species (CITES) of Wild Fauna & Flora (entry 

into force in Sri Lanka in 1979). 

● Convention on the conservation of Migratory Species of Wild Animals (CMS) (1990). 

● United Nations Framework Convention on Climate Change (UNFCCC) (Sri Lanka ratified it in 

November 1993 

● UN Convention on Biological Diversity (CBD) (Sri Lanka ratified in 1994). 

● Plant Protection Agreement for Asia and the Pacific region (Sri Lanka ratified in 1994). 

● Basel Convention on the Control of Transboundary Movements of Hazardous Wastes and their 

Disposal (Sri Lanka ratified in 1992).   

 

85. Further, applicable international standards about the tolerance limits for the discharge of 

wastewater was especially concerned here such as Sri Lanka Standards Institute (SLSI) Standards for 

Wastewater and Sewage Effluent to International Finance Corporation (IFC) - World Bank (WB)- 

Environmental, Health, and Safety (EHS) Guidelines (See Annexure F - Sewage Effluent to IFC-WB 

EHS Guidelines).     
 



 

56 
 

D. ADB Safeguard Policy Statement, 2009 

86. The Asian Development Bank has defined its Safeguard requirements under its ‘Safeguard 

Policy Statement 2009 (SPS 2009). It has three operational policies on the environment, indigenous 

people, and involuntary resettlement. These three policies involve a structured process of impact 

assessment, planning, and mitigation to address the adverse effects of the subprojects throughout its 

cycle. The safeguard policies require that (i) impacts are identified and assessed early in the project 

cycle; (ii) plans to avoid, minimize, mitigate, or compensate for the potential adverse impacts are 

developed and implemented; and (iii) affected people are informed and consulted during project 

preparation and implementation. The policies apply to all ADB-financed projects.  

 

87. The Environment Safeguards Policy ensures environmental soundness and sustainability of 

projects and supports the integration of environmental considerations into the decision-making process. 

The subprojects under the project are screened according to type, location, scale, and sensitivity and 

the magnitude of their potential environmental impacts, including direct, indirect, induced, and 

cumulative impacts. 

 

88. ADB’s SPS 2009 classify a projects depending on following four categories.  

 

• Category A: A proposed project is classified as category A if it is likely to have significant 

adverse environmental impacts that are irreversible, diverse, or unprecedented. These impacts 

may affect an area larger than the sites or facilities subject to physical works. An Environmental 

Impact Assessment is required. 

• Category B: A proposed project is classified as category B if its potential adverse environmental 

impacts are less adverse than those of category A projects. These impacts are site-specific, 

none or very few of them are irreversible, and in most cases mitigation measures can be 

designed more readily than for category A projects. An Initial Environmental Examination is 

required. 

• Category C: A proposed project is classified as category C if it is likely to have minimal or no 

adverse environmental impacts. No environmental assessment is required although 

environmental implications need to be reviewed. 

• Category FI. A proposed project involves the investment of ADB funds to or through a financial 

intermediary. The financial intermediary must apply and maintain an environmental and social 

management system, unless all of the financial intermediary's business activities have minimal 

or no environmental impacts or risks. 

 

89. Policy Principles: Ensures that the screening process is used for proposed subproject, as 

early as possible, to determine the appropriate extent and type of environmental assessment so that 

appropriate studies are undertaken and potential impacts and risks assessed. There are 11 guiding 

Policy Principals for environmental safeguards to ensure environmental soundness and 



 

57 
 

sustainability of projects and to support the integration of environmental considerations into the project 

decision-making process. Environmental safeguards are triggered if the subproject is likely to have 

potential environmental risks and impacts. Their relevance to the subproject is discussed in below Table 

11.  

TABLE 11: SPS POLICY PRINCIPLE 

No. Policy Principles Met Comments 

1 Use a screening process for the proposed project, as early 

as possible, to determine the appropriate extent and type of 

environmental assessment so that appropriate studies are 

undertaken commensurate with the significance of Potential 

impacts and risks. 

√ 

All screening for 

environmental, IR, 

IP carried out.  

2 Conduct an environmental assessment for the proposed 

project to identify potential direct, indirect, cumulative, and 

induced impacts and risks to physical, biological, 

socioeconomic (including impacts on livelihood through 

environmental media, health and safety, vulnerable groups, 

and gender issues), and physical cultural resources in the 

context of the project’s area of influence. Assess potential 

trans boundary and global impacts, including climate 

Change. Use strategic environmental assessment where 

appropriate.  

√ 

IEE has in 

cooperated these 

conditions. 

3 Examine alternatives to the project’s location, design, 

technology, and components and their potential 

environmental and social impacts and document the 

rationale for selecting the particular alternative proposed. 

Also consider the no project alternative. 

√ 

Location alternative 

was not considered. 

4 Avoid, and where avoidance is not possible, minimize, 

mitigate, and/or offset adverse impacts and enhance 

positive impacts by means of environmental planning and 

management. Prepare an environmental management plan 

(EMP) that includes the proposed mitigation measures, 

environmental monitoring and reporting requirements, 

related institutional or organizational arrangements, capacity 

development and training measures, implementation 

schedule, cost estimates, and performance indicators. Key 

considerations for EMP preparation include mitigation of 

potential adverse impacts to the level of no significant harm 

to third parties, and the polluter pays principle. 

√ 

EMP prepared. 



 

58 
 

5 Carry out meaningful consultation with affected people and 

facilitate their informed participation. Ensure women’s 

participation in consultation. Involve stakeholders, including 

affected people and concerned nongovernment 

organizations, early in the project preparation process and 

ensure that their views and concerns are made known to and 

understood by decision makers and taken into account. 

Continue consultations with stakeholders throughout project 

implementation as necessary to address issues related to 

environmental assessment. Establish a grievance redress 

mechanism to receive and facilitate resolution of the affected 

people’s concerns and grievances regarding the project’s 

environmental performance. 

√ 

Stakeholder 

consultations and 

grievance redress 

mechanism were 

carried out. 

6 Disclose a draft environmental assessment (including the 

EMP) in a timely manner, before project appraisal, in an 

accessible place and in a form and language(s) 

understandable to affected people and other stakeholders. 

Disclose the final environmental assessment, and its 

updates if any, to affected people and other stakeholders. 

√ 

Done.  

7 Implement the EMP and monitor its effectiveness. 

Document monitoring results, including the development 

and implementation of corrective actions, and disclose 

monitoring reports. 

X 

EMP prepared for 

Implementation.  

8 Do not implement project activities in areas of critical 

habitats, unless (i) there are no measurable adverse impacts 

on the critical habitat that could impair its ability to function, 

(ii) there is no reduction in the population of any recognized 

endangered or critically endangered species, and (iii) any 

lesser impacts are mitigated. If a project is located within a 

legally protected area, implement additional programs to 

promote and enhance the conservation aims of the 

protected area. In an area of natural habitats, there must be 

no significant conversion or degradation, unless (i) 

alternatives are not available, (ii) the overall benefits from 

the project substantially outweigh the environmental costs, 

and (iii) any conversion or degradation is appropriately 

mitigated. Use a precautionary approach to the use, 

development, and management of renewable natural 

resources. 

X 

The location itself is 

not within a 

protected area.   



 

59 
 

9 Apply pollution prevention and control technologies and 

practices consistent with international good practices as 

reflected in internationally recognized standards such as the 

World Bank Group’s Environmental, Health and Safety 

Guidelines. Adopt cleaner production processes and good 

energy efficiency practices. Avoid pollution, or, when 

avoidance is not possible, minimize or control the intensity 

or load of pollutant emissions and discharges, including 

direct and indirect greenhouse gases emissions, waste 

generation, and release of hazardous materials from their 

production, transportation, handling, and storage. Avoid the 

use of hazardous materials subject to international bans or 

phase outs. Purchase, use, and manage pesticides based 

on integrated pest management approaches and reduce 

reliance on synthetic chemical pesticides. 

√ 

National standards 

for air, noise and 

sewage discharge 

are below the IFC-

WB EHS standards.  

IEE has in 

cooperated these 

conditions.  

 

10 Provide workers with safe and healthy working conditions 

and prevent accidents, injuries, and disease. Establish 

preventive and emergency preparedness and response 

measures to avoid, and where avoidance is not possible, to 

minimize, adverse impacts and risks to the health and safety 

of local communities 

√ 

IEE has in 

cooperated these 

conditions. 

11 Conserve physical cultural resources and avoid destroying 

or damaging them by using field-based surveys that employ 

qualified and experienced experts during environmental 

assessment. Provide for the use of “chance find” procedures 

that include a pre-approved management and conservation 

approach for materials that may be discovered during project 

implementation. 

X 

This land is not in an 

archaeologically 

sensitive area 

therefore chance 

find procedures do 

not apply under the 

local context.  

 

90. There are 12 Involuntary Resettlement (IR) Safeguard Policy Principles to avoid involuntary 

resettlement wherever possible; to minimize involuntary resettlement by exploring subproject and 

design alternatives; to enhance, or at least restore, the livelihoods of all displaced persons in real terms 

relative to pre-project levels; and to improve the standards of living of the displaced poor and other 

vulnerable groups. IR safeguards are triggered under physical displacement (relocation, loss of 

residential land, or loss of shelter) and economic displacement (loss of land, assets, access to assets, 

income sources, or means of livelihoods) as a result of (i) involuntary acquisition of land, or (ii) 

involuntary restrictions on land use or on access to legally designated parks and protected areas. It 

covers them whether such losses and involuntary restrictions are full or partial, permanent or temporary. 

Therefore, this subproject was classified as Category C for IR safeguards. 



 

60 
 

91. IP Safeguards have 9 guiding Policy Principals to design and implement projects in a way that 

fosters full respect for Indigenous Peoples’ identity, dignity human rights, livelihood systems, and 

cultural uniqueness as defined by the Indigenous Peoples. IP safeguards do not get triggered under 

this subproject or the overall project. 

 

92. Conclusion: The proposed subproject environmental impacts are not adverse in nature and few 

of them are reversible and mitigation measures can be designed more readily for the identified impacts. 

As per the ADB’s Safeguard Policy Statement the proposed FT subproject of SUSL was classified as 

Category ‘B’ for environment requiring an IEE. In order to meet Environmental Policy Principles, 

additional activities and mitigations have been identified where necessary. All other Policy Principles 

have been met. Accordingly, this proposed STP 1 of SUSL is prepared under recommendations to the 

IEE of the proposed FT subproject of SUSL.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

61 
 

IV. DESCRIPTION OF THE EXISTING ENVIRONMENT 
 

A. Study Area  

93. As per the guidelines of Term of Reference (TOR) for IEE, a 500m radius area from the edge 

of boundary of the site was taken as the study area. The study area drawn on the Google Image is 

given in the Figure 23.  

 

 

Site Location  

94. The proposed STP 1 site is located in Imbulpe Divisional Secretariat Division (DSD), Ratnapura 

District in the Sabaragamuwa Province, Sri Lanka. The proposed subproject site is situated within the 

existing SUSL complex. The land location points are 6°42'46.3"N 80°47'20.6"E. The subproject site is 

located close to the Colombo-Batticaloa highway (A4) and is 1.1 km from the Pambahinna Junction.  

 

95. The proposed land is fully occupied with natural vegetation. No significant environmentally 

sensitive receptors exist in the subproject site's immediate surroundings. The only possible such 

receptors would be the SUSL community, the closest functional building 500 m from the site. 

FIGURE 23: STUDY AREA 

Site 



 

62 
 

B. Methodology used for Baseline Study  

 

96. Data for this study has been primarily collected through a comprehensive literature survey, 

discussion with stakeholder agencies, and field visits to the proposed subproject site. The literature 

survey broadly covered the following: 

- Subproject details, reports, maps, and other documents prepared by technical experts of the 

ADB team and discussions with technical experts of the PIU of SUSL team, PMU team of 

project contractor, relevant government agencies like CEA, Imbulpe Divisional Secretariat, 

MOH office Imbulpe and Imbulpe Pradeshya Sabha etc. 

- Secondary data from previous project reports, IEE report and published articles, and literature 

on land use, soil, geology, hydrology, climate, socioeconomic profiles, and other planning 

documents collected from government agencies (including the resource profile for the area) 

and websites.  

- Activities such as assessment of the existing location and the surrounding environment 

identification of sensitive areas, and key informant interviews were carried out. 

Location Area and Connectivity 

 

97. Pambahinna-Kumbalgama-Rajawaka-Kapugala Road (B593) connects SUSL to the main road 

which is Colombo-Batticaloa Highway (A4). Pambahinna-Kumbalgama-Rajawaka-Kapugala Road 

(B593) also connects SUSL to the Samanala Wewa dam and the power station. The A4 road cuts 

across Belihuloya - Pambahinna area to destinations like Beragala, Haputale, Badulla, Nuwara Eliya. 

The site is 3.3 km from Belihul Oya Town. It is 10.1km to the Imbulpe DS Office, 9.5km to Imbulpe sub-

post office, 3.4km to the Belihul Oya post office and 800m to the Pambahinna People’s Bank. The 

subproject is 1.1km from the Pambahinna Junction. 

 

Area of Influence  

 

98. Imbulpe Division is one of the key 

residential areas in proximity. The subproject site 

is 27.1 km to Sri Lanka Samanala Wewa Metro 

Electric Power Project, 800m to the Buddhist 

Temple of Sabaragamuwa University of Sri 

Lanka and 2.0km to the Karagasthalawa Sri Syila 

Gangarama Rajamaha Viharaya. And, 10.7km to 

Hindu temple (Aluth Nuwara Katharagama 

Dewalaya).    

 

 

FIGURE 24: SITE LOCATION 

Site 

Dayagama 

Direction 

80.4 Km 

Kalthota 

Direction  

 33.2 Km 

Balangod

a 

Direction 

19.0 Km 

Belihuloya 

Direction 

3.3 Km 

Walhaputenn

a Direction 

16.1 Km 

Ahaspokuna 

Direction 

8.6 Km 



 

63 
 

FIGURE 25: TOPOGRAPHY 

C. Physical Environment 

C.1 Topography 

99. The topography of an area includes the surface shape and features. In general, the topography 

is concerned with local details, including not only relief but also natural and artificial features. Thus, the 

topography of the proposed site of the STP 1 can be described using Topographic Maps which are 

delineated in Figures 7, 25,26,27 and 32.  

 

100. Study area of the site is located in a low elevated area within the Imbulpe DSD. Further, the 

land site is found within the 487 – 730 m elevation category (See figure 32). The elevation of the 

subproject site is comparably different from the neighboring lands. The elevation of the subproject site 

area is marked as approx. 624.0 MSL, the surrounding area shows an elevation ranges between 550-

667.0 MSL. It shows through the Digital Elevation Model (DEM) in Figure 25. 

 

101. The cross-section formations Point A, Point B, and Point C reflect the surface fluctuation. The 

site is located (point B) in between the slope from point A to C, which directs towards the downstream 

region C (paddy lands).  There is around an 8 m elevation difference from the apex of the elevated land 

(595m) to point B (587m) and a 15m elevation difference from Point B to Point C (572 m) (See figure 

26). 

102. Figure 27 shows the topo features of the site from the Pambahinna town side (A) to Southern 

side of the SUSL (C). The ground slope difference from points A to B is around 30m, sloping towards 

the subproject site B. University ground (G) is located in between points B and C which marks 594 m 

of elevation. The subproject site is located on the low land or downstream (valley) between point A to 

point G.  

103. As per the detailed investigation of contour level in the site, a maximum 3m level difference 

(580m – 583m elevation) in between the pond and the proposed STP 1 land could be observed. In 

Site 



 

64 
 

addition, a maximum 3m level difference (583m – 586m elevation) is in the STP 1 land at present 

condition (See Figure 7) is observed.  

 

  

 

FIGURE 27: TOPOGRAPHY - CROSS SECTION  

 

 

 

A 
B 

C 

A 
B 

C 

Slope 

A 

B 

C 

B 

A 

C 

G 

FIGURE 26: TOPOGRAPHY - CROSS SECTION 



 

65 
 

C.2 Hydrology 

 

C.2.1 Surface Water Bodies 
 

104. Within the 50m boundary, a water pond is 

located at the site. The pond connects to the nearby 

basin which consists of paddy lands and other crop 

cultivated land through a flowing stream.  

105. The subproject is located in the Walawe 

basin and 3.4 km away from Samanala Wewa 

reservoir. The water supply intake point for the 

university is located upstream of Hirikatu Oya which 

is less than 1.0 km from SUSL. The subproject is 

located in the upper reaches of the Udawalawe tank 

cascade.  

 

C.2.2 Drainage Pattern 
 

106. The drainage pattern of the study area has 

adapted to the natural topography features. The lowest 

elevation lands act as the retention basins, including the 

paddy fields and other cultivations.  

 

107. Roadside drains shall generally be provided on 

both sides of the embankment to safely carry the 

discharge from the embankment without eroding the road.  

FIGURE 28: AREA MAP OF THE SURFACE WATER BODIES 

FIGURE 29: HIRIKATTU OYA 

FIGURE 30: NEAREST WATER BODY 

FIGURE 31: DRAINAGE MAP OF PROPOSED SITE 



 

66 
 

 

C.2.3 Presence of Flood Plains 
 

108. No flood plains are recorded on the subproject site.  

C.2.4 Surface Water, Ground Water Quality and Present Use  

 

109. The Belihuloya - Pambahinna area has freshwater resources in the form of waterfalls, 

reservoirs, rivers and streams. Belihuloya has an abundance of waterfalls including the Bambarakanda 

Ella which is the highest in the country. Other waterfalls in the area include the Pahanthuda Fall,1.5km 

from Belihuloya and the Brampton Fall, 10km from Belihuloya. 

 

110. Water supply in the region has been an issue. Even though SUSL had been using the Water 

Purification Plant with the capacity for providing the daily needs of water for 1,500 persons constructed 

in the year 1986 under the Samanala Wewa project, it has been inactive since 2015. Since then, the 

water from Hirikatu Oya has been obtained directly from the tank and distributed after mixing chlorine 

to purify the water. However, reports of the monthly tests carried out by the institution showed the 

presence of bacteria in the water and the water did not conform to the required potable water quality. 

By May 2017, the construction of the tube well remained partly constructed. The details of water quality 

of the nearest water pond are in Table 7. 

 

 

Site 

FIGURE 32: ELEVATION OF IMBULPE DSD 



 

67 
 

C.3 Geology and Soil  

 

Geology  

111. The Imbulpe Divisional Secretariat is geologically composed of gravel (Quiet Sight, Granite 

Niaz, Janokayit, Marble, and Unclassified highlands). The Layers in the subsurface are identified as the 

thickness of the different layers at the borehole locations. According to the borehole investigation, it 

consists of sandy materials up to the level of completely weathered rock which extends to a depth of 

around 0.00-7.70m from the existing ground level. The completely weathered rock layer extends up to 

the borehole termination level at the depth of about 28m which can be considered as a residual 

formation that would have been formed in-situ. Water was not encountered in the borehole investigation. 

The bearing capacity given in the report is only for the area covered by the two boreholes. 

Soil  

112. Although a soil investigation report was not conducted to this specific site location, a soil 

investigation was conducted on 9th December 2017 to the proposed Faculty of Technology (FT) Building 

Complex within the university promises by Geotechnical Engineering Division of NBRO. After the site 

visit of subproject structural engineer to check the soil existing ground condition for the proposed STP 

1, the structural engineer will select the relevant locations where the Macintosh test should be 

performed if it is required. The Macintosh test is conducted under the supervision of a Quality assurance 

(QA) / quality control (QC) engineers and the test results are recommended by the structural design 

engineer. The Structural Engineer will visit the site for checking the soil condition as well as the existing 

ground condition for the proposed STP 1.   

C. 4 Land Cover 
 

113. Before development occurred in the area, Imbulpe was composed of forest cover. The land 

use pattern in the subproject area today, is residential with predominately mixed development. It means 

that the land use pattern in and around the subproject site is rural with predominately agricultural. 

Subproject surrounding land can be categorized into residential, commercial, industrial and agricultural. 

The immediate adjoining plots are currently not developed. There are no permanent or temporary 

structures at the subproject site. The subproject site is surrounded by the SUSL building premises. 
 

114. The study area of the site (5km radius) is consisting build-up lands, forests, paddy, scrub, 

grassland etc. The land use characteristics of the study area are reflected in Figure 34. Land use within 

a 500m radius from the site has been used mainly for paddy and build-up structures. Hirikatu Oya flows 

towards Samanala Wewa which flows inside the 500m boundary of the subproject site. Few residential 

blocks, institutions, and activities such as ‘Pambahinna Pola’ are identified along the road network. 
 

115. Subproject surrounding land (Muththetuwegama GND) can be categorized into residential and 

commercial area (6%), vegetation cover (52%) and streams (3%) plantation (39%). Proposed site is a 

scrub patch. The majority of the vegetation cover in the Muththetuwegama GN division comprise of 

grassland, scrub and forest followed by paddy fields. The high percentage of forest cover promotes 



 

68 
 

recreation such as trekking, camping, bird watching, biological studies etc. The total land use coverage 

in Imbulpe is 23,140 ha. Table 12 highlights the land use patterns in the Muththettuwegama GND.  

 
TABLE 12: LAND USE PATTERN IN THE MUTHTHETTUWEGAMA GND 

Land Use Percentage (%) 

Residential and Commercial Area  6% 

Vegetation Cover  52% 

Streams   3% 

Plantation  39% 

 
Source: Resource Profile  

 

FIGURE 33: LAND USE PATTERN IN THE MUTHTHETTUWEGAMA GND  

 

C. 5 Disaster Prone Area  
  

116. There is no specific disaster experience at the site.  

Climate and Meteorology  

117. The area lies within the intermediate zone and a narrow band lies between the wet and dry 

zones with parameters of rainfall, temperature and winds that are well suited for outdoor recreational 

activities. Imbulpe division lies within the moist semi-evergreen forest belonging to the Eastern 

Intermediate Zone of Sri Lanka. It experiences heavy rain to the south west to the low land wind ward 

slopes of the central high lands from South-West Monsoon from May to September, mean rainfall in 

subproject area is 83mm and optimum rainfall is 303mm. Minimum rainfall is 1400 mm per year and a 

Residential and 
Commercial Area 

6%

Vegetation Cover 
52%

Streams  
3%

Plantation 
39%

Land Use Pattern in the 
Muththettuwegama GND

Residential and Commercial Area Vegetation Cover Streams Plantation



 

69 
 

maximum of over 2000 mm per year. June, July and August are considered dry with rainfall averaging 

96 mm per month.  

Temperature:  

118. The average annual temperature is 26 oC, with a low of 18 oC during the months of December 

and January. The hottest months in Belihul Oya are May, June, and July.  

Humidity:  

119. Low humidity and a non-polluted atmosphere with well tolerated temperature levels is common 

to this area. The most humid months in Belihul Oya are in July (56.6% relative humidity), and December 

(82.1%). 

Wind speed and direction:  

120. An average wind speed of 31 km/h has been recorded during the months of June to 

September. At times winds may appear somewhat gusty in the area. The wind blows in from the north 

west of the study area. 

 

121. The windiest month is July, followed by June and August. July’s average wind speed is around 

6.3 knots (7.2 MPH or 11.6 KPH). Maximum sustained winds (the highest speed for the day lasting 

more than a few moments) were recorded in mid-July where average top sustained speeds reached 

11.3 knots. In 2016 Halpe, Belihuloya, 12 houses were damaged, injuring several children.  

Seismicity  

122. The subproject is located in the Sabaragamuwa Province of Sri Lanka which is within active 

seismic region. However, as per the NBRO, the SUSL site location is not under a high-risk zone (See 

more details:  

https://www.nbro.gov.lk/images/content_image/publications/general_publications/resilient_manual.pdf  

 



 

70 
 

FIGURE 34: LAND USE WITHIN 5 KM 



 

71 
                 

D. Biological Environment   

123. The proposed subproject area falls within the Intermediate Zone. Floristically it is classified 

under the “Eastern intermediate lowlands” floristic zone or Moist Mixed Evergreen Forest Tropical 

moist semi evergreen forests and savannah forests are the typical vegetation formations present in 

this zone. The main habitats observed within the proposed subproject site is a low canopy sparse 

vegetation dominated by “Spicate Eugenia” (Syzygium zeylanicum) and with some other shrubs, 

herbs, orchids and ferns. Further, the surrounding area consists with the same vegetation type. 

Further, the subproject is located in a region with an ecologically importance due to its location in a 

bio geographical transition between the wet zone to the west and the dry, being located in a thin strip 

of the intermediate zone. The subproject site is also located on the second pen plain of the country 

between the World’s End escarpment to the north, ascending to the Horton Plains in the third (highest) 

pen plain, and the Handagiriya-Kalthota escarpment to the south descending to the first pen plain of 

the lowland coastal zone.  

 
124. Typical savannah vegetation does not exist in the subproject site as most of the vegetation 

was highly modified due to climax vegetation. The development location at SUSL harbors low levels 

of species richness in selected floral and faunal taxa. However, the proportions of endemic and/or 

threatened species in the subproject site and its periphery are not considered critical levels. Therefore, 

SUSL currently harbours a natural forest patch with low significance on ecological value in terms of 

floral and faunal diversity. No mature plants (only small few plant) were recorded on the site land and 

only weeds and shrubs are found only here (See Figure 6). The selected pipeline was proposed 

through clear spaces so as not to interfere with any tree or structure. As per several field surveys, 

leech, snails, fish, worms, aquatic plants, frogs, and many types of insects live in this ecosystem. 

Thus, no special aquatic flora and fauna in the pond were observed. 

E. Historical & Archaeological Importance 

125. There are no landmarks or evidence of historical, religious, archaeological, or cultural 

importance known to be in the study area. This land is not in an archaeologically sensitive area therefore 

chance finds procedures do not apply in the local context. Therefore, the proposed subproject will not 

cause negative impacts. However, EMP will include a note that in event of a chance find, all work at the 

site will be stopped and the Department of Archaeology will be informed.   

F. Socio- Economic Environment 

Demographic details of affected population 

126. There is a total of 50 GN Divisions within the Imbulpe DSD. The total Imbulpe DS population 

is 66,931 of which 48% are male and 52% are female. Majorty of the population is Sinhalese in the 

Imbulpe area and others are Tamil, Muslim, Indian Tamil, Burgher, Malay, Baratha, Lanka Chetty. When 

considering the religious constitution within the Imbulpe DSD, most of the population is Buddhist. 



 

72 
                 

Hindus, Islam, and Christians are accounted for as another category. There were 17,426 housing units 

and 826 households who don’t have a proper housing unit. 

127. The study area is belonging to Muttettuwegama Grama Niladhari Division of Imbulpe 

Pradeshiya Sabha. All the families in Muttettuwegama GN division fall under the rural category. None 

recorder under the categories of urban or estate.  

Industry and Economy 

128. Prehistorically, Imbulpe is famous for the cane, blacksmith industry, pottery and kithul based 

industry. However, in the modern context, Imbulpe DSD has developed in to a small scale to medium 

scale and large industries. Within the Imbulpe DSD, there are nearly 3000 people engaged in the 

industrial sector.  

129. The majority of the labor force engages in private sector employment in Muttettuwegama 

Grama Niladhari Division. The most popular cultivation type of the Muttettuwegama GND is another 

crop plantation. Vegetable and tea plantation follows respectively. A considerable amount of labour 

force engages in self-employment. 

130. The majority of the families can be considered as lower-middle-income families, where 49% 

of them have recorded a monthly income ranging between 7,500 < 30,000 LKR. No families were 

recorded with incomes lower than 1000 LKR. 4% of the families receive a monthly income ranging 

between 100,000< 200,000. (Source: Imbulpe PS Resource Profile 2020-2021) 

Educational, Medical and Religious Properties 

131. Within Imbulpe DSD there are 45 Schools, 44 Buddhist Dharma Schools, 3 Christian Sunday 

Schools, and 4 Vocational Training Centers and one Vidatha Center. Balangoda Base Hospital is the 

main hospital in the area. Other than that, Belihuloya Rural Hospital, Marathanna Estate Rural Hospital 

and Pinnawala Central Dispensary are in the area. There are 29 doctors and 117 nurses within the DS. 

There is one Ayurveda Central Dispensary within the DS. Bodhi Rukkarama Temple, Karagasthalawa 

Sri Syila Gangarama Rajamaha Viharaya (1.5km), Hindu Temple (Aluth Nuwara Katharagama 

Dewalaya - 5.5km) are the main important 

religious places within the Imbulpe DSD. 

G. Human Settlement  

 

132. There are no settlements on site or 

near to the site. The site is located within the 

Sabaragamuwa University of Sri Lanka.  

 

 

 FIGURE 35: DOWNSTREAM SETTLEMENTS 

Site 



 

73 
                 

133. The downstream settlements in the Muttettuwegama can be considered as external impact 

areas due to treated water disposal. A maximum of 50 settlements downstream can be observed.   

 

134. Many scrubs & green covers, many paddy fields, lots of middle-class residents in 

Muththettuwegama and Pambahinna villages, many hostels of the Sabaragamuwa University, many 

food shops and retails, Christian Church - Pambahinna, Grama Niladari Office Muttettuwegama, 

Samanala Wewa Police Department, Ceylon Electricity Board (CEB) Circuit Bungalow, Bank of Ceylon, 

Pambahinna Post Office and Buddhist Temple of Sabaragamuwa University are the land uses and 

special landmarks within 500m study area.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

74 
                 

V. ANALYSIS OF ALTERNATIVES 
 

135. Although the proposed STP 1 is located in close proximity to a green cover and a water pond, 

significant impacts are associated with construction and they are temporary and short term. Any short 

term or long-term impacts can be managed by adhering to the EMP. Alternatives to location were not 

considered as the subproject site is strategically located within the SUSL complex. As per the locational 

attributes and treated water disposal purpose, there is no other more suitable location is in the vicinity 

that can be developed as an alternative to the proposed subproject within the university land premises. 

However, a detail examination of alternatives to the subproject’s location was not done. With regard to 

the design alternatives, the conventional activated wastewater treatment and sludge process was 

considered. Compared to the conventional activated sludge process, the selected technology: FBBR 

system involves a larger number of active aerobic bacteria compared to the conventional activated 

sludge processes and does therefore result in a lower footprint, fewer power costs, easier maintenance 

and operation. Therefore, the FBBR system is a good and advantageous alternative to conventional 

activated sludge processes. 

 

136. When compared to the No project scenario, which will deteriorate the existing environment 

and quality of life, the proposed subproject will not only provide the much required solution for the 

disposal of wastewater but also will greatly enhance and improve the environment. Hence the “With” 

project scenario with some reversible impacts is an acceptable option rather than the “Without” project 

scenario. The implementation of the subproject therefore will contribute positively to improve the 

environmental quality in area and the associated surroundings. It will result holistic development of the 

economy and improve the region and the country. ‘With’ and ‘without’ project scenarios have been 

compared as shown in below Table 13. 

TABLE 13: PROJECT SCENARIO 

WITH PROJECT WITHOUT PROJECT 

Impacts Impacts 

Positive Negative Positive Negative 

Provide a proper method to 

dispose sewage and 

wastewater of the 

increasing student and staff 

population within the 

university. 

 

Nil  Nil No Proper sewage 

and wastewater 

Management 

System. 

Proper disposal of treated 

wastewater and sludge. 

Nil   Nil  Issues of the 

available disposal 

method such as gully 

bowser 

transportation and 

overflows.   

Produce fertilizer from 

sludge as a byproduct.  

Nil  Nil Unavoidable stink 

due to gully bowser 



 

75 
                 

WITH PROJECT WITHOUT PROJECT 

Impacts Impacts 

Positive Negative Positive Negative 

transportation and 

overflows.   

Regulated of wastewater 

and sludge. 

 

Nil  Amount of waste 

generated is less.  

Unregulated of 

wastewater and 

sludge.  

Reduce and mitigate the 

environmental impact 

associate with sewerage 

and wastewater. 

 

Nil Nil Increase the 

environmental 

impact associate 

with sewerage and 

wastewater.  

Villagers are interested and 

happy about the STP 1 

subproject.   

Nil  Nil Villagers unhappy 

about the gully 

bowser 

transportation and 

overflows.   

 

Disposal of treated water at 

the proposed standard 

influent rates.  

 

04 basin solution of the STP 

1 meaning if one basin 

needs to be taken out of 

operation there is no 

significant loss of 

performance.  

 

The flow of the STP 1 can 

be adjusted depending the 

on incoming load. 

 

FBBR system of the STP 1 

is modular meaning 

individual FBBR frames can 

be removed or added to the 

basin.     

 

Application of backup power 

system for STP 1 during the 

power interruption / outage.  

 

Continuous 

supervision on 

disposal of treated 

water at outflows, 

regular verification of 

the STP 1 system and 

process, STP 1 failure 

due to power 

interruption / outage 

and less impact on 

water quality of the 

pond and 

downstream.  

Nil Water quality issues 

due to the overflows 

of wastewater from 

existing sewerage 

pits and impact on 

water quality of the 

downstream and 

nearby settlements.  

Improvement & 

maintenance the natural 

drainage and provide 

mitigation methods for soil 

erosion such as cascade 

aerator and stepped drain 

etc.  

 

Less soil erosion 

impact.  

Nil Soil erosion impact 

during rainy season.  



 

76 
                 

WITH PROJECT WITHOUT PROJECT 

Impacts Impacts 

Positive Negative Positive Negative 

Proper solid waste 

management plan is 

proposed.    

 

Increased less 

pollution due to solid 

waste disposal 

Amount of solid 

waste  

generated is less. 

Nil 

No significant noise impact 

and it is manageable during 

the construction and 

operational phases.   

 

Proposed STP 1 is with the 

sound proof technology.  

 

Short term increase of 

noise during the 

construction and 

operational phases.   

Nil   Nil  

No significant dust impacts.  

 

Short term increase in  

dust due to earth 

work.  

Nil   Nil  

No significant impact due to 

the forest cover reduced. 

Less forest cover 

reduced.  

Nil   Nil  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

77 
                 

VI. ANTICIPATED ENVIRONMENTAL IMPACTS AND 
MITIGATION MEASURES 

 

137. The proposed subproject will impact the environment, especially during the construction phase 

and operation stage. The construction phase may be regarded as temporary or short-term. During the 

operation stage, it will have long-term effects. Negative impacts can be minimized or lessened only if 

proper precautions are taken during the design and construction stages. An effective mitigation strategy 

will use a combination of both options to come up with actions that can be put into practice. Efforts will 

be made to minimize the adverse effects on various environmental and social components. In cases 

where the impact on various environmental components is unavoidable, mitigation measures are 

formulated to reduce the impact. The recommended mitigation measures during the irradiation phase 

should be included in the contract agreement with the contractor and discussed with them to ensure 

smooth execution from the outset. 

A. Constructional Impacts 

A.1 Impacts on Land Clearing, Cutting, Levelling and Residual Disposal 
 

138. The proposed subproject site presently has no permanent structures to be demolished. The 

first phase of development involves site clearing, and the existing shrubs will be removed. This stage is 

already done. They have been disposed to nearby green area to lessen the surface runoff and without 

any impact.   
 

139. 1.0m and 2.0m height retaining walls have been proposed at the STP 1 to reduce the impact 

on soil erosion. But, not much excavation or filling is anticipated at the current location other than land 

leveling with the available soil content. No negative impact could be observed.  
 

140. There is not much solid waste generation at this construction site as this is a small-scale 

construction work. Thus, alteration of current land use & change in the existing profile of the land due 

to construction activities at the proposed subproject location is a key impact. Other than that, changes 

in topography due to leveling and tank bank erosion due to the disposing of treated water to the water 

pond from STP 1 are the further impacts observed. Those are minimal impacts and they will be lessened 

with the proper mitigation strategies.   

Mitigation Measures:  

• Solid waste generated during the construction stage will follow partial on site waste 

management with the collaboration of the Imbulpe Pradeshiya Sabha. 

• Adopt measures put forward by CEA and NBRO under their legislations.   

• Minimum clearance of the existing vegetation cover (Shrubs) on the soil surface. 

• Maintain the existing vegetation cover (Shrubs) on the soil surface. 

• Provide temporary covers to reduce the spread of dust at exposed areas as applicable. 

• Placing crushed stone and planting vegetation covers around the bank of the tank. 



 

78 
                 

• Provision of suitable retaining walls near the STP 1 and the Pond. 

• Excess excavated materials should be removed to dumping or disposal locations on a well-

planned programmed approved by the Pradeshiya Sabha 

• All discarded and used oil, grease and empty paint buckets will be collected and stored and 

disposed in sanitary way. 

• Any hazardous waste will be disposed of by two CEA’s licensed waste collectors.  

• Best Engineering and Management Practices should be adopted.   

• Close supervision and use of experienced contractor.  

• Continues monitoring should be at collection point properly.  

• Work sites shall be cleared of residual solid waste before work commences. 

• No waste shall be burned on site.  

• Adhere to the ICTAD Guidelines (Guidelines for Effective Construction Management [1st 

Edition – August 2005] - Ref. No. ICTAD/CM/01 and Environmental and public Health standards 

- Ref. No. CIDA/STD/01).  

 

A.2 Impacts Due to Removal of Trees / Loss of Green Cover  
 

141. The scrubland is already cleared. There is such impact at the site, as all land cover consists 

of small trees or bushes. 

Mitigation Measures:  

• Minimum clearance of the existing vegetation cover (Shrubs) on the soil surface. 

• To mitigate any hazard (erosion) created by the surface drainage following instructions will be 

followed by the contractor, if any tree removal is to proceed the following instructions are given 

to consider: The removal of vegetation in this area will be done maximum only up to 60% and 

this removal of vegetation will be done without removal of tree roots while cutoff height of tree 

trunks remained as 1.5 m from existing ground level.  

• Maintain the existing vegetation cover (Shrubs) on the soil surface. 

• Provide temporary covers to reduce the spread of dust at exposed areas as applicable. 

• Dispose removed trees to nearby green area to lessen the surface runoff.   

• Adhere to the ICTAD Guidelines (Guidelines for Effective Construction Management [1st 

Edition – August 2005] - Ref. No. ICTAD/CM/01 and Environmental and public Health standards 

- Ref. No. CIDA/STD/01).  

A.3 Noise, Vibration and Dust due to Construction Activities  

A.3.1 Noise     
 

142. Existing ambient noise levels in the area are consistent with rural residential settings. No traffic 

noise was recorded on the roads in the nearby areas. Noise levels within and adjacent to the subproject 

area would increase during the proposed construction activities mostly as a result of transportation. The 

location is located within the PS area which is considered a low-noise area. 



 

79 
                 

 

143. The noise levels were measured on 3rd May 2022 at the STP 1 by NBRO. The sound level 

measurements were carried out in accordance with the methods laid down in National Environmental 

Noise Control Regulations stipulated under the Extraordinary Gazette No: 924/12-Thursday, May 

13,1996 of Sri Lanka. During the measuring period, it was observed that noise generated by vehicle 

movements at the location is the main contribution. Accordingly, the exiting day time residual noise level 

was 48 dB. As per the noise measuring results, background noise level was 44 dB (See Annexure K - 

Noise Report).     

FIGURE 36: NOISE MEASURING RESULTS FROM NOISE LEVEL REPORT 

 

144. During the construction period, there could be several high noise levels generated with noise 

levels exceeding 75 dB(A) (which is the maximum permissible level stipulated in the Sri Lankan 

legislation for daytime activities defined as 6.00 am to 9.00 pm), though these effects are sporadic and 

temporary in nature. Noise level at the boundary of land during the construction stage will be maintained 

at or below 75dB(A) during the day from 6.00 am to 9.00 pm.  

 

145. As per the analysis of construction activities by the contractor, some of the high noise 

generating activities including land preparation activities together with infrastructure facilities, 

construction of super structure and other ancillary structures etc., will have a minor impact related to 

noise pollution and vibration-induced noise as below tables. 

 

TABLE 14: NOISE LEVEL OF CONSTRUCTION ACTIVITY 

 Construction Activity Noise Levels   

Grading & Clearing 84 

Excavation 89 

Foundations 88 

Erection 79 

Finishing 84 



 

80 
                 

TABLE 15: RELATIVE RANGE OF NOISE LEVELS FOR SOME COMMON TYPES OF HEAVY CONSTRUCTION 

MACHINERY 

  Machinery Noise levels at 16m distance in dB (A) 

Compactors (rollers) 71-75 

Backhoes/excavators 70-85 

Tractors 78-95 

Scrapers, graders 78-93 

Pavers 85-88 

Trucks 83-93 

Concrete mixers 75-88 

Concrete pumps 81-84 

Concrete vibrator 76 

Jack hammers and drills 82-98 

 

TABLE 16: TYPICAL NOISE LEVELS OF CONSTRUCTION EQUIPMENT 

   Equipment Noise levels at 7m distance in dB (A) 

Compressor 109 

Drivers (drop hammer type) 110 

Truck, scraper or grader 94 

Pneumatic drill 85 

Excavator  112 

Loader 72-84 

Roller vibrator 108 

Poke vibrator 113 

Bulldozer 80 

Sound reduced jack hammers and lock drills 82 

 

146. Constant exposure to very high noise levels often causes hearing deficiencies. Thus, machine 

operators who are directly involved in such activities will be at high risk. However, such impact would 

not happen due to this subproject. Table 17 shows the exposure noise levels and time limits adopted 

in the United Kingdom and they can be used as guides in Sri Lanka as such a guideline is not yet 

available in Sri Lanka. 



 

81 
                 

TABLE 17: EXPOSURE LEVELS AND TIME LIMIT IN UK 

Levels (dB) Dose time limits 

90 8hr 

93 4hr 

100 48min 

110 4.8min 

120 28.8 min 

130 2.88 min 

Source: Control of Noise at Work Regulations, 2005 

147. Equipment used in clearing the site is known to generate moderate noise levels. Most of the 

machinery and equipment used during construction works (infrastructure facilities or buildings) are 

known to produce moderate levels of noise levels (apart from the use of several construction vehicles 

though the effects may be temporary (since the construction phase is confined to a shorter time period). 

Existing ambient noise and vibration levels in the area correspond to rural and vegetation patches. No 

traffic noise is reported here.  

Mitigation Measures:  

• As per the CEA and NBRO standards, the Maximum permissible noise level at the boundary 

shall be maintained at or below 75dB during the day time from 6.00 am to 9.00 pm and 50dB 

during the night time from 9.00 pm to 6.00 am at the construction stage.   

• Maintain the noise levels at the boundaries of the subproject site during the construction as 

stipulated in the National Environment (Noise Control) regulations. 

• Any work that may cause noise and vibration from 9 pm to 6 am shall be avoided. Noise 

generation activities shall be carried out only from 6.00 am to 9.00 pm.  

• Any night time activities shall be carried out using noise reducing means or low noise 

technologies. 

• During the construction period, temporary covers shall be constructed to adequate height to 

reduce the spread of the noise. 

• Servicing of all construction vehicles and machinery shall be carried out regularly and during 

routine servicing operations, the effectiveness of exhaust silencers shall be checked and if 

found defective shall be replaced. 

• Maintenance of vehicles, equipment and machinery shall be regular and to the satisfaction of 

the engineer to keep noise levels to the minimum. 

• Adhere to the ICTAD Guidelines (Guidelines for Effective Construction Management [1st 

Edition – August 2005] - Ref. No. ICTAD/CM/01 and Environmental and Public Health 

standards - Ref. No. CIDA/STD/01) and IFC General Environmental, Health and Safety 



 

82 
                 

Guidelines (Section No: 1.7 Noise – See https://www.ifc.org/wps/wcm/connect/4a4db1c5-

ee97-43ba-99dd-8b120b22ea32/1-7%2BNoise.pdf?MOD=AJPERES&CVID=nPtgwZY). 

• The STP 1 should be operated at high noise free.    

• Noise levels at the boundary of the STP 1 land during the operational stage should be 

maintained at or below 55dB during the day time from 6 am to 6 pm and 45 dB during the night 

time from 6 pm to 6 am.   

A.3.2 Vibration 
 

148. The Interim Standard on Vibration Pollution Control for Sri Lanka provides guidelines for 

operation of machinery, construction activities, vehicular movements, and acceptable human exposure 

to vibrations depending on the length of the vibration period (continuous, intermittent, and impulsive). It 

should be noted that structures are sensitive to vibration and the ground induced vibrations and shocks 

can have severe damage to nearby properties when ground vibrations are exceeding well over 2.0 

mm/sec (Peak Particle Velocity - PPV) at a frequency of vibration at 0-10 Hz and type of vibration.  

 

149. The dam is located 12.0m away from the outer wall of STP 1.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FIGURE 37: DAM DETAILS 

FIGURE 38: DAM DETAILS - WATER LEVEL 



 

83 
                 

 FIGURE 39: DAM DETAILS - SECTIONS 



 

84 
                 

150. If having over 2.0 mm/sec at a frequency of vibration of 0-10 Hz, there is a huge impact on the 

dam during the construction, as it is located at a 12.0 m distance from the STP 1. Yet the least use of 

machinery and minor construction activities would not affect the surrounding neighborhood or the 

nearest dam. No such significant impact would happen at the site during the construction and 

operational stages, as this is a small-scale construction. Furthermore, according to the orientation of 

the dam and STP 1 and the distance to the dam from STP 1, there is no pressure distribution or 

vibration towards the dam due to STP 1 (Recommendations of the project structural engineer - See 

Annexure O - Dam Details). Thus, a significant operational vibration impact will not be generated due 

to this proposed STP 1 system.   

Mitigation Measures: 

• Minimize unreasonable vibration impacts on sensitive receivers.  

• Avoid structural damage to the dam as a result of construction vibration.  

• Standard vibration mitigation measures are to be implemented throughout the construction and 

operational periods to reduce and control potential vibration impacts. 

• Minimize obstructions between the vibration source and the sensitive receiver. 

• Servicing of all construction vehicles and machinery shall be carried out regularly and during 

routine servicing operations, the effectiveness of exhaust silencers shall be checked and if 

found defective shall be replaced. 

• Maintenance of vehicles, equipment and machinery shall be regular and to the satisfaction of 

the engineer to keep noise levels to the minimum.  

• If having a vibration effect from the STP 1 during the operational phase, installation of 

vibrational cleaning of media is recommended to develop in the STP 1. 

• Adhere to the ICTAD Guidelines (Guidelines for Effective Construction Management [1st 

Edition – August 2005] - Ref. No. ICTAD/CM/01 and Environmental and Public Health 

standards - Ref. No. CIDA/STD/01).  

• Follow the CEA and NBRO standards.  

• In the event that construction vibration is found to be significantly below construction vibration 

criteria, no subsequent monitoring of that activity is required. 

• If monitored vibration levels are considered to be high-risk or close to the vibration criteria, 

vibration monitoring tests will be carried out on a continuous basis at the nearest vibration 

sensitive receiver during the construction and operational stages.  

• If having a considerable effect on dam or externals, it is often suggested that vibrations can be 

interrupted using the wave barriers concept. 

A.3.3 Dust 
 

151. The air samples were collected by NBRO on 4th and 5th May 2022 at STP 1. As per the ambient 

air quality monitoring results, the measured ambient air quality levels with respect to the SO2, NO2, 

CO, PM10 and PM2.5 at the location were lower than the ambient air quality standards stipulated under 

the Extraordinary Gazette, No: 1562/22-August 15,2008 by the Ministry of Environment and Natural 



 

85 
                 

Resources of Sri Lanka. Thus, the total suspended particulate matter levels at the location itself were 

lower than the stationary course emission control regulations for fugitive dust emission standards levels 

for TSPM (450ug/m3) stipulated under the Extraordinary Gazette, no: 2126/36 – June 05, 2019 by the 

Democratic Socialist Republic of Sri Lanka (See Annexure L - Air Quality Report). 

 

FIGURE 40: CONCENTRATION OF EACH PARAMETER FOR AMBIENT AIR QUALITY FROM AIR QUALITY REPORT 

152. There are three key potential sources of damage to air quality during construction.  

 

- Emission of dust during land preparation activities  

- Emission of dust at the subproject site due to construction activities  

- Emission of gaseous pollutants from the exhaust of vehicles servicing the construction activities 

 

153. The site clearing work and construction activities have a potential to generate airborne dust 

particles in terms of Suspended Particulate Matter (SPM), Particulate matter with aerodynamic diameter 

less than 10 micron (PM10) and less than 2.5 micron (PM2.5). The gaseous pollutants emission from 

the exhaust of machinery, vehicles servicing the construction activities could be identified as SO2, NOx, 

O3, CO, HC etc. The presence of significant fine dust particles along with other gaseous pollutant could 

affect nearby sensitive recipients in the area. 

 

154. The potential for dust to be emitted during the construction phase is strongly dependent on 

the type of construction activities taking place, the prevalence of hot, dry weather during the construction 

period, the strong wind speeds toward potential sensitive receptors (particle size) etc. 

 

155. The type of activities most likely to generate dust and other gaseous pollutants in this type of 

subproject are as follows, 

- Fugitive dust and gaseous pollutant emission from construction activities such as site clearing, 

land preparation and other construction work, such as construction of offices, contractor’s huts 

and other temporary buildings.  

- Dust and gaseous pollutant emissions from vehicles of materials (construction material), 

machinery, and equipment transportation to the site. 

 

156. Emission of dust and cement particles may occur during construction of office, contractor huts 

and other buildings. Yet the proposed permanent structures are relatively small compared to the 



 

86 
                 

construction of a usual office building, a fairly low quantity of cement and sand would be required for 

these constructions. On the other hand, the impact would not be significant since the construction 

activities are restricted to a shorter period. The excavation area should be well cleared with existing 

facilities or any object which was identified as an obstruction to the excavation process and should be 

provided with protection against damage, dust & dirt. The hording around the site perimeter should be 

stably completed prior to commencement of backfilling to minimize mud and dust emission to the 

surrounding. The vehicle movements should be pre-planned in accordance with minimal disturbance 

for transportation of excavated soil. 

Mitigation Measures:  

• There shall be regular watering of construction sites at all times and especially during dry windy 

periods when dust levels are elevated. 

• During the construction period, temporary covers shall be constructed to adequate height to 

reduce the spread of dust. 

• Vehicle carrying dusty materials should be covered entirely with dust barriers to ensure material 

which not is leaked from the vehicle.  

• Construction material stocks should be covered properly.  

• Stockpiles of construction material shall be kept covered at all times in order to reduce dust 

emissions. 

• Washing the vehicles (tires) when going out. Facilities should be provided for washing of 

vehicles moving out. 

• Traffic controls, traffic volume restrictions, the imposition of speed limits, erosion reduction 

techniques. 

• When transporting materials, drivers shall be informed to use speed controls within the town 

area. 

• Proper maintenance of machinery, equipment, and vehicles.   

• Surface treatment with penetration chemicals.  

• Soil from site clearance temporarily stored on site shall be covered by re-usable polythene 

sheets, thatched coconut leaves or a similar alternative. 

• There shall be daily cleaning of streets and pathways in the vicinity of the construction site. 

• There shall be no burning of wastes on site.  

• Adhere to the ICTAD Guidelines (Guidelines for Effective Construction Management [1st 

Edition – August 2005] - Ref. No. ICTAD/CM/01 and Environmental and public Health standards 

- Ref. No. CIDA/STD/01) and IFC General Environmental, Health and Safety Guidelines 

(Section No: 1.1 Air Emissions and Ambient Air Quality – See 

https://www.ifc.org/wps/wcm/connect/4e01e089-ad1a-4986-b955-e19e1f305ff0/1-

1%2BAir%2BEmissions%2Band%2BAmbient%2BAir%2BQuality.pdf?MOD=AJPERES&CVID

=nPtgvbS). 

 

 



 

87 
                 

A.4 Air Quality Impact from Traffic During Construction 
 

157. Incidences of air pollution in terms of dust (SPM or PM10) and gaseous pollutants would occur 

during transportation of construction material, machinery, and equipment to the site and construction 

vehicle movements over dry, bare areas. Vehicles transporting construction material and other 

machinery are to make use of existing road network. Since the existing road does not show heavy 

traffic, the increased air emissions will be minimum.   

 

158. Heavy vehicles used for the transportation of machinery to the site would lead to high 

emissions of air pollution in terms of unpleasant diesel smoke and gaseous pollutants such as NOx, 

SO2 and CO etc. Though the impacts are sporadic, these impacts will be moderately low since the 

existing environment consists of rural characteristics and vegetation patches.   

 

A.5 Proposed Mitigatory Measures for construction impacts  
 

159. Noise impact can be identified during the construction phase from vehicle transportation. 

During the construction phase, fugitive emissions (dust particles) may occur on non-rainy days. 

However, they should be minimized by applying appropriate practices such as covering with worn tires, 

and regular wetting for vehicle passing respectively. Moreover, noise, vibration and dust due to 

construction activities are not significant to the surroundings. In order to avoid such minor disturbances, 

the university will be watered at given time intervals.  

 

160. During the construction phase, the noise will be generated due to the movement of operation 

of light & heavy construction machinery that is known to emit sounds with moderate to high decibel 

values. An increase in noise level due to construction activities and operation of construction equipment 

will cause disturbance mainly to the SUSL student and staff community which is the main 

environmentally sensitive receptor. The other main receptors are the fauna associated with the forested 

areas. Thus, the workers are likely to be exposed to high noise levels that may affect them. Noise 

generated from sources mentioned above will be intermittent and mostly during the daytime. The 

construction noise is generally intermittent and depends on the type of operations location and function 

of the equipment and the equipment usage cycle, it attenuates quickly with an increase in distance. 

Since the site is fairly rural, sound may appear more. However, it will be a manageable minimum impact, 

as this proposed site is located far from the impact-able environment.   

 

161. As per the CEA standards, the maximum permissible noise level at the boundary will be 

maintained at or below 75dB during the day time from 6.00 am to 9.00 pm and 50dB during the night 

time from 9.00 pm to 6.00 am at the construction stage. Noise generation activities will be carried out 

only from 6.00 am to 9.00 pm. All the construction operations will be carried out in such a way as not to 

cause a nuisance to the neighbours. During the construction period, temporary covers shall be 

constructed to adequate height to reduce the spread of dust and noise. Noise levels at the boundary of 

the STP 1 land during the operational stage will be maintained at or below 55dB during the day time 



 

88 
                 

from 6 am to 6 pm and 45dB during the night time from 6 pm to 6 am. The STP 1 shall be operated at 

high noise free.  Further, sludge handling operations will be kept odor free. 

 

162. ICTAD guidelines for siting and layout of construction camp guidelines for siting. Storage of 

construction materials should be located sufficiently away from the road frontage. Sand, rubble, metal, 

bitumen and cement should be covered. All cement, bitumen (barrels), oil and other chemicals should 

be stored and handled on an impervious surface above ground level (e.g. concrete slab) and should be 

enclosed ensuring that no storm water flows into the structures. There should be adequate ventilation 

to avoid the accumulation of fumes and offensive odour that could be harmful. Transport, loading and 

unloading of construction materials should not cause nuisance to surrounding by way of noise, vibration 

and dust. All drivers should have valid license for the category of vehicles they drive and follow the 

speed limits of roads. Construction materials should not exceed the carrying capacity of trucks and the 

local road. ICTAD Guidelines for Preparing Comprehensive Waste Management Plan is highly 

appreciated.   

 

163. Wet down and spray water at the construction site, if required. Use dust screens especially 

since subproject location is in close proximity to other functional areas of SUSL. Dust emissions during 

transportation of construction materials should be controlled by enforcing speed limits on the vehicles 

and ensuring transported material is covered with tarpaulin. Take steps to avoid dust emissions during 

loading and unloading of construction material. Tarpaulin covering is mandatory on trucks/lorries which 

are used for transporting materials.  All filling works are to be protected or covered in a manner to 

minimize dust generation. All vehicles, equipment, and machinery used for construction shall conform 

to the Sri Lankan government vehicle emission test. For equipment emission norms as specified in air 

emission gazette under NEA. The Contractor shall maintain a record of pollution under control for all 

vehicles and machinery used during the contract period, which shall be produced for verification 

whenever required 

B. Soil Erosion and Surface Drainage  

Soil Erosion    

164. Soil erosion is a critical environmental problem throughout the world's terrestrial ecosystems. 

Erosion inflicts multiple, serious damages in managed ecosystems such as crops, pastures, or forests 

as well as in natural ecosystems. Thus, erosion due to rain will cause sediment to flow into the pond 

and even downstream. Soil erosion is a concern not only for that, but also for its impacts on water 

quality. In particular, erosion reduces the water-holding capacity because of rapid water runoff, and 

reduces soil organic matter. Sediments that are transported to storm drains and surface waters can 

choke aquatic life and increase water temperatures. Various pollutants such as bacteria, nutrients and 

heavy metals may also be attached to these sediments, further degrading water quality. Therefore, 

bank protection is highly concerned with this subproject. 

 



 

89 
                 

Mitigation Measures:  

• Minimum clearance of the existing vegetation cover (Shrubs) on the soil surface.  

• Maintain the existing vegetation cover (Shrubs) on the soil surface 

• Placing crushed stone and planting vegetation covers around the bank of the tank   

• Providing adequate drainage facilities. 

• Temporary earth drains should be provided during the construction activities.  

• The treated water should be discharged under the 1:8 dilutions.  

• Discharging the treated water to the pond and surface water drainage via cascade aerator and 

stepped drain.    

• Construction and maintain of spill, spill gates, intake structure and tail canal without change in 

surface hydrology including down stream flow regime.  

• Turfing downstream slope and providing rip-rap protection on upstream section of earth bund. 

• Provision of suitable retaining walls near the STP 1. 

• Construction activities should be scheduled to the weather condition as much as possible. 

• Adopt measures suggested by CEA, and NBRO.   

• Adhere to the ICTAD Guidelines (Guidelines for Effective Construction Management [1st 

Edition – August 2005] - Ref. No. ICTAD/CM/01 and Environmental and public Health standards 

- Ref. No. CIDA/STD/01). 

• A proper drainage management plan should be developed for the site to ensure protection from 

heavy runoff and erosion, if having an unmanageable soil erosion. 

Surface Drainage  

165. The treated water collection pond is not a stagnated water body whereas the overflow from 

the pond is continuously discharged to the surface water bodies acting as a floating water body. So, 

there is no any possibility to develop anaerobic conditions inside the system and odor generation 

whereas the treated water from the STP 1 system will transfer through cascade aerator whereas the 

effluent parameters will be further reduced. However, outflow water from the water pond will be flowed 

through the natural drainage path to the downstream. Therefore, as per the outflow quantity of treated 

water, adequate drainage system should be developed base on the natural drainage line.  

Mitigation Measures:  

• Maintain the existing vegetation cover (Shrubs) and stones in the existing natural drainage  

• Maintain the water flow rate of the natural drainage   

• Placing crushed stone and planting vegetation covers in and around the drainage  

• Providing adequate drainage facilities and proper drainage management plan.  

• Temporary earth drains should be provided during the construction activities.  

• Construction and maintain of spill, spill gates, intake structure and tail canal without change in 

surface hydrology including down stream flow regime. 

• Adopt measures suggested by CEA, and NBRO.   



 

90 
                 

• Adhere to the ICTAD Guidelines (Guidelines for Effective Construction Management [1st 

Edition – August 2005] - Ref. No. ICTAD/CM/01 and Environmental and public Health standards 

- Ref. No. CIDA/STD/01) 

C. Solid Waste Disposal 

 

Impacts of Residue Disposal During Constructional Period 

166. The subproject proponent will not dispose solid waste but will entrust the task to contractors 

and sub-contractors during construction. All the waste generated during construction stage will be 

disposed with the prior approval and agreements with the respective local authority. 

 

Impacts due to Demolished Materials, Excavated Materials, Solid Waste and Hazardous Waste 

Disposal on Surface and Ground Water and/or Soil during the Construction 

167. All the waste generated during construction stage will be disposed with prior approval and 

agreements with the respective local authority. Therefore, disposal of waste will be done in an approved 

method and impact on surface and ground water and or soil is not expected.   

Impacts due to Solid Waste Generated and Mode of Discharge during the Operation  

168. During the operational phase solid waste will be disposed properly according to the solid waste 

management plan. Solid waste will not be discharged into the water bodies. Thus, solid waste will be 

collected by the respective local authority during the constructional and operational stages.  

Impact of the Proposed Method on Ground Water/ or Air 

169. There are no impacts anticipated on groundwater or air in the area as no waste is discharged 

or disposed to ground water table or to the ground.  

Mitigation Measures:  

• Solid waste generated during the construction stage will follow partial on site waste 

management with the collaboration of the Imbulpe Pradeshiya Sabha. 

• Excess excavated materials should be removed to dumping or disposal locations on a well-

planned programmed approved by the Pradeshiya Sabha 

• All discarded and used oil, grease and empty paint buckets will be collected and stored and 

disposed in sanitary way. 

• Any hazardous waste will be disposed of two CEA’s licensed waste collectors.  

• Proper practices should be adopted.   

• Close supervision and use of experienced contractor.  

• Bio degradable (food waste) and non- bio degradable wastes such as plastic, polythene, glass 

generated on site should be separated, stored and discharged to the final disposal point which 

will be continued with the assistance of the Imbulpe Pradeshiya Sabha.   

• Continues monitoring should be at collection point properly.  



 

91 
                 

• Work sites shall be cleared of residual solid waste before work commences. 

• Temporary storage of solid wastes shall be carried out with appropriate containment to avoid 

spreading of waste and dust. 

• Disposal sites for solid debris shall be identified by the contractor and approved by the engineer. 

If directed by the engineer, the contractor shall obtain approval from PS for disposal of waste 

at a specified location. 

• The contractor shall maintain a waste register in the site office which shall keep records of types 

and quantities of waste removed from the site and places of disposal. 

• No solid waste shall be burned on site. 

• Adhere to the ICTAD Guidelines (Guidelines for Effective Construction Management [1st 

Edition – August 2005] - Ref. No. ICTAD/CM/01 and Environmental and public Health standards 

- Ref. No. CIDA/STD/01).  

D. Impacts on Ecological Resources of the Area  

170. Typical savannah vegetation does not exist in the subproject site as most of the vegetation 

was highly modified due to climax vegetation. The development location at SUSL harbors low levels 

of species richness in selected floral and faunal taxa. However, the proportions of endemic and/or 

threatened species in the subproject site and its periphery are not considered critical levels. SUSL 

currently harbours a natural forest patch with low significance on ecological value in terms of floral and 

faunal diversity. No mature plants (only small few plant) were recorded on the site land and only weeds 

and shrubs are found only here. The selected pipeline was proposed through clear spaces so as not 

to interfere with any tree or structure. As per several field surveys, no special aquatic flora and fauna 

in the pond were observed. Therefore, no such impact would be produced due to this STP 1 

subproject.  

 

Mitigation Measures:  

• Sign boards should be put up declaring the need to protect the natural habitat and indicate 

that no dumping of garbage will be allowed.  

• Signage of flora and fauna present in the forested areas will stimulate and encourage interest 

in students and staff in conservation and recreation activities related to the resources at hand.  

• Land clearing should be done under a special supervision of the PMU, PP and contractor 

during the construction.  

E. Land Use Impacts 

E.1 Impacts due to Land Use Changes 

171. The subproject site is surrounded with University premises, paddy/ crop plantation and 

residential areas. Yet the wastewater discharge will be occurring under the given water quality 

parameters. Therefore, the proposed subproject is not negatively impacted on surrounding land uses. 



 

92 
                 

E.2 Loss of Agricultural Lands  
 

172. Not Applicable.  

F. Other Impacts 
 

F.1 Mitigation Methods for Visual Pollution 

173. Not Applicable. 

  

F.2 Methods for Greenery Build Up 

174. Not Applicable.  

 

F.3 Wastewater and Sludge Disposal    

 

175. All wastewater generated from the subproject activities shall be treated and the treated 

wastewater shall be complied the disposal standards for “Tolerance limits for the discharge of industrial 

wastewater into inland surface waters” as prescribed in Gazette Notification No. 1534/18 dated 

01.02.2008 amended by Gazette Notification No. 2264/17 dated 27.01.2022 standard treated effluent 

parameters and SLSI standards for wastewater and sewage effluent to IFC-WB EHS guidelines. Thus, 

the digested sludge will be used as organic fertilizer or it will be taken out and transported by gully 

bowser to a suitable place for disposal. Therefore, no impact will be happened. In instance of overflow, 

leaks, immediate repairs 1 and collaborate with the local authority under such circumstances. Apart 

from provision of the mitigation measures, water quality shall be monitored to understand the 

effectiveness and further improvement in designs in reducing the concentration of pollutants. The 

monitoring plan shall be functional in construction as well as in operation stages. Once the detail plans 

are available monitoring points and the intervals will be decided by the Environmental Officer.   

F.4 Risk of Fire and Emergency Preparedness 

176. Several mitigation measures can be adopted and these include adoption of disaster risk 

reduction strategy and preparedness. Identification of an emergency evacuation point and placing 

emergency alarm system in the site to warn the student population of any such situations. Emergency 

evacuation points and plan should be designed and practiced. The site should be adorned with 

adequate fire extinguishers. The following measures shall be taken  

• Installation of fire safety warning system and fire extinguishing system 

• Providing evacuation paths for emergency situations 

• Landmark emergency assembly point for the subproject site  

• Installing sign boards and notices for giving awareness  

• Regular verification of installed warning systems  

• Maintaining emergency contact details for rapid communication 

F.5 Occupational Health and Safety and General Public  

 



 

93 
                 

177. Absence of an emergency plan and the adoption of occupational safety measures can lead to 

illness or even death of workers during the construction. Therefore, ICTAD guidelines for health and 

safety provided by the Construction Industry Development Authority (CIDA) (more details: 

https://www.cida.gov.lk/pages_e.php?id=47), guidelines of the Department of Labour and IFC General 

Environmental, Health and Safety Guidelines (more details: 

https://www.ifc.org/wps/wcm/connect/topics_ext_content/ifc_external_corporate_site/sustainability-at-

ifc/policies-standards/ehs-guidelines) shall be followed. Thus, ADB guidelines for contracted should be 

included in the contract issued to the contractor with any necessary modifications.  

 

• Contractor should organize awareness programs about personal safety for workers. This 

should provide briefing and training on safety precautions, their responsibilities towards safety, 

etc. 

• Contractor shall comply with requirements for the safety of the workmen as per the International 

Labour Organization (ILO) convention No. 62, Safety and Health regulations of the Factory 

Ordinance of Sri Lanka to the extent that is applicable to his contract. Other than that, the 

contractor has to comply with regulations regarding safe scaffoldings, ladders, working 

platforms, gangways, stairwells, excavations, trenches, safe means or entry. 

• All workers should be insured including indemnity cover. 

• Use of licensed and trained vehicle operators, provision of protective footwear, helmets, 

goggles, eye-shields and clothes to workers depending on their duty (mixing asphalt, blasting, 

handling equipment) should be adopted. 

• The construction labour camp should be equipped with first aid facilities and a trained personnel 

onsite in case of an injury. 

• Ample lighting around the construction site should be provided during the night. 

• Excavated areas for construction should be barricaded using barricading tapes, sign board 

should be placed. quarry operations, land excavations and blasting should be carried out and 

supervised by trained personnel. 

• Regular safety checks for vehicles and equipment‘s, allocation of responsibility to relevant 

personnel, prohibition of alcoholic drinks and other substances which may impair judgment of 

workers engaged in construction activities, arrangement of proper first aid and transport 

facilities for injured people, installation of warning signs should be adopted. 

• Onsite emergency plan for minor accidents and mishaps will be prepared by the contactor with 

the consultation of the PMC. 

• Develop and implement comprehensive site-specific health and safety plan on Occupational 

Health and Safety. Include in the health and safety plan measures such as (i) type of hazards 

in the construction of the Faculty buildings, (ii) corresponding personal protective equipment for 

each identified hazard, (iii) health and safety training for the site personnel, (iv) procedures to 

be followed for all site activities, and (v) documentation of work-related accidents. 

• Workers engaged in welding works will be provided with welder’s protective eye shields. 



 

94 
                 

F.6 Contingency Management Plan 

 

178. When considering the developments, possible emergency situations such as fire, flood, storm, 

cyclone, explosion, STP 1 breakdown during operation / maintenance, power failure etc., could be 

happened. While it is important to frequently monitor the quality of effluent discharged from the STP 1 

it is equally important to place a contingency plan in case there is a system failure during operation 

which will allow the untreated effluent to flow in to the pond and downstream causing significant issues 

at downstream. For such situations, following measures are proposed.  

• Regular verification of the STP 1 system and process.   

• Frequently monitor the quality of effluent discharged from the STP 1. 

• Sludge is taken out and transported by gully bowser to a suitable place for disposal. 

• In case of a system failure, treated wastewater discharging to the environment will be stopped 

immediately and the relevant technical staff will be deployed to attend the issue immediately. 

• With the 04 basin approach of the STP 1, if one basin needs to be taken out of operation there 

is no significant loss of performance. 

• Air flow of the STP 1 can be adjusted depending on incoming load. 

• FBBR system of the STP 1 is modular meaning individual FBBR frames can be removed or 

added to the basin. 

• STP 1 design capacity is 950 m3 per day. If any sudden inflow to the STP 1, it will be hold by 

the EQ tank, as it acts as a buffer tank of the system. The buffer tank capacity is 450 m3. 

• A generator system should be used as a backup power system for STP 1 during the power 

failure. As per the recommendation of the electrical engineer, the present capacity of the 

existing generator system of the university is sufficient to support the STP  1 during a power 

interruption / outage. 

 

179. The proposed development is not located in a hazard prone area. Therefore, it would have a 

very low possibility to have flood, storm and cyclone impacts due to climate changes.  Thus, proposed 

subproject will immediately connect to the existing generator power supply or to a backup power system 

during any power failure and STP 1 breakdowns during maintenance / operation. Accordingly, the 

proposed development would have a limited risk in this regard.  

 

 

 

 

 



 

95 
                 

VII. PUBLIC CONSULTATION  
 

Approach to Public Consultation  

180. Public Consultation Meeting (PCM) provides an opportunity for the general public, private and 

community bodies to know the environmental and social impacts as a result of subproject 

implementation. Thus, the meeting was held for residents around the subproject areas, public sector 

and private sector agencies who are concerned with the subproject during the initial stage. The major 

purpose of the public consultation is to identify the environmental issues in the IEE study and to appraise 

the stakeholders on potential environmental impacts. This will provide an opportunity to collect their 

feedback and adequate safeguards can be considered during the planning phases. 

 

181. Stakeholders’ workshop was organized on the 3rd June 2022 at 9.00 am and held at the board 

room of the Vice Chancellor’s office. SUSL consultations on environmental and social issues were 

carried out with relevant stakeholders who are identified through the stakeholder analysis. Affected 

communities and potential stakeholders such as an officers from PHI (MOH), PHI (SUSL), RDC, 

students(SUSL), academic and non- academic staff (SUSL), villagers of Muththettuwegama (Farmer, 

Teacher, Businessman, Carpenter, Driver etc.), Hon. Head Monk of the Temple, ICC (Contractor) etc. 

were invited to attend the meeting. An effort was made to make the gathering representative of the local 

population in diverse fields directly or indirectly affected by the potential impacts. There were 28 

stakeholders at the meeting (Annexure I - Summary of Stakeholder Consultation Meeting). There 

was less female representation at this meeting.  

Methodology 

• Discussions, Questions and Answers: In the meeting, the participants were informed the 

potential environmental impacts due to the proposed subproject. Thereafter, time was allowed 

for questions and answers to facilitate interaction with the stakeholders, exchange of 

information, collect their opinion on the environmental issues and any other issues that needed 

addressing. 

• Collection of Feedback: A feedback questionnaire in the local language (Sinhala) was 

presented at the common forum and then asked each of the stakeholders to express their views 

regarding the question. These questions were presented by the consultants conducting the 

meeting and answers were sourced.  

• Participants were encouraged to provide their opinion through the feedback questionnaire, 

however, it was kept voluntary. Some of the participants could not fill the forms as they could 

not read or write. 

• Record of the Meeting: General information of the participants such as name, gender, and 

name of the organization the participant belongs to along with their signature was recorded 

during the public consultation meeting and is attached in the report. (Annexure I - Summary 



 

96 
                 

of Stakeholder Consultation Meeting) Registration was kept voluntary. Almost all of the 

participants registered themselves. 

• After the meeting, public comments and options were collected through a public perception 

survey from the villagers (in different fields) in Muththettuwegama.   

• A total of 24 stakeholders participated in public consultation meeting. Information was gather 

on following topics. In the public consultations, while females are invited, there was less female 

participation. Thus, a few female consultations are conducted individually, after the public 

consultations.  

o Perception of building stability and the layout plan 

o Perception on noise, vibration and dust 

o Perception on the water drainage and soil erosion 

o Perception on STP 1 wastewater and sludge generation  

o Perception of the wastewater management  

o Perception on design and treatment process of the STP 1 

o Perception on treated water quality    

o Perception on treated water and sludge disposal  

o Perception on STP 1 maintenance  

  

 

 

 

 

 

 

 

 

 

Outcome of the Public Consultative Meeting: 

182. The following are the major points of concern of the participants of PCM and the public 

perception survey in Muththettuwegama and Pambahinna Villages. Details of meeting is provided in 

Annexure I - Summary of Stakeholder Consultation Meeting.   

o Provision of suitable retaining walls near the STP 1, provision of suitable drains, placing 

crushed stone and planting vegetation covers around the bank of the tank to mitigate 

the soil erosions.   

o Managing odor, noise, dust and vibration at the site. 

    

  

FIGURE 41: AT PUBLIC CONSULTATION MEETING 



 

97 
                 

 

  

o Establishment of a wastewater treatment plant to solve current overflow issues.  

o Ensure the disposal of treated water quality   

o Reuse the sludge as a byproduct (fertilizer)  

o Importance of STP 1 maintenance  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FIGURE 42: AT PUBLIC PERCEPTION SURVEY 

 



 

98 
                 

VIII. GRIEVANCE REDRESS MECHANISM (GRM) 
 

GRM Process  

183. The subproject follows the existing GRM setup identified in the IEE for the STHRDP. 

Assessment of the existing GRM shows that it has provided citizens with an effective platform for 

redress of their grievances. The affected person(s)/aggrieved party can give their grievance verbally or 

in written form to the local site office of FT (Faculty of Technology) site at Belihul Oya. Grievances of 

affected person will first be brought to the attention of the site in charge, who can resolve the issue at 

the site level with immediate effect which should be addressed within 7 days. If the matter cannot be 

resolved at the site level it will be referred to project coordinator of SUSL PIU. In event that it is not 

solved within 7 days by the PIU (Project Coordinator), it will be brought to the Grievance Redress 

Committee (GRC) which will be appointed by the PMU of the MHECA. The GRC will comprise of State 

Secretary of MHECA, Project Director, religious leader from village, Grama Niladari, and community 

leader from village Complaints shall be submitted to the Project Director to be presented at GRC. 

184. The GRC will take up any issues during its monthly meeting and provide a solution within two 

weeks. If the matter is not resolved by GRC at PMU level within stipulated time, it shall be referred to 

Land Use Committee of the region. It will meet at least once a month. The agenda of the meeting will 

be circulated to all the members and the affected persons/aggrieved party along with venue, date and 

time at least a week prior to the meeting. 

185. Any aggrieved party may access the country’s legal system at any stage. Legal redress can 

run parallel to the GRM and is not dependent on the negative outcome of the GRM. 

 

Registering Complaints 

 

186. The PIU and site office shall keep records of all grievances received including contact details 

of complainant, date of receiving the complaint, nature of grievance, agreed corrective actions and the 

date these were affected and final outcome. For this a complaint register will be maintained at each 

subproject site. The complaint will be registered by the aggrieved party, PIU established a public 

response center (PRC) helpline specifically addresses the issues arising out of subproject 

implementation. Compliant can be registered via any of the following means: Through Public Response 

Center Help Line. The sample grievance registration form is attached in Annexure N - Complains 

Form.  

Land Line Number: 

Mobile No: 

WhatsApp: 

E-mail: 

 

 



 

99 
                 

187. In the event that the complainant is illiterate, the complaint will be recorded with the assistance 

of site in charge. The cost for functioning of GRC will be accounted for by PMU of MHECA. The GRC 

mechanism may need further review once the implementation sets in. Below Figure 43 show the GRM 

implementation structure.   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

FIGURE 43: GRIEVANCE REDRESS MECHANISM OF SUSL 



 

100 
                 

IX. ENVIRONMENTAL MANAGEMENT PLAN 

A. Environmental Management Plan 

188. An environmental management plan (EMP) has been developed to provide mitigation 

measures to reduce all negative impacts to acceptable levels (refer Table 18). The EMP will guide the 

environmentally-sound construction of the subproject and ensure efficient lines of communication 

between MHECA, project management unit (PMU), project implementing unit (PIU), consultants and 

contractors. The EMP will (i) ensure that the activities are undertaken in a responsible non-detrimental 

manner; (i) provide a pro-active, feasible and practical working tool to enable the measurement and 

monitoring of environmental performance on site; (ii) guide and control the implementation of findings 

and recommendations of the environmental assessment conducted for the subproject; (iii) detail specific 

actions deemed necessary to assist in mitigating the environmental impact of the subproject; and (iv) 

ensure that safety recommendations are complied with. The EMP includes a monitoring program to 

measure the environmental condition and effectiveness of implementation of the mitigation measures. 

It will include observations on- and off-site, document checks, and interviews with workers and 

beneficiaries. 

 

189. The contractor will be required to submit to PMU, for review and approval, a site environmental 

plan (SEP) including (i) proposed sites/locations for construction work camps, storage areas, hauling 

roads, lay down areas, disposal areas for solid and hazardous wastes; (ii) specific mitigation measures 

following the approved EMP; (iii) monitoring program as per SEP; and (iv) budget for SEP 

implementation. No work will commence prior to the approval of SEP. A copy of the EMP/approved 

SEP will be kept at the site during the construction period at all times. The EMP will be included in the 

bid and contract documents. Non-compliance with, or any deviation from, the conditions set out in this 

document constitutes a failure in compliance. 

 

190. For civil works, the contractor will be required to (i) carry out all of the mitigation and monitoring 

measures set forth in the approved SEP; and (ii) implement any corrective or preventative actions set 

out in safeguards monitoring reports. The Environmental consultant will carry out quarterly reviews 

against the EMP. The contractor shall allocate a budget for compliance with these SEP measures, 

requirements and actions. 

 

191. Two Monitoring Committees are proposed: 

i. Committee to look after technical matters related to Physical and Biological Environment 

ii. Committee to look after socio-cultural matters related to Social Environment 

 

192. The first Monitoring Committee (referred to as ‘The Technical Monitoring Committee’) will 

comprise of the Technical Officer of the Local Authority, Environmental Officer of the Divisional 

Secretariat, One Representative each from the CEA, UDA, RDA, Local Authority and representatives 



 

101 
                 

from the project developer. The Technical Monitoring Committee will make sure that the parameters 

listed in the Monitoring Plan are within acceptable levels, and if not, inform the project proponent to take 

corrective action. 

 

193. The second committee will comprise of a representative of the Divisional Secretary, Grama 

Niladhari, local police and other community leaders (Religious Leaders etc.) and few community leaders 

from the community and local area may be established in order to oversee the process. This institutional 

mechanism developed should be informed to the local communities and request them to refer any 

grievances they have to this committee. 

 

194. The Social Monitoring Committee can meet once in two-three months during construction 

period and less frequently during operation of the STP 1. The meetings can be held in GN’s office. The 

following issues are summarized that may be monitored at these meetings and seek solutions. 

i. Problems related to land development and construction (dust, noise, vibration, erosion and 

disposing of construction debris (if any) etc.); transport-related problems. 

ii. Conflicts between the developer, contractors, migrant laborers and the local communities. 

iii. Solid waste and wastewater disposal arrangements in the construction site and during 

subsequent operation of the STP 1.  

iv. Potential benefits to be expected by the local communities from the project developers. 

v. Any disturbances caused by STP 1 activities on the social harmony of the nearby 

communities. 

B. Implementing Arrangement  

195. MHECA of Government of Sri Lanka will be the Executing Agency for the Program, responsible 

for management, coordination and execution of all activities funded under the loan. A central Project 

Management Unit (PMU) attached to MHECA will be responsible for implementing the Technology and 

Human Resource Development Project. The PMU will be supported by Program Implementation Units 

(PIUs) such as SUSL with flexibility to re-deploy depending upon the implementation requirements. The 

PMU and PIUs will be supported by several teams of Design Consultants in preparation of preliminary 

engineering designs. 

 

196. Project Management Consultant (PMC) centrally located at PMU and with field teams located 

in PIUs shall be responsible for implementation of the Program. All infrastructure contracts will be 

procured through performance-based contracts (PBCs) and include build operate (BO) framework. 

Based on the preliminary designs prepared by Design Consultants, the DBO (design-build-operate). 

The preparation, review, and approval of subproject design and due diligence studies including bidding 

process are centralized at the PMU. PIU of SUSL will provide necessary support to PMU in preparation, 

and will play main role in supervising the construction process. 

 



 

102 
                 

197. The PMU of, MHECA has no capacity to manage the associated environmental impacts. 

Therefore, they will need to recruit an environmental safeguards consultant to carry out the reporting 

and monitoring process. MHECA will comply with the requirements of the Government and ADB. PMU 

of MHECA will prepare a draft TOR for environmental safeguard consultant and send it to ADB for 

comments before loan negotiations. 

 

198. The PMU will continue to monitor and measure the progress of EMP implementation. The 

monitoring activities will be corresponding with the subproject’s risks and impacts identified in the IEEs 

for the subprojects. The PMU and PIU will continue to undertake site inspections, document review to 

verify compliance with the EMP and progress toward the final outcome and recording information of the 

work, deviation of work components from original scope. PMU will submit environmental safeguard 

reports to ADB. PMU and PIU will review the environmental safeguard reports and take necessary 

action to mitigate issues. 

 

199. Safeguards consultant will submit quarterly monitoring and implementation reports to the 

project director at PMU during the construction phase which will be sent to ADB on a bi-annual basis. 

For operational phase the reporting requirement to ADB will be annual. Regular monitoring will have to 

be carried out by the PIU to ensure the compliance with the EMP. The PMU will submit semi-annual 

monitoring reports to ADB according to a suggested monitoring report format agreed by ADB for 

subprojects. 

 

200. EMP budgets will reflect the costs of monitoring and reporting requirements. Monitoring reports 

will be posted in a location accessible to the public. The executing agency will document monitoring 

results, identify the necessary corrective actions, and reflect them in a corrective action plan. The 

MHECA, will study the compliance with the action plan developed in the previous review. Compliance 

with loan covenants will be screened by the executing agency. 

 

201. ADB will review subproject performance against the MHECA’s commitments as agreed in the 

legal documents. The extent of ADB's monitoring and supervision activities will be commensurate with 

the subproject’s risks and impacts. Monitoring and supervising of social and environmental safeguards 

will be integrated into the subproject performance management system. ADB will monitor subprojects 

on an ongoing basis until a subproject completion report is issued. Any changes on the IEE based on 

the detailed design and/or due to any change in design, location, unanticipated impacts identified during 

the subproject implementation will be subject to ADB review and disclosure on ADB website. ADB will 

carry out the following monitoring actions to supervise subproject implementation: 

 

• Conduct periodic site visits for subproject with adverse environmental or social impact; 

• Conduct supervision missions with detailed review by ADB’s safeguard specialists/officers or 

consultants for subproject with significant adverse social or environmental impact; 



 

103 
                 

• Review the periodic monitoring reports submitted by executing agency to ensure that adverse 

impacts and risks are mitigated as planned and as agreed with ADB; 

• Work with executing agency to rectify to the extent possible any failures to comply with their 

safeguard commitments, as covenanted in the legal agreements, and exercise remedies to re-

establish compliance as appropriate; 

• Prepare a subproject completion report that assesses whether the objective and desired 

outcomes of the safeguard plans have been achieved, taking into account the baseline 

conditions and the results of monitoring. 

 

202. The costs for environmental safeguard activities which are responsibilities of the PMU and PIU 

are included in respective consultant packages. The cost of mitigation measures during construction 

stage will be incorporated into the contractor’s costs. Thus, remaining costs related to environmental 

safeguards cover the following activities,  

 

• Preparing and submitting reports and public consultation and disclosure 

• EPL applications 

• Conduct of environmental monitoring for baseline data and long-term evaluation of the 

infrastructure 

• Replacement and maintenance of trees, as necessary 

• Conduct of environmental capacity-building lectures and workshop for improving awareness 

C. Environmental Monitoring and Reporting 

203. The PMC/PIU/PMU will monitor the progress of EMP implementation while supervising civil 

construction activities. PMC and PIU will undertake site inspections and document review to verify 

compliance with the EMP and progress toward the final outcome. The contractor will report the progress 

of the EMP implementation and monitoring along with the monthly monitoring and reporting schedules 

according to their principle contract. PIU will submit quarterly EMP monitoring and implementation 

reports to PMU of the MHECA, who will take follow-up actions, if necessary. The MHECA will review 

and consolidate the quarterly reports to prepare bi-annual monitoring reports to ADB during construction 

and thereafter, on an annual basis. 

 

204. ADB will review subproject performance against the executing agency’s commitments as 

agreed in the loan documents. The extent of ADB's monitoring and supervision activities will be 

commensurate with the subproject’s risks and impacts. Monitoring and supervising of social and 

environmental safeguards will be integrated into the subproject performance management system. ADB 

will monitor subprojects on an ongoing basis until a subproject completion report is submitted. 



 

104 
                 

D. Consultation and Information Disclosure 

205. Consultation is to ensure continued public and stakeholder participation in the STP 1 project 

life cycle, periodic consultations shall be taken up at regular intervals at site during implementation. This 

participatory process will ensure that all views of the people are adequately reviewed and suitably 

incorporated in the design and implementation process. 

 

206. Once the IEE is approved by the ADB, an electronic version of the IEE will be placed in the 

official websites of ADB. Upon written request, any person seeking information can obtain a hard copy 

of the complete IEE document by paying for its photocopying cost. The PMU will issue notification on 

the disclosure mechanism in local newspapers, ahead of initiation of implementation of the subproject, 

providing information on the subproject, start dates, etc. The notice will be issued by the PMU in local 

newspapers one month ahead of the implementation works. This will create awareness of the 

subproject implementation among the public. In addition, any revisions to the IEE will be disclosed to 

the subproject stakeholders. 

 

207. A summary of the potential environmental impacts during the construction and operation 

phases along with recommended mitigation measures are provided in the Environmental Management 

and Monitoring Plan (EMMP). Significant impacts were quantified and identified their significance based 

on the Risk Assessment Matrix (RAM).   

 

208. As per the RAM, disposal of wastewater and sewage, community / stakeholder complaints on 

construction and operation of the development, soil erosion and surface drainage may have orderly 

high impacts for risks. Noise generation during construction has a high probability of risk. Below are the 

identified anticipated environmental impact/s in order of their significance.  

1. Noise generation during construction  

2. Community / Stakeholder complaints on construction and operation of the development  

3. Soil Erosion  

4. Surface Drainage  

5. Solid Waste generated by workers (Garbage)  

6. Disposal of Wastewater and Sewage 

7. Dust Emission during construction  

8. Vibration Effect during construction  

9. Impacts on Safety and Occupational Health 

10. Construction waste generation 

11. Noise due to the STP 1 

  

 



 

105 
                 

 

209. RAM shows that all environmental impacts can avoid or control as the mitigation method. 

Therefore, transfer risk or accept risk are not required for this subproject as the mitigation method. The 

Environmental Management and Monitoring Plan (EMMP) in order of their significance is given in Table 

18.  

 

FIGURE 44: RISK ASSESSMENT MATRIX 



 

106 
                 

TABLE 18: PROPOSED ENVIRONMENTAL MANAGEMENT AND MONITORING PLAN (EMMP) 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

01 Noise 

generation 

during 

Construction    

-As per the CEA and NBRO standards, the 

Maximum permissible noise level at the 

boundary shall be maintained at or below 

75dB during the daytime from 6.00 am to 9.00 

pm and 50dB during the nighttime from 9.00 

pm to 6.00 am at the construction stage.   

-Maintain the noise levels at the boundaries of 

the subproject site during the construction as 

stipulated in the National Environment (Noise 

Control) regulations. 

-Any work that may cause noise and vibration 

from 9 pm to 6 am shall be avoided. Noise 

generation activities shall be carried out only 

from 6.00 am to 9.00 pm.  

-Any nighttime activities shall be carried out 

using noise-reducing means or low noise 

technologies. 

-During the construction period, temporary 

covers shall be constructed to adequate 

height to reduce the spread of the noise. 

-Servicing of all construction vehicles and 

machinery shall be carried out regularly and 

during routine servicing operations, the 

effectiveness of exhaust silencers shall be 

checked and if found defective shall be 

replaced. 

-Maintenance of vehicles, equipment, and 

machinery shall be regular and to the 

Constructi

on Phase    

Overall level of noise 

that is transmitted in the 

immediate environment.  

When complaints 

received / at the 

beginning and 

continuous 

monitoring during 

construction.    

 

Sampling Points:  

SUSL Premises 

Construction site  

PP/ PIU / PMU / 

CON/ EO 

Contractor 



 

107 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

satisfaction of the engineer to keep noise 

levels to the minimum. 

-Adhere to the ICTAD Guidelines (Ref. No. 

ICTAD/CM/01 and CIDA/STD/01) and IFC 

General Environmental, Health and Safety 

Guidelines (Section No: 1.7 Noise). 

 

02 Community / 

Stakeholder 

complaints on 

construction and 

operation of the 

development   

-Adopt the mitigation measures appropriately 

the expert advice.  

-Mitigate the coming effects without disturbing 

the community lifestyle as immediately.  

-All wastewater generated from the subproject 

activities shall be treated and the treated 

wastewater shall comply with the disposal 

standards for “Tolerance limits for the 

discharge of industrial wastewater into inland 

surface waters” as prescribed in Gazette 

Notification No. 1534/18 dated 01.02.2008 

amended by Gazette Notification No. 2264/17 

dated 27.01.2022 standard treated effluent 

parameters and SLSI standards for 

wastewater and sewage effluent to IFC-WB 

EHS guidelines.  

-Adhere to the proposed tolerance limits for 

the discharge of treated water in table 20 and 

frequently monitor the quality of effluent 

discharged from the STP 1. 

-Proper drainage management plan.   

 

Constructi

on and 

Operation 

Phases  

Complaints made by the 

neighboring community  

Continuous / 

When complaints 

are received by 

the relevant 

agencies  

 

Sampling Points:  

Neighborhood 

PP/ PIU / PMU / 

/EO 

Project 

Proponent 

Contractor 



 

108 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

03 

 

Soil Erosion  -Minimum clearance of the existing vegetation 

cover (Shrubs) on the soil surface.  

-Temporary earth drains should be provided 

during the construction activities.  

-Stormwater flow from the construction area 

should be discharged through sedimentation 

pits, silt traps etc. as appropriate. 

-Construction activities should be scheduled 

according to the weather condition as much as 

possible. 

-Adopt measures suggested by CEA and 

NBRO.   

-Adhere to the ICTAD Guidelines (Ref. No. 

ICTAD/CM/01 and CIDA/STD/01). 

 

Constructi

on Phase  

 

 

 

 

 

Suspended sediments 

and elevated turbidity in 

surface runoff (Visual 

Observations) 

 

Continuous 

monitoring during 

the rainy seasons/ 

Weekly 

 

Sampling Points:  

Drainage Line 

Dam Outlet  

Silt Traps 

PP/ PIU / PMU / 

CON/ EO 

Contractor 

-Maintain the existing vegetation cover 

(Shrubs) on the soil surface. 

-Placing crushed stone and planting 

vegetation covers around the bank of the tank.   

-Providing adequate drainage facilities. 

-Construction and maintenance of spill, spill 

gates, intake structure, and tail canal without 

change in surface hydrology including 

downstream flow regime. 

-Turfing downstream slope and providing rip-

rap protection on the upstream section of 

earth bund. 

-Provision of suitable retaining walls near the 

STP 1. 

-Adopt measures suggested by CEA and 

NBRO.   

Operation 

Phase  

Existence of drainage 

system, Site activities  

Weekly by Project 

Proponent   and 

Regulatory by 

EMC 

 

Sampling Points:  

Drainage Line,  

Dam, Spill, Spill 

Gates, Intake 

Structure and Tail 

Canal, Bank Of 

The Tank, 

Cascade Aerator 

and Retaining 

Walls 

PP/ PIU / PMU / 

CON/ EO 

PP 



 

109 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

- A proper drainage management plan should 

be developed for the site to ensure protection 

from heavy runoff and erosion if 

unmanageable soil erosion.  

 

04 Surface 

Drainage  

-Maintain the existing vegetation cover 

(Shrubs) and stones in the existing natural 

drainage. 

-Maintain the water flow rate of the natural 

drainage.   

-Placing crushed stone and planting 

vegetation covers in and around the drainage. 

-Providing adequate drainage facilities and a 

proper drainage management plan.  

-Temporary earth drains should be provided 

during the construction activities.  

-Construction and maintenance of the spill, 

spill gates, intake structure, and tail canal 

without change in surface hydrology including 

downstream flow regime. 

-Adopt measures suggested by CEA and 

NBRO.   

-Adhere to the ICTAD Guidelines (Ref. No. 

ICTAD/CM/01 and CIDA/STD/01).  

Constructi

on Phase  

Existence of natural 

drainage system, 

subproject activities   

Weekly by Project 

Proponent   and 

Regulatory by 

EMC 

 

Sampling Points:  

Natural drainage 

Line from water 

pond to 

downstream,   

Spill Gates 

 

PP/ PIU / PMU / 

CON/ EO 

PP 

05 Solid Waste 

generated by 

workers 

(Garbage)  

-Bio degradable (food waste) and non-

biodegradable wastes such as plastic, 

polythene, and glass generated on-site should 

be separated, stored, and discharged to the 

final disposal point which will be continued 

Constructi

on Phase  

Waste collection bins, 

Storage facilities. 

Daily by the 

Project Proponent 

/ Disposing days 

by the PS 

Sampling Points:  

Construction Huts 

PP/ PIU / PMU / 

PS/ EO 

Contractor 



 

110 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

with the assistance of the Imbulpe Pradeshiya 

Sabha.   

-Continued monitoring should be at the 

collection point properly.  

-Work sites shall be cleared of residual solid 

waste before work commences. 

-Temporary storage of solid wastes shall be 

carried out with appropriate containment to 

avoid the spreading of waste and dust. 

-Disposal sites for solid debris shall be 

identified by the contractor and approved by 

the engineer. If directed by the engineer, the 

contractor shall obtain approval from PS for 

the disposal of waste at a specified location. 

-The contractor shall maintain a waste register 

in the site office which shall keep records of 

types and quantities of waste removed from 

the site and places of disposal. 

-No solid waste shall be burned on site. 

-Adhere to the ICTAD Guidelines (Ref. No. 

ICTAD/CM/01 and CIDA/STD/01).  

 

 

 

06 Disposal of 

Wastewater and 

Sewage 

-All wastewater generated from the subproject 

activities shall be treated and the treated 

wastewater shall comply with the disposal 

standards for “Tolerance limits for the 

discharge of industrial wastewater into inland 

surface waters” as prescribed in Gazette 

Notification No. 1534/18 dated 01.02.2008 

amended by Gazette Notification No. 2264/17 

dated 27.01.2022 standard treated effluent 

parameters and SLSI standards for 

Operation 

Phase 

Water quality parameters 

as stipulated in the 

Gazette no 1534/18, 

dated 2008.02.01/ SLSI 

standards for wastewater 

and sewage effluent to 

IFC-WB EHS guidelines 

(Proposed treated water 

effluent –Table 20) 

/Odor  

Out let of the 

treatment facility, 

water pond and 

natural drains in 

the downstream 

 

Inspection 04 

times per year / 

When complaints 

received   

Laboratory with 

necessary 

equipment of the 

licensed 

organization / 

PP/ PIU / PMU / 

CON / EO  

PP / CON  



 

111 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

wastewater and sewage effluent to IFC-WB 

EHS guidelines.  

-Adhere to the proposed tolerance limits for 

the discharge of treated water in table 20 and 

frequently monitor the quality of effluent 

discharged from the STP 1. 

-Introduction of proper functioning of 

Wastewater Management System.   

- Connect to the existing generator power 

supply or to a backup power system during 

any power failure and STP 1 breakdowns 

during maintenance/operation. 

- Regular verification of the STP 1 system and 

process. 

- 04 basin solution of the STP 1 meaning if one 

basin needs to be taken out of operation there 

is no significant loss of performance.  

- Airflow of the STP 1 can be adjusted 

depending on the incoming load. 

- FBBR system of the STP 1 is modular 

meaning individual FBBR frames can be 

removed or added to the basin.   

- Regular checks and follow-ups with correct 

actions.  

-The sludge tank is maintained under 

anaerobic conditions where the sludge is 

continuously reduced there by the holding 

tank has enough capability to store sludge for 

4-6 months. The digested sludge is inert and 

has next to no smell. This will need to be taken 

out and transported by gully bowser to a 



 

112 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

suitable place for disposal. If it is dried it could 

be used as organic fertilizer. 

-The overflow, leaks, and immediate repairs 

should be carried out for the STP 1.  

- Establish and collaborate with the Local 

Authority under such circumstances.  

- The water quality shall be monitored to 

understand the effectiveness and further 

improvement in designs in reducing the 

concentration of pollutants.  

-The monitoring plan shall be functional in 

construction as well as in operation stages.  

-Once the detail pans are available monitoring 

points and the intervals will be decided by the 

Environmental Officer.   

07 Dust Emission 

during 

Construction     

-There shall be regular watering of 

construction sites at all times and especially 

during dry windy periods when dust levels are 

elevated. 

-Vehicle carrying dusty materials should be 

covered entirely with dust barriers to ensure 

material not is leaked from the vehicle.  

-Construction material stocks should be 

covered properly.  

-Stockpiles of construction material shall be 

kept covered at all times in order to reduce 

dust emissions. 

-Washing the vehicles (tires) when going out. 

Facilities should be provided for the washing 

of vehicles moving out. 

During the 

land 

preparatio

n and 

constructio

n phase 

including 

transportati

on   

Levels of dust on 

surfaces   

 

When complaints 

are received by 

the relevant 

agencies / Daily 

by the Project 

Proponent and 

Contractor    

 

Sampling Points:  

SUSL 

On Site  

PP/ PIU / PMU / 

CON/ EO 

Contractor 



 

113 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

-Traffic controls, traffic volume restrictions, the 

imposition of speed limits, and erosion 

reduction techniques. 

-Drivers transporting materials shall be 

informed to use speed controls within the town 

area. 

-Proper maintenance of machinery, 

equipment, and vehicles.   

-Surface treatment with penetration 

chemicals.  

-Soil from site clearance temporarily stored on 

site shall be covered by re-usable polythene 

sheets, thatched coconut leaves, or a similar 

alternative. 

-There shall be daily cleaning of streets and 

pathways in the vicinity of the construction 

site. 

-There shall be no burning of wastes on site.  

-Adhere to the ICTAD Guidelines (Ref. No. 

ICTAD/CM/01 and CIDA/STD/01) and IFC 

General Environmental, Health and Safety 

Guidelines (Section No: 1.1 Air Emissions and 

Ambient Air Quality). 

08 Vibration Effect 

during 

Construction    

-Minimize unreasonable vibration impacts on 

sensitive receivers.  

-Avoid structural damage to the dam as a 

result of construction vibration.  

-Standard vibration mitigation measures are to 

be implemented throughout the construction 

and operational periods to reduce and control 

potential vibration impacts. 

Constructi

on Phase    

Overall level of noise 

that is transmitted in the 

immediate environment. 

When complaints 

received / at the 

beginning and 

continuous 

monitoring during 

construction.    

 

Sampling Points:  

PP/ PIU / PMU / 

CON/ EO 

Contractor 



 

114 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

-Minimize obstructions between the vibration 

source and the sensitive receiver. -Servicing 

of all construction vehicles and machinery 

shall be carried out regularly and during 

routine servicing operations, the effectiveness 

of exhaust silencers shall be checked and if 

found defective shall be replaced. 

-Maintenance of vehicles, equipment, and 

machinery shall be regular and to the 

satisfaction of the engineer to keep noise 

levels to the minimum.  

-If having a vibration effect from the STP 1 

during the operational phase, installation of 

vibrational cleaning of media is recommended 

to develop in the STP 1. 

-Adhere to the ICTAD Guidelines (Ref. No. 

ICTAD/CM/01 and CIDA/STD/01).  

-Follow the CEA and NBRO standards.  

-In the event that construction vibration is 

found to be significantly below construction 

vibration criteria, no subsequent monitoring of 

that activity is required. 

-If monitored vibration levels are considered to 

be high-risk or close to the vibration criteria, 

vibration monitoring tests will be carried out on 

a continuous basis at the nearest vibration-

sensitive receiver during the construction and 

operational stages.  

- If having a considerable effect on the dam or 

externals, it is often suggested that vibrations 

SUSL Premises 

Construction site  

Operation 

Phase  

Overall level of noise 

that is transmitted in the 

immediate environment. 

When complaints 

received / at the 

beginning and 

continuous 

monitoring. 

    

Sampling Points:  

SUSL Premises 

STP 1  

PP/ PIU / PMU / 

EO 

PP 



 

115 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

can be interrupted using the wave barriers 

concept. 

09 Impacts on 

Safety and 

Occupational 

Health 

-The contractor shall comply with 

requirements for the safety of the workmen as 

per the International Labor Organization (ILO) 

Convention No. 62 and the Safety and Health 

Regulations of the Factory Ordinance of Sri 

Lanka. 

- ICTAD guidelines for health and safety 

provided by the Construction Industry 

Development Authority (CIDA), guidelines of 

the Department of Labour, and IFC General 

Health and Safety Guidelines shall be 

followed. 

-High priority to prevent accidents at the site 

by giving high priority to health and safety 

measures. 

-Workmen should be provided with safety 

equipment such as dust masks, gloves etc. for 

use at required times.  

-Signage will be installed at the main road turn 

of the site and in front of the site during the 

construction.   

- All necessary safety precautions shall be 

taken by the contractor in order to prevent any 

risks to workers and the public due to 

accidents by providing adequate warning 

signs, barricades, flagman, and lighting as 

appropriate. 

Constructi

on Phase  

Number of accidents Daily by the 

Project Proponent  

 

Sampling Points:  

On Site 

PP/ PIU / PMU / 

CON 

Contractor 



 

116 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

-A safety inspection checklist shall be 

prepared to take into consideration what the 

workers are supposed to be wearing which 

shall be monitored during specific construction 

activities. 

-The contractor shall maintain two registers in 

order to keep records of complaints received 

with regard to environmental matters and for 

recording incidents/ accidents. 

-All drivers should have valid licenses for the 

category of vehicles they drive and follow the 

speed limits of roads.  

-Construction materials should not exceed the 

carrying capacity of trucks and the local road. 

10 Construction 

waste 

generation 

-Excess excavated materials should be 

removed to dumping or disposal locations on 

a well-planned program approved by the 

Pradeshiya Sabha 

-Adhere to the ICTAD Guidelines (Ref. No. 

ICTAD/CM/01 and CIDA/STD/01) and IFC 

General Environmental, Health and Safety 

Guidelines (Section No: 1.6 Waste 

Management). 

-All discarded and used oil, grease, and empty 

paint buckets will be collected, stored, and 

disposed of in a sanitary way. 

-Any hazardous waste will be disposed of by 

two CEA licensed waste collectors.  

-Proper practices should be adopted.   

-Adhere to the ICTAD Guidelines. 

 Facilities provided for 

waste separation, 

Disposal site, Storage 

facilities of oil 

  

Daily by the 

Project Proponent 

and Disposing 

days by the 

relevant Agencies  

 

Sampling Points:  

Construction Huts 

 

PP/ PIU / PMU / 

PS/ EO 

Contractor 



 

117 
                 

 

No 

Anticipated 

Environment

al Impact/s  

Proposed Mitigation Measure/s 

Phase 

of the 

subproj

ect 

Monitoring 

Parameter/s 

Frequency of 

Monitoring 

Institutional 

Responsibility 

 

Facilities 

Available 

with the 

mentioned 

agencies 

-Close supervision and use of an experienced 

contractor.  

-The construction site shall be cleaned of any 

solid wastes before the sites are handed over. 

11 Noise due to the 

STP  1 

-The STP 1 should be operated at high noise 

free.    

-Noise levels at the boundary of the STP 1 

land during the operational stage should be 

maintained at or below 55dB during the 

daytime from 6 am to 6 pm and 45dB during 

the nighttime from 6 pm to 6 am.   

Operation 

Phase  

Overall level of noise 

that is transmitted in the 

immediate environment. 

When complaints 

received / at the 

beginning and 

continuous 

monitoring. 

    

Sampling Points:  

SUSL Premises 

STP 1  

PP/ PIU / PMU / 

EO 

PP 



 

118 
                 

X. CONCLUSION AND RECOMMANDATION 
  

A. Conclusion   

210. The proposed development is a Sewage Treatment Plant 1 (STP 1) subproject at 

Sabaragamuwa University, Pambahinna, within the Imbulpe Pradeshiya Sabha Area. The proposed 

STP 1 subproject includes an STP 1 tank and collecting tanks that link to the buildings within the 

university premises. This supplemental IEE report was prepared based on recommendations (Section 

X. B. 166 & 167) in the IEE report for proposed Faculty of Technology building complex to explain the 

findings of the STP 1 proposal for Sabaragamuwa University of Sri Lanka. With the new development 

of the Faculty of Technology, SUSL, a proper wastewater management system has become a 

mandatory construction. Accordingly, the major objective of this subproject is to manage the daily 

wastewater generation of the SUSL.   

211. The STP 1 is planned and designed in accordance with the policies, plans, and standards of 

the relevant institutions such as CEA, ADB, World Bank and Local Authority. Thus, a clearance 

Environmental Recommendations from CEA was obtained for the proposed STP 1 tank (See Annexure 

G - Environmental Recommendations Approval from CEA). The Initial Environmental Examination 

Report (IEE) for the proposed STP 1 comprises baseline data on existing physical, ecological, socio-

economic conditions of the subproject area. Details of subproject activities/components, possible 

significant social, economic, and environmental impacts due to subproject activities and mitigation 

measures for the proposed development have been particularly emphasized in the IEE report and 

should be adhere (See Table 18).   

212. Noise generation during construction, community / stakeholder complaints on construction and 

operation of the development, soil erosion and surface drainage are the identified high implacable and 

probable anticipated environmental impacts in order of their significance.  As per the RAM, disposal of 

wastewater and sewage, community / stakeholder complaints on construction and operation of the 

development, soil erosion and surface drainage have orderly high impacts for risks. Noise generation 

during construction has a high probability of risk. RAM shows that all environmental impacts are only at 

the risk of avoiding or control level as the mitigation method. 209. RAM shows that all environmental 

impacts can avoid or control as the mitigation method. All environmental impacts can avoid or control 

as the mitigation method.  
 

213. Temporary changes may be occurred during the construction stage due to this proposed 

subproject. Most of the adverse impacts of STP 1 during construction period are short term and 

temporary in nature. The negative environmental impacts are mostly construction related and short term 

such as noise, vibration and dust. The anticipated adverse environmental impacts during operational 

phase are related to the disposal of wastewater and sewage. The IEE study did not find any adversely 

significant incompatibility with the surrounding physical, biological, socio-economic or cultural 

environment and does not pose any significant long-term environmental threat if managed properly 

during construction and during implementation.  



 

119 
                 

B. Recommendation 

214. The noise level at the boundary of land during the construction stage should be maintained at 

or below 75dB(A) during the day from 6.00 am to 9.00 pm. No noise generation activity should be 

carried out from 6.00 am to 9.00 pm. All the construction operation shall be carried out in such a way 

not to cause a nuisance to the neighbours. During the construction period, temporary covers should be 

erected to an adequate height to reduce the spread of dust and noise. Thus, noise level at the boundary 

of the STP 1 during the operation should be maintained at or below 55dB(A) during the day time from 

6.00 am to 6.00 pm and at or below 45dB(A) during the night time from 6 pm to 6 am. Further, sludge 

handling operation shall be kept odor free.    

 

215. A significant impact due to this subproject is happed mainly at stage of disposal of wastewater 

and sewage. Therefore, all wastewater generated from the subproject activities shall be treated and 

the treated water should be complied the disposal standards for “Tolerance limits for the 

discharge of industrial wastewater into inland surface waters” as prescribed in Gazette 

Notification No. 1534/18 dated 01.02.2008 amended by Gazette Notification No. 2264/17 dated 

27.01.2022 standard treated effluent parameters and SLSI standards for wastewater and sewage 

effluent to IFC-WB EHS guidelines. Adhere to the proposed tolerance limits for the discharge of 

treated water as in table 19, frequently monitoring the quality of effluent discharged from the STP 1 

during the operational phase is highly recommended under this subproject. 

TABLE 19: DISCHARGE STANDARDS FOR EFFLUENT  

 

 

 

 

 

 

216. The sludge tank is maintained under anaerobic conditions where the sludge is continuously 

reduced there by the holding tank has the capability to store sludge for 4-6 months. The digested sludge 

is inert and has next to no smell. The sludge will have to be removed and dried which could be used as 

fertilizer. As the contingency plan during any breakdown of the treatment plant, sludge will be sent out 

by gully bowser (Imbulpe PS or University as facility provider) for disposal at a suitable location. For 

STP 1 development subproject, the GRM and EMP provide appropriate guidance for suitable 

environmental and social safeguards. Accordingly, the proposed subproject can be recommended for 

implementation with strict adherence to EMP and GRM provided in this IEE ensuring that it does not 

contribute to the aggravation of any existing issues. Thus, such impacts can be mitigated by adopting 

the suggested mitigation measures. STP 1 breakdown during operation/maintenance and power failure 

Parameter Tolerance Limit 

Values 

pH Value 6.0 to 8.5 

Biochemical Oxygen Demand at 200C (BOD5) < 15 @  mg/l 

Chemical Oxygen Demand (COD) < 100 @  mg/l 

Total Suspended Solids (TSS) < 15 @  mg/l 

Oil & Grease < 1 @  mg/l 

Ammoniacal Nitrogen (as N) < 50 @  mg/l 

Dissolved phosphates (as P) < 5 @  mg/l 

Faecal Coliform < 40 @ MPN/100ml 



 

120 
                 

is the significant possible emergency situation that could be happened under this subproject. Therefore, 

adhering to the proposed contingency plan and taking steps is highly recommended (See F.6 

Contingency Management Plan).       
 

217. The EMP and associated LA, NBRO, CEA, UDA guidelines should be followed during 

construction activities and operational activities. As indicated by the MOH office, the proposed STP 1 

is the best management option to resolve wastewater/sewerage leachate of polluting waterways due to 

the current SUSL operation. Thus, the developer should adhere to all the proposed mitigation measures 

during the pre-construction, construction, and operation phases and adhere to the conditions laid down 

by the relevant institutions when granting preliminary Planning approvals/clearances / no objection 

letters. Moreover, the developer requires confirming the proposed comprehensive monitoring plan and 

taking responsibility for the implementation in association with the institutions recommended. As finally, 

it is highly recommended the developer and the applicant to proceed with further works in accordance 

with the obtained environmental recommendations approval from CEA for the proposed STP 1. As per 

the CEA recommendation clearance, one month prior to commencement of the STP 1 operation, an 

EPL is required to obtain for this subproject (See Annexure G - Environmental Recommendations 

Approval from CEA).    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

121 
                 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ANNEXURES 
 

 

 

 

 

 

 

 

 

 

 

 

 



ANNEXURE A : GENERAL TERM OF REFERENCE (TOR)

122



123



124



125



126



127



-
((j 

ij 

I ._ 

l t 

18 0e:>.:fl ~i§l 0 ~.:,:, 
~ - el.qi.cl 46 
G.A. L46 

(F'~ Sin.) 1/65 

.. JM.~~)i?;>.C~<A. .. (e,~!53' a:ie5) ®-elifaie@d 25)®) 2S,:>a<.Scs2rl es'tm d lp6Z"S»8c.,c) ~e)@)m, ai!)!rl, I!)® 

~6)& 1964 \lots! 28 ~6~ (esoG>~:f62Sl) e,2Slsl3'.f e,,-o@~653 
1
'1)el® l¥sf2iSl6 CD{~ee e,~ CSo@fSI ~W6' 

211:1:16~:ie)o ~isf85)6 CD!!d25):i e~ . 

.... . !?'.~~91.. ... ... ~~~mf?Jj)@d/ ~~~e€> ca~es;~sl ~6'8 't6-0o ~~d@~ ..... s~4im.~~e .. . -

aaiB•w @c!71,)®e3@ID e:>2:Sf~e> ~~sl eSa18°c0 E.)25) ®® ® e•~ !;eS':IS3~@2S) e,e))ae):>' a!Sl6a@cA 2Sl:>®@cszrl ::' ::fr 
"® ~6l<>e> tgai!i!la, ®6 <>mm i!leam a,!l,sl ~ _ ;~): 

8e> ai:> 2@0 sl@@25) @li@e)3' ce,@cfol~@ca~ «il!Sf~h ~~ e~ec.fB ea~ 53ca®ca~o csofSI @zm:>o ~· · · · -

~zi P.!:lb~@m 44 @e>33 e)a>2rll53@ca3'J eh @m@6?B P.!:Jte)5 tnsl aelS')e 80 e)~ ~e.)® . .@.e.?~.~-~~~i~ ...... ~. 

~-~~-~?.~~-~---·· e® eew~zs, a~@ca2Sf e,E.)6:i @«i®· 

,.-:.,.,. 
~ .. ··:. 

:· ·- ·:i~~-~,-··.,·\ 

ANNEXURE B : SURVEY PLAN AND DEED

128



·1 . 

eo@dG>~~ e,e:,0'13/ 6d1.5lg6 ~~m2mlfr.& t~e<,d S:>"'lf6Sco <?t(11:i)® ®'%6'>:>D~~~ ·zmt.:>E>,s, 
. . . 

"'~d'd<1'G ~e,Sc>m®e,zs/~<!>!> ~d"'~c,~om® G)c,,e Sfio~~~ !~m"'~dt ~ o::iesae-~~0-!> 
. . 

!~m~61 !.e,S.!'. See)o ®u,~ !'Sts1 S~"''°C ~d~ c~ d/q/87/32 ~d• 9m®m q~<,~@~~ 

co~0'0@5 dtsld::ie !)&1 cow,§~ 11)0tsl c~ ~m.8. 571q2§c,,~m, 03 ~d.eo qE>coo?Sl m® 8~~.ij 

qi~ca/ e,u,a Q~WW ?flll@<3 qott\), ~®, 9&-eoco eow w~d &S® ~~(!,e)t>) ta>®. 

Ol) 2:i)l@~ qo?.mCO : 338 

16)<!1'® m® : ®U>~~(!J'm ~e:,m 

O~a>e,eco "'w~@5 : l.69'J7 

®:>S® 8@@~ !,rJ!~d 

: ~@<3 qo2m 313 

: ~@c q0 ~339 

02) ~1@6 cf°®'° : 339 

mt'-'G.>tsl~6c) : mi@c qom, 333 
@rd:s):,ijdf) : ~@c q 0 ~ 324 

te:>"'e ?Sl® . : ®wZ>llm"'m pc:,~ 
05e>e,cco (!,u,2afc>@5 : l. 1306 

®:>S® 8€@Cc ~dao 

: 1JS>t@{3 qom, 338 

: ®t@c q 0 ~ 341 U>:> 340 
Zl-((9-GJis)i30c) : ~@8 ~'-6) 333 

@com:,~o~ : ~@c ~~ 340 too 324 . 

03) m>1@~ qomco :·340 

'6)"'® m® : ®~tttm<Z-m ~e>Zl 
05e>e,e"' c,,wzsro@5 : 0.0202 

®:>@® S~@Cc ~rdao 

: Dt @(S ~m 339 

: 7.mt@(S qom 341 Ub 324 

I 
I 
1, 

I 

I 

129



I 

l 

0'1\.) ~t@~ efo~'° : 341 

fe)~® is)® : ®W~~c,,~j §)%@C:,Zl 

E>~ID~eco <!l't6.l:m0@~ : .l.2746 

c~o0 : ~@~ ~~ 340,339 00:1 333 
~~-8o0 .: zm1@<3 qots> 319 

05) ~ 1@8 cfo'ifil~ : 342 

,. 
· ' 

t5lt<!l'CDZlsJOc) : 2m1@~ tf!°1IS> 333 · 
@~Z):,i3o0 : m>1@(3 qom, 324,340,3~9 ?O:> 319 

fe)"°® 2>1® : ®ID~m~t>'f ~~C:,~ 

E>5G>~C'-' <,wzef0,o:H~ : 0. 7817 

®:,S® 8~@~ ~dao 

: ~@~ ~~ 324 too 319 
: ~@(3, ~om 330 

m'{<!l'G>mf5oc) : 26>'{@~ qom, 319,3~3 mo 330 
@~~:,tijoc) : zmi@a qo?.Q) 324 

'\)3').:>- /y, 

oam90 ®?S3m"'f#o1. qe3Z1136 !)S~ se,C!>c.oe ?Jl)om e~ q.«>.8. 571 q!i"'52'D 

03 ~~?Jl) 8~<!-~ eofimm ~m~ q0 ~ ~o.eo te:l® ~i@~ 1964 ~oist 28 ~o~ <g,6:>® qdo?I imo 
CDt~~® Otrl<!l'?Jf 460 E>ia£ o8e"><!l'citc 38 E>i2S3 E>mlrl'ei<!I'~ •( ~) q~ !)w:,mco c.oc)'9'd o,<5t <1)6:>® 

q:c®,j~®., e,sm qo?Jl) 501/7 to:> 1988.04.15 ~m ~o~ ID{COo 09"~ o~ 11S>om C'i 1988 qo= 124 

~o-eo ·q:,~e) q~e) fW~ ~@® zmi@e E>e, q}m~c.o Odcoc) oiE>5 qi~. 1988 qotm 124 ~6-eo ~t) 

q:cJ:!em G>'{O,Q aflc,!)~.?S}(!l'Q com ~a)® ~oe;f om~ 7 e),?S} e)o,zf,§c.o c.oc)~ 0~ ~ qo~ 652'1 U)O 

1991.03.05 ~~ mieoD ~"'!><cmc,c& eom~m, 800!!\f "'® eo®co i,~6om m,o~. 

~mco:2017/07/ ';?f. -·· .. . ............ t 

( '}1•;,_,.·-,,~-· 
'9-d.~e-~-"'~-dc.oSow, 

i 

9:>~c8c.o/l!>e'm, ® 

. ·-.. tfl~~d' 
' "• .,_~ -,~- ... -· 

\ 

ii 
I' 
I 

I' 

130



! : 

f Co~ co@dG>~E> !}~e,~C~CA'> f»oe)~w~~ 1.i5"'® mc:'>EJ~ toi d (!,> t)~d 

qDa;n,~e>c.:>~c> o:,~D!) ?S5®c>, !)~&®c>, a, ~®0, c7JS)r.4 ~~c) 0rn:I 0D~c.oe ~m:,d""~i-J 

-~ 
;.!~~ 

I I 

131



I 

~t~c:; -,, 
., 

ID
O

 h
•
-

V
llla

t• 

-
W

6 ~
~

c
,
)
-

.
.
.
.
.
.
 M

,eo
r 01,11,00 

: ~
(]jo(J)()s)oeJro@

 • 

:
~

~
(
f
)
 .~617@

 
f
l, •d• .

.
.
0

0
-

.t,Q
o

.'9
1

,. D
. I

.D
i,i11oa: 9

@
~

0
0

 
• 

~M
----•L• D

ittria
 

: 6d11'>_g6 
. -

-
-• .. ~

•
•

• 
P

ro
-,im

 
: ~6<:J>§)~ 

,· 

;. 

II 
•u

.:,, 
'\' 

f 
' 

;;! 
:!

; f I 
f'.'I i j I' 
,,: \'.j\'ij _l-i 11 _1 ;., 

' 
!~ 

' 
fl 

•j 
I',.' 

H
 ;. 

i !f ~ : . 1: ?· :· i, : 
. ::, 

;,· <:T'l!' 
,;111/i_i·i 
1

·1 
d 

., 
1 

' 
I '~,h i: .-

/ ·f;i;:' 
' 

. :d!i[,h ~ 
,i·f~-; 

I 
1. 1 

! . ',· 
. 

, .
. ·' 

;-
't:•·

'
 

··•',{,' 
·•-t' 1 · 

;ii,;_; ·t: 
r(].f ~-.. · 

. •l'l' 
l 

c'j: 
I 

I •1:I j ' 
d

j 
'1

1
 ;' I 

;•::t:_·{1-·· 
d;t ' 

ii ,f1·U1.; .::. 
I 

; I 
,:; .~

i 

·:t,f!) 
I ! 

,1,· 
' 

! 
•. /:•' 

l 
!.;:, •:-; 
;i' '(' 
./i 

-~ I 

'u
 

1' 

l \"'--
1 

I
~

 
,3

!]2
 

·-. 

3
1

4
 

~
 

"
5

7
 ~
 

~
 

O')"' ... 

@) e
0•

i
 -~

~
•~

ld
i e~~i~~eaz1Z

Q
e) 

!.J_ 
~

IW
N

ft ~
4

,A
T

m
A

Jj; @
m

M
T

~
m

lh
 

S
R

I L
A

N
~

 ~U
R

V
E

Y
 D

E
P

A
R

T
M

E
N

T
 

~3
:5

6
 

!' 

Jf 
.:• ;l 

~
 

•'; .r---; 
.~-~

 

~
 

.; 

~
 

/~:l:23~ c
g

~
 .. 

~1 
<

4
] 

~
 

·{ o
.cg 

[
~

7
 

[~
-;_) 

c
i
 

•\ 
-
-
~

 

L
'" 

' 
,, 

[ 
_

_ 

. 
8lldo .. _.,...,L 

IJIO
f riaa ""•:t:r-t:p.o .. v

t
 ~
 

.-•
• _

:-.t,,;s.:.""-• .;:..,_.,,.~.:i,o.;.F":--~
~~: ••. :.':•·.:.~~:•~Ar°..Jsccx.H,~ 

f.•:!: 
• 

~
:~
 

--,c
~

• 
' 

8ldl «r"lkl-••tuL II-" P
laa N

o.: 9=m
.8

. ~
71 

....... -
:6

 
~

. 
~

) 
......, __ _._,_,. •• _ .. 

=~ 
"4

i 11d L
•-u

~
 lu

t1
 

: 
-

......... ..,.L Scale... ... 
I : 2

0
0

0
 

....._Id._...._...,. 
--

.. ----
'!"'-.......... _ 

-~-~ 
\,4,:c_,. 

-
tn

· 
M

g
0

00 
fJ

~
 

6£FJ. ~
"
'@

 
. M>tJe ..,8$ BecJ 

i 
?f'P

@
 . 

~ 
-~

[)6
 

. -
-

·~ 
@

I 
e;b<J 

6
®

~
JJL

<
fJ(3 

-3
5

6
 

O
t 

O
@

 &
o

~
 

{!M
en

(~
) eJJ<fcn ~

/'J
),J

 &
6<Y,J 

.. .c.. 
q

D
. :~41~

11 _,,,_-;◄
 

a ... ...,,.._ 
., -""' 

Sea""" 
of

_ 
• 

S
.:,+c101 1 

.,.I!)
 .,.,,a, 

-
' 

11ni•~
~

"4"'-1'5~
1h 

F
ield

 book 
• ~..... 

£.,,"" 
f!.

p 
,.. 

,.. 
cS.g

g
 

,d
. ,a~ 

~
 

6 
,0

7
 

1 

e
i~

e
 =-o cn~e -

~
 

,,.. ..... -ci...., ...... ;_
it 

'j 

Surveyed and D
raw

n by 
;, ';52, cg cg cg· . El G

 
'\'GJ 

r.;i 

~
 

fit. ,..S.~o,"
'lll 

U
.J<.P

ri!jO
llotll 

~
~

l
d

t
_ ,;...., • .,,...,_

 
..., 

,3
5

4
 

$ . -
I}, 

~
--~ 

rJ cS:-Jj~ I~
 .. 

'I. 
' 

.. 
'· 

" 
7

. 
• 

J 
.. ..., 

.. 

, .. , 
t..;JG

 
r..i 

;,i, · 
GJ El r:i r.., GJ L!-l r::i 

'•t 1:
. 

4,.)41 
t.:;.J 

·j•'\i•; 

. 1/H· 
ll 

. 
l 1t:~ 
fU

: 
t,· 

. ~1:1' 
': :!' 

';{i~-( 
(!;'i:~ 
/

,j ij,1, 
.t;,,:•!~~-; 

---1-q 
'::if -'i. 
i, ·3 ,· 

,
'i.

 
· 

1, 
!E 

~-

,,, 
d

i 
! 

'd
) 

\ 

·-.:\ 

' ~;,-

.. ......--
<11_ 2

7
,3

 

"° 
-

. 
Q

 
::• h•t"•;-. 

3
!5

(5
 -

· ~
' :.:.:~

) 
-
-
~

---: 

~
 

. 

~-

S
u

rve
yo

r 
..-

. .,, 

,,.,. 1
9

9
4

 .s.!;l ~
 .. 1oi,,3!i••· 

.. !9"1
.:i a,9~ ........ ":·, -

~
 

o
6

m
,tN

~
 .. u•••..,~

 
C

hecked by 

~
~
 

&JS -&1
, ""!~

Jddl~ 
S

. N. S
e

n
a

rc
 

·;;_\t.~'.-':; 
· 

~ 
A

u
t-

S
s
, 

C
IU

>dltisl•~ 
.. 

-~
u

u
t'5

•w
.:c·1t l,3.#1, -

O
S

 -
C

o
n

iflo
d

 by 
· l'\

' ~ 

1
5

~
 

I 1 ~ 
~

E
 

: _\·1 
~

-
·.~----

!'>t~!i illl:>;O ............. -
--

~!~~:¢•:·.:::::.·.:::~··_·_ 
••

•
• .

.
.
.

.
. ,, .. ••

•
•
•
•

•
•

•
••

'"
''

"
'

•
•
·

•
•

•
·

• 
I 

~
 ... "

"
 .... "

•
a
t;f ~
~

~· 
Sup

di.11r su.rvoy, ·~
-~

-, 
......................... , ......... o~'bob,t 
or tbo su....,.,, O

.ooral 
tno.r-_ -""''-

·-
•-- 132

STP 1 Location 



I 
· .i ;,;~,..;. viu.,. 

; 
I 

•• •..C~-........ M
,_

 Diwi1io■ 
"' 

f•• id
, ~

1
1

1
.Q

o
.,»

"I D
. I. D

i•h
io

o
: 

• 
,l: 

. 

~
 .
.
.
.
.
.
 l>

l1t1ict 
• IJ' !-' 
~~···4·•-· PrOYitC<' 

.i . !, 
·1

. 

' • 
~-

f 

,. 
I 

! ;.,. 
!, ·, 

'.i,· 

f ;m
_ •. u1 r_~;H, 

ltt/J 
,. 

• 11E/$i .r 
(,,,i_f_,

' i': 

i1•·r ;: !; 
',if;l 

I'' 
if1 ,:r);:. 
~t fr ., ' ;· ., ! 
l' 

I ·I·' 
, ,. 

',:ii_ ~:.i' 'i ' 
·.,}! /: .. 

i.r/, ,,: 
!/· 

::·if.~: 
'. /ii . 

,;;ti I 
. :::::··. 

j 
/:. !{1: 

t::?'i(: 
·:i·~>1.! 

i rl·•' 

Jiilij\: •
.
 \ 

I 
l'' 

I 
1 

i, 

. 
-, .. . 

.. 
,. 

.. 
! 

1 • 
' 

I ¥', ! • t'. I 
.S 

I '1 
I 

I . 
,. ·1 ' 

.
. 

·', ... 1:';-
·'r 1 . 

\
_ 

I 
,··

: 
.; ;

\
 

! 

ll 

' 
.• 

t" 

• 
1 • 

'
.
 

I 
\ 

•I .
.
 

,. 
•: 

l 
I 

( 
•

• 
.' 

I. 
I 

f 
t 

I 
' l ,' 

' 

fJ#d
•I>

®
~

~
 

o
@

t,«
i 
~
~
 

~5}(!80 
6

~
6

J{P
 

tM
)6

 a
,je

) 
•

e, 
. 

. 

.... ~
 

,. 

c
0.m

,~ -~~.~d1, •~e~t.M
81Jfz;oe) 

~
 ~
 .. j~

ff)A
li jil....-U

ffl'U
>

 
SR

I L
A

N
K

A
: St;IR

V
B

Y
 D

B
P

A
llT

M
B

N
T

 

t 
/)

 '/
1I 

I 
..,, ~

 \ 
'•Ir.A

\ 
' 

L?t!:J 
.,,, 

fJo 

I 
~
 

it 

. ,, 
''f 

• 
I 

f 

,, 

3
!5

6
 

f . .,._. 

'• 
,\·• 

;;..~ 

f ,J h• 
fi' 

'>•f 
lj,, 
f, 

ir:· 
ff':. ;I 
m:.i. 
,1 ; l 

· 1_' 
ff 

r· 
~ 

Al ·
•
·
·
 

4 
,i 

-'·: .. 
.: ",i. .:· 

:rt •fi• 

. ,'if !:J:. 
I
·
 

I'. 

lh. 
•tf t·,, • 
.t!,

. 
:f, 

. Jl~ 
. 

,1 

.~~ ! 
. {1•'1 

!;,'-• 

!'\;/ 
II , . 

I :;-.. 

B
a

d
o

•-•-
m

,o 
r&

a11 ,.o,:cr,tp.9 .. _o1_~ 
. 

. 
"'l!l"l,.. _

_
_

 L
 .
.
 raaaN

o.': ..,.·,:n.o. 
b

fl 
.~

t
,
t
.
.
~

· 
•-). 

_ .. _. 

....... ,_
 

t5 
....._

 _
_

_
 ,.,,,..... 

5 

~
..., ,-••-u._. •

-
. 

.a....,...e11 • ._ Scale... ... l : 2
0

0
0

 
.............. .-..w

..., .. 
.:::..:::-c: ... -:.. =

 .......... 

. 
., 

, 

~
~
 

""*
-~

 
L

c
s
...i 

re,,~ 
.,o

,&
:, IJ©

lO
n

 ~
 

.. M>d ... 2. .......
.... iil ...... O

,oll 
-

............................................ U
f!,jl: 

........ 
. ... ,_. 

.. s
g

s
o

,i,f 
4"'•~/dk)tf"'i•­
F

ield
 book 

-
ltc

tlO
N

 

elzl'>e C
ollll C

Jt,e-t 
_...., .. _ ~

 .... _j_ ... 
S

urveyed aad D
raw

a by 

~
~

l
"
i
 ~..,.,._u• .. • 

S
urveyor 

F
ro"' 

.. a
o

~
.-

to 

. 4
•
0

.
-

o
a
-i,., -

~
 .,. u•••..-•-

C
hockcd· by 

. 

~
di•-~

 
-~ .............. 
C

o
n

iried
 ~

-

i--~ 
e,,.,~ 1)81<:1,:, ....... 

,. 
. 'i1 

·l··-:,. 
;, p' , 

J~ . 
' -., 

•• 7 
·

·• 
I,·. 

~
~

!&
:::~:·.::·.::·.-.·.·;. 

'
I 

I~
 

I 
I 

I ; 
I 

1· 
I 

; 
l 

. ! 'it ~; ~ 
· '1" ii j 
l __ '•i'1

1'
' 

~ 
!JlL

\ 
I.)

 
!! . 

I
. I 

(
"

I' ' 
I 

• 

. 
. 

~
 

~~t-
~~~~~:::.·.·.: 

•
.
.
.
 :

, ..
.... ~~

.:.
· 

•
• ~
 .
.
.
.
... u

, O
D

 bebal 
O

f tbe S
;
;
,
~

f 0
,...,rll 

. • 
1 

19 ................ . 

133



ANNEXURE C : LAYOUT PLAN

1 1

Note: 
The term "STP 1" has been used as “STP” in the layout. 

134



1
1800

5
000

10800

1
6800

P
L

A
N

 (E
Q

, S
L

U
D

G
E

 A
N

D
T

R
E

A
T

E
D

 W
A

T
E

R
 T

A
N

K
S

)

T
IT

LE

D
A

T
E

P
R

O
JE

C
T

N
O

T
E

N
O

.
R

E
V

IS
IO

N

S
T

P
 F

O
R

 S
A

B
A

R
A

G
A

M
U

W
A

 U
N

IV
E

R
S

IT
Y

S
T

P
 - 01

P
L

A
N

 V
IE

W
 O

F
 E

Q
 A

N
D

S
L

U
D

G
E

 T
A

N
K

S
H

E
E

T
 N

O

C
H

E
C

K
E

D

S
C

A
LE

C
A

D
 F

ILE

D
A

T
E

D
W

G
 N

O

D
R

A
W

N

D
E

S
IG

N
E

D

IC
C

 S
M

A
R

T
 E

C
O

 S
O

LU
T

IO
N

S
.

N
o 57

, S
 de

 S
 Jayasin

gh
e M

a
w

a
tha,

K
oh

uw
ala, N

ug
eg

od
a, S

ri L
an

ka.

T
e

l      : 0
112 814204,

E
m

a
il   : sm

a
rte

co
@

icc-construct.com
W

e
b

     : w
w

w
.icc-construct.com

N
T

S

K
.E

0
1 O

f 01

S
E

/S
T

P
1

/S
G

/P
L

/V
003

IC
C

 S
M

A
R

T
 E

C
O

 S
O

LU
T

IO
N

S

C
.B

.S

S
E

/S
T

P
-1/P

L
A

N
/S

G
 (B

A
S

IC
 D

IM
E

N
S

IO
N

 D
R

A
W

IN
G

)

 E
Q

 T
A

N
K

 0
1 (22

5
M

3
)

 S
L

U
D

G
E

 T
A

N
K

(5
X

8.1
X

3.7
=

15
0M

3
)

N
O

T
E

S
.

1
.

IN
T

E
R

M
E

D
IA

T
E

 S
U

P
P

O
R

T
S

 F
O

R
 T

H
E

 F
B

B
R

 T
A

N
K

S
L

A
B

 O
N

 T
O

P
 O

F
 T

H
E

 E
Q

 T
A

N
K

 C
A

N
 B

E
 D

E
C

ID
E

D
A

S
 P

E
R

 T
H

E
 S

T
R

U
C

T
U

R
A

L D
E

S
IG

N
R

E
Q

U
IR

E
M

E
N

T
S

.

1
. A

L
L

 D
IM

E
N

S
IO

N
S

 A
R

E
 IN

M
IL

L
IM

E
T

E
R

S

1
. A

L
L

 T
A

N
K

S
 A

R
E

 R
/C

 T
R

E
A

T
E

D
 W

A
T

E
R

T
A

N
K

(5
X

2
.7

X
3.7

=
50

M
3)

27008100

1
8/1

0/2
021

01
A

D
D

 A
 T

R
E

A
T

E
D

 W
A

T
E

R
 T

A
N

K

800

 E
Q

 T
A

N
K

 0
2 (22

5
M

3
)

2
4/11

/2
0

21

1200

750

2300

800750

23002300

1550

2
4

/1
1

/2
0

2
1

/S
T

P
1

/S
G

/V
003

1
20

1
20

1
20

1
20

1
00

1
00

1
00

1
00

1
00

20
-270

4400

1
00

1
00

7070

70

15

135



T
IT

LE

D
A

T
E

P
R

O
JE

C
T

N
O

T
E

N
O

.
R

E
V

IS
IO

N

S
T

P
 F

O
R

 S
A

B
A

R
A

G
A

M
U

W
A

 U
N

IV
E

R
S

IT
Y

S
T

P
 - 01

S
E

C
T

IO
N

 O
F

 S
T

P

S
H

E
E

T
 N

O

C
H

E
C

K
E

D

S
C

A
LE

C
A

D
 F

ILE

D
A

T
E

D
W

G
 N

O

D
R

A
W

N

D
E

S
IG

N
E

D

IC
C

 S
M

A
R

T
 E

C
O

 S
O

LU
T

IO
N

S
.

N
o 57

, S
 de

 S
 Jayasin

gh
e M

a
w

a
tha,

K
oh

uw
ala, N

ug
eg

od
a, S

ri L
an

ka.

T
e

l      : 0
112 814204,

E
m

a
il   : sm

a
rte

co
@

icc-construct.com
W

e
b

     : w
w

w
.icc-construct.com

K
.E

0
1 O

f 01

IC
C

 S
M

A
R

T
 E

C
O

 S
O

LU
T

IO
N

S

C
.B

.S

N
T

S

S
E

/S
T

P
1

/S
G

/S
E

/V
003

S
E

/S
T

P
-1/S

E
/S

G

 (B
A

S
IC

 D
IM

E
N

S
IO

N
 D

R
A

W
IN

G
)

2000

9800
4000

 T
U

B
E

 S
E

T
T

L
E

R
 T

A
N

K
(4

X
1

0
.8

X
3

.3
=

143M
3)

 S
L

U
D

G
E

 T
A

N
K

 (5
X

8
.1

X
3

.7
=

150M
3)

 E
Q

 T
A

N
K

 (4
50M

3)

F
B

B
R

 T
A

N
K

  (9
.8

X
1

0.8X
3.3=

350M
3)

300

3300
S

E
C

T
IO

N
 A

-A

700 1255200

809

60°

60°

C
U

T
T

E
R

 P
U

M
P

BVNRV

5000

13800

1000

1
200

250

4200

3700

2000

2400 300

200
450

250

300

1
. A

L
L

 D
IM

E
N

S
IO

N
S

 A
R

E
 IN

M
IL

L
IM

E
T

E
R

S

1
. A

L
L

 T
A

N
K

S
 A

R
E

 R
/C

1145

N
O

T
E

;
1.

T
H

E
 R

E
D

 C
O

L
O

U
R

 L
IN

E
S

 A
R

E
S

H
O

W
N

 T
H

E
 S

U
P

E
R

 S
T

R
U

C
T

U
R

E
.

2.
T

H
E

 B
L

U
E

 C
O

L
O

U
R

 L
IN

E
S

 A
R

E
S

H
O

W
N

 T
H

E
 S

U
B

S
T

R
U

C
T

U
R

E
.

11800

16800

500

1
8/1

0/2
021

01
A

D
D

 A
 T

R
E

A
T

E
D

 W
A

T
E

R
 T

A
N

K

780

300

2
4/11

/2
0

21

2600

2200

C
O

N
T

R
O

L
 R

O
O

M

300

BV

BV

BVNRV

NRV

BV

BV

BVNRV

NRV

C
U

T
T

E
R

 P
U

M
P

C
U

T
T

E
R

 P
U

M
P

C
U

T
T

E
R

 P
U

M
P

C
U

T
T

E
R

 P
U

M
P

V
IE

W
 -A

 P
U

M
P

S
 A

N
D

 P
IP

IN
G

A
R

R
A

N
G

E
M

E
N

T

 F
B

B
R

 T
A

N
K

 (3
50M

3)

 E
Q

 T
A

N
K

 (4
50M

3)

10800

33003930

2300
2300

A

200
2000

2000
200

2000
1500

2500

2
4

/1
1

/2
0

2
1

/S
T

P
1

/S
G

/V
003

4200

3930

1550
1550

1550

136



F
B

B
R

 01
(L

 2
0

0
0

x
W

 2
0

0
0xH

 2400M
M

)
F

B
B

R
 02

F
B

B
R

 03
F

B
B

R
 04

5
00

9
300

4
000

F
B

B
R

 05
(L

 2
0

0
0

x
W

 2
0

0
0xH

 2400M
M

)
F

B
B

R
 06

F
B

B
R

 07
F

B
B

R
 08

1
500

F
B

B
R

 09
(L

 2
0

0
0

x
W

 2
0

0
0xH

 2400M
M

)
F

B
B

R
 10

F
B

B
R

 11
F

B
B

R
 12

300

2
000

10800

2
500

1
6800

F
B

B
R

 T
A

N
K

 - 0
1 (9

.8
X

2
.7

X
3

.3
=

87M
3)

F
B

B
R

 T
A

N
K

 - 0
2 (9

.8
X

2
.7

X
3

.3
=

87M
3)

F
B

B
R

 T
A

N
K

 - 0
3 (9

.8
X

2
.7

X
3

.3
=

87M
3)

P
L

A
N

 (P
L

A
T

F
O

R
M

S
, A

E
R

A
T

IO
N

 S
Y

S
T

E
M

A
N

D
 C

O
N

T
R

O
L

 R
O

O
M

RC BAFFLE WALL

S
S

 W
E

IR
 A

N
D

 G
U

T
T

E
R

S
S

 W
E

IR
 A

N
D

 G
U

T
T

E
R

S
S

 W
E

IR
 A

N
D

 G
U

T
T

E
R

300

6
00 UNDER GROUND SLUDGE TANK

(5X8.1X3.7=150M3)

T
IT

LE

D
A

T
E

P
R

O
JE

C
T

N
O

T
E

N
O

.
R

E
V

IS
IO

N

S
T

P
 F

O
R

 S
A

B
A

R
A

G
A

M
U

W
A

 U
N

IV
E

R
S

IT
Y

S
T

P
 - 01

P
L

A
N

 V
IE

W
 O

F
 S

T
P

,A
E

R
A

T
IO

N
L

IN
E

S
 &

 P
L

A
T

F
O

R
M

S

S
H

E
E

T
 N

O

C
H

E
C

K
E

D

S
C

A
LE

C
A

D
 F

ILE

D
A

T
E

D
W

G
 N

O

D
R

A
W

N

D
E

S
IG

N
E

D

IC
C

 S
M

A
R

T
 E

C
O

 S
O

LU
T

IO
N

S
.

N
o 57

, S
 de

 S
 Jayasin

gh
e M

a
w

a
tha,

K
oh

uw
ala, N

ug
eg

od
a, S

ri L
an

ka.

T
e

l      : 0
112 814204,

E
m

a
il   : sm

a
rte

co
@

icc-construct.com
W

e
b

     : w
w

w
.icc-construct.com

N
T

S

K
.E

0
1 O

f 01

S
E

/S
T

P
1

/S
G

/P
L

/V
003

IC
C

 S
M

A
R

T
 E

C
O

 S
O

LU
T

IO
N

S

C
.B

.S

S
E

/S
T

P
-1/P

L
A

N
/S

G
 (B

A
S

IC
 D

IM
E

N
S

IO
N

 D
R

A
W

IN
G

)

B
V

B
V

B
V

B
V

B
V

CONTROL ROOM

B
1

B
2

B
3

2
00

2550

3
M

M
 A

L
 C

H
E

C
K

E
R

E
D

P
L

A
T

E
 P

L
A

T
F

O
R

M

3
M

M
 A

L
 C

H
E

C
K

E
R

E
D

P
L

A
T

E
 P

L
A

T
F

O
R

M

600600

750

1
465

1
20

1
720

1
855

4
25

1
035

1
20

2
00

5
0m

m
G

I B
O

X

R
C

 W
A

L
L

3
M

M
 A

L
C

H
E

C
K

E
R

E
D

 P
L

A
T

E
6

3M
M

 B
A

L
L

V
A

L
V

E

1
00X

5
0X

5M
M

 M
S

B
O

X
 B

R
A

C
K

E
T

100

4
0M

M
 G

I P
IP

E
H

A
N

D
 R

IL
L

S
E

C
T

IO
N

 X
-X 900

520

XX

B
V

B
V

B
V

B
V

B
V

B
V

B
V

S
S

 E
N

D
 C

A
P

5
0M

M
 S

S
R

E
D

U
C

IN
G

 P
IP

E

5
0M

M
 S

S
R

E
D

U
C

IN
G

 P
IP

E

1
00M

M
 S

S
 A

E
R

A
T

IO
N

P
IP

E
L

IN
E

S

5
0M

M
 S

S
 P

IP
E

5
0M

M
 S

S
 P

IP
E

5
0M

M
 S

S
 P

IP
E

5
0M

M
 S

S
 P

IP
E

75 75

FINE SCREENFINE SCREENFINE SCREEN

270027002700

B
V

B
V

B
V

B
V

F
B

B
R

 13
(L

 2
0

0
0

x
W

 2
0

0
0xH

 2400M
M

)
F

B
B

R
 14

F
B

B
R

 15
F

B
B

R
 16

F
B

B
R

 T
A

N
K

 - 0
4 (9

.8
X

2
.7

X
3

.3
=

87M
3)

 TUBE SETTLER TANK
(4X10.8X3.3=143M3)

RC BAFFLE WALL

S
S

 W
E

IR
 A

N
D

 G
U

T
T

E
R

FINE SCREEN

1
. A

L
L

 D
IM

E
N

S
IO

N
S

 A
R

E
 IN

M
IL

L
IM

E
T

E
R

S

1
. A

L
L

 T
A

N
K

S
 A

R
E

 R
/C

2700

 TREATED WATER
TANK (5X2.7X3.7=50M3)

1000

27008100

1
8/1

0/2
021

01
A

D
D

 A
 T

R
E

A
T

E
D

 W
A

T
E

R
 T

A
N

K

3
00

300

2
4/11

/2
0

21

7
50

2
50

2
25

7
50

2
50

200 200

B
4

2000

3400

600

2
000

2100

2
00

2
00

2
00

4
50

2
50

21002100 300 3003003002100 300300300300

2
000

2
000

2
000

U
N

D
E

R
G

R
O

U
N

D
 E

Q
T

A
N

K
 4

50M
3

600

2
4

/1
1

/2
0

2
1

/S
T

P
1

/S
G

/V
003

137



FB
B

R 
01

FB
B

R 
02

FB
B

R 
03

FB
B

R 
04

FB
B

R 
05

FB
B

R 
06

FB
B

R 
07

FB
B

R 
08

FB
B

R 
09

FB
B

R 
10

FB
B

R 
11

FB
B

R 
12

F
BB

R
 T

A
NK

 -  
01

 (9
.8

X2
.7

X3
.3

=8
7M

3)
F

BB
R

 T
A

NK
 -  

02
 (9

.8
X2

.7
X3

.3
=8

7M
3)

F
BB

R
 T

A
NK

 -  
03

 (9
.8

X2
.7

X3
.3

=8
7M

3)

U
NDER G

RO
UN

D SLUD
GE T

ANK

(5
X8.1

X3.7
=150M3)

B
1

B
2

B
3

X

X

14

FB
B

R 
13

FB
B

R 
14

FB
B

R 
15

FB
B

R 
16

F
BB

R
 T

A
NK

 -  
04

 (9
.8

X2
.7

X3
.3

=8
7M

3)

 TUBE SETTLER TANK

(4
X10.8X3.3

=1
43

M3)

 T
R

EA
TED W

ATER

TANK
 (5

X2.7X3.7=50M
3)

B
4

U
N

D
E

R

G
R

O
U

N
D

 E
Q

T
A

N
K

 4
5

0M
3

T
IT

LE

D
A

T
E

P
R

O
JE

C
T

N
O

T
E

N
O

.
R

E
V

IS
IO

N

S
T

P
 F

O
R

 S
A

B
A

R
A

G
A

M
U

W
A

 U
N

IV
E

R
S

IT
Y

S
T

P
 - 01

P
L

A
N

 V
IE

W
 O

F
 S

T
P

 LA
Y

O
U

T

S
H

E
E

T
 N

O

C
H

E
C

K
E

D

S
C

A
LE

C
A

D
 F

ILE

D
A

T
E

D
W

G
 N

O

D
R

A
W

N

D
E

S
IG

N
E

D

IC
C

 S
M

A
R

T
 E

C
O

 S
O

LU
T

IO
N

S
.

N
o 57

, S
 de

 S
 Jayasin

gh
e M

a
w

a
tha,

K
oh

uw
ala, N

ug
eg

od
a, S

ri L
an

ka.

T
e

l      : 0
112 814204,

E
m

a
il   : sm

a
rte

co
@

icc-construct.com
W

e
b

     : w
w

w
.icc-construct.com

N
T

S

K
.E

0
1 O

f 01

S
E

/S
T

P
1

/S
G

/P
L

/V
003

3
1/03

/2
0

22

IC
C

 S
M

A
R

T
 E

C
O

 S
O

LU
T

IO
N

S

C
.B

.S

S
E

/S
T

P
-1/P

L
A

N
/S

G
/P

IC
 &

 LA
Y

O
U

T

 (B
A

S
IC

 D
IM

E
N

S
IO

N
 D

R
A

W
IN

G
)

3
1

/0
3

/2
0

2
2

/S
T

P
1

/S
G

/V
003

1
. A

L
L

 D
IM

E
N

S
IO

N
S

 A
R

E
 IN

M
IL

L
IM

E
T

E
R

S

1
. A

L
L

 T
A

N
K

S
 A

R
E

 R
/C

1
8/1

0/2
021

01
A

D
D

 A
 T

R
E

A
T

E
D

 W
A

T
E

R
 T

A
N

K

10600

16800

PROPOSED CASCADE PATH

138



ANNEXURE D : STP 1 PROPOSAL

Note: 
The term "STP 1" has been used as “STP” in the report.

139



140



141



142



143



144



145



146



147



148



149



150



151



152



153



154



155



156



157



158



159



160



161



162



163



164



165



166



167



168



169



170



171



172



173



174



175



176



177



178



179



180



181



182



183



184



185



186



187



188



189



190



191



192



193



194



195



196



197



198



199



200



201



202



203



204



205



206



207



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 1A

Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha .eiÜ m;%h
w;s úfYI

The Gazette of the Democratic Socialist Republic of Sri Lanka
EXTRAORDINARY

(Published by Authority)

PART I: SECTION (I) – GENERAL
Government Notifi cations

wxl 2264$17 – 2022 ckjdß ui 27 jeks n%yiam;skaod – 2022'01'27
No. 2264/17 – THURSDAY, JANUARY 27, 2022

This Gazette Extraordinary can be downloaded from www.documents.gov.lk
1A – PG5735 – 10,010 (2022/01)

L.D. B. 4/81(X)

THE  NATIONAL  ENVIRONMENTAL  ACT,  No.  47  of  1980

REGULATIONS made by the Minister of Environment under Section 32 of the National Environmental Act, No. 47 of 1980 
read with Sections 23A and 23B of that Act.

 Mൺඁංඇൽൺ Aආൺඋൺඐൾൾඋൺ, 
 Minister of Environment.

Colombo,
18th January, 2022.

Regulations

   1. The National Environmental (Protection and Quality) Regulations, No. 1 of 2008 published in the Gazette 
Extraordinary No. 1534/18 of February 1, 2008 is hereby amended as follows:-

    (1) by the substitution for Regulation 2 thereof, of the following regulation: -

 “2(1) A person who carries on a prescribed activity in terms of Section 23A of the National Environmental Act, 
No.47 of 1980 shall,

ANNEXURE E: CEA STANDARDS FOR TOLERANCE LIMITS OF DISCHARGE THE WASTEWATER: 
GAZETTE NO: 2264/17 DATED 27.01.2022

208



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 2A

 (a) only discharge, deposit or emit waste into the environment in such a manner that it shall not cause or likely to  
cause pollution; and

 (b) carry on such activity-

 (i) under the authority of a licence issued by the Central Environmental Authority (hereinafter referred to as 
“the Authority”) and subject to specifi ed terms and conditions set out therein; and

 
 (ii) in accordance with such standards and criteria specifi ed in the Schedule 1 hereto, in respect of specifi ed 

industries.

 (2) No person shall emit, discharge or deposit any waste into the pollution prevention zone declared in 
Proclamation made by the President under section 7 of the Maritime Zones Law, No. 22 of 1976 and published in 
the Gazette Extraordinary No. 248/I of January 15, 1977:

 Provided however, a person, for the purpose of carrying out any prescribed activity under the authority of a 
licence issued under regulation 7, may emit, discharge or deposit waste into such zone in accordance with the 
tolerance limits specifi ed in Lists IA, IB, IIA, IIB, V, VIA and VIB of the Schedule I hereto and as provided in any 
regulation hereunder.”;

   (2)  by the substitution for regulation 3 thereof, of the following regulation: -

   “3. Notwithstanding anything contained in regulation 2, the Authority-

 (a) may, in respect of any prescribed activity, impose more stringent standards and criteria, than those specifi ed 
under the Act, by a direction issued under regulation 12, having regard to the need to protect the receiving 
environment; or

 (b) shall, on a case by case basis, decide the parameters that are representative of the contaminants, pollutants or any 
other material causing emission or disposal of waste, in accordance with such standards and criteria specifi ed 
for any prescribed activity.”;

   (3) in Regulation 4 thereof by the substitution for the words “in Schedule I hereto”, of the words, “for any prescribed 
activity”;

   (4) by the insertion, immediately after regulation 7 thereof, of the following new regulations which shall have eff ect as 
regulation 7A and 7B:-

   “7A. (1) The Authority shall be responsible for periodic monitoring of any prescribed activity by-

 (a) reviewing the periodic reports submitted to it by the licence holder;
 (b) requiring the licence holder to conduct a further study or submit additional information relating to such 

prescribed activity;
 (c) visiting or inspecting the site or sites where such prescribed activity is carried on and record observations in  
  respect of the manner in which the activity is carried out;
 (d) obtaining assistance of any other authority to carry out any inspection relating to such prescribed activity.

   (2) Every licence holder, prior to the commencement of any prescribed activity, shall submit a detailed- initial 
report on-

 (a) the existing state of the site or sites, used for the prescribed activity;
 (b) risk analysis of prescribed activity, environment risk management plans, tools, assessment standards, methods 

and manner of record-keeping;
 (c) available insurance coverage and minimum limits of indemnity in such policies.

209



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 3A

   (3) The Authority shall, after considering the degree of intensity of the environmental risk involved in carrying out the 
prescribed activity, on case by case basis, instruct the licence holder to take necessary mitigatory measures.

   (4) Every licence holder shall, as specifi ed in the terms and conditions of the licence shall submit periodic reports 
quarterly, bi annually or annually, containing-

 (a) an analysis of the condition of the site or sites and the standards and methods used to assess such condition;
 (b) risk analysis of the industry.
 
   (5) The Authority shall require the licence holder to submit an audit report on any of the periodic reports submitted by 
the licence holder.

   7B. (1) The Authority, for the purpose of prevention of pollution of marine environment shall-

 (a) be responsible in the prompt implementation of the provisions of these regulations with the cooperation of 
the Marine Environment Protection Authority (MEPA), the Department of Coast Conservation and Coastal 
Resources Management (CC&CRM) and any other relevant authority;

 (b) in consultation with the Marine Environment Protection Authority and the Department of Coast Conservation 
and Coastal Resources Management determine the maximum daily load of pollutants to be discharged into 
marine waters;

 (c) register, rank and maintain an inventory of the treatment plants;
 (d) in coordination with the Marine Environment Protection Authority and the Department of Coast Conservation 

and Coastal Resources Management, install monitoring stations to carry out monitoring of any emission, 
discharge or deposit into the marine environment;

 (e) publish monitoring results periodically; and
 (f) take such other measures to control and prevent any emission, discharge or deposit into the marine environment 

other than the permitted loads.”;

   (5) by the substitution for the Schedule I thereof, of the following:-

"SCHEDULE I 

LIST IA

Tolerance limits for the discharge of wastewater or effl  uent into Marine Waters

No. Parameter Unit, type 
of limit

Tolerance 
limit values 

for an outfall 
leading up 

to near-
shore water

Tolerance 
limit

values for 
a short sea 

outfall

Tolerance 
limit 

values for a 
long sea 
outfall

1. Total suspended solids mg/1, max. 30 50 250

2. Total dissolved solids mg/1, max. 2100 - -
3. pH value at ambient temperature - 6.0 – 8.5 5.5 – 9.0 5.5 – 9.0
4. Biochemical Oxygen demand (BOD5 in 

5 days at 200C)
mg/1,max. 15 75 400

5. Temperature at the point of discharge 0C, max Ambient 
water 
temperature 
+/- 5 or 35
whichever 
is lesser

Ambient 
water 
temperature
+/- 5 or 35
whichever 
is lesser

Ambient 
water 
temperature
+/- 5 or 35
whichever 
is lesser

210



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 4A

6. Oils and greases mg/1,max. 5 12 15
7. Phenols ( as C6H5OH) mg/1,max. 1 1 5
8. Chemical oxygen demand (COD) mg/1,max. 50 400 800
9. Dissolved phosphates (as P) mg/1,max. 1 5 10

10. Ammoniacal nitrogen (as N) mg/1,max. 15 50 150
11. Cyanides (as CN) mg/1,max. 0.1 0.2 0.4
12. Total residual chlorine 

(as Cl2)
mg/1,max. 0.5 0.5 1.0

13. Fluorides (as F) mg/1,max. 2 2 5
14. Sulphides (as S) mg/1,max. 2 2 5
15. Arsenic, total (as As) mg/1,max. 0.08 0.1 0.2
16. Cadmium, total (as Cd) mg/1,max. 0.02 0.05 0.10
17. Chromium, total (as Cr) mg/1,max. 0.05 0.05 0.10
18. Chromium, hexavalent (as Cr6+) mg/1,max. 0.01 0.01 0.05
19. Copper, total (as Cu) mg/1,max. 1.0 1.0 1.0
20. Lead, total (as Pb) mg/1,max. 0.05 0.10 0.10
21. Mercury, total (as Hg) mg/1,max. 0.001 0.002 0.01
22. Nickel, total (as Ni) mg/1,max. 0.1 0.2 1.0
23. Selenium, total (as Se) mg/1,max. 0.01 0.05 0.10
24. Zinc, total (as Zn) mg/1,max. 3 3 5
25. Silver, total (as Ag) mg/1,max. 0.005 0.035 0.35
26. Pesticides (Total) mg/1,max. 0.005 0.005 0.05
27. Surfactants (Total) mg/l, max. 1 5 10
28. Faecal Coliform MPN/100ml,max 150 1500 107

29. Radioactivity Gross alpha activity + Bq/l maximum 0.5 0.5 0.5
30. Radioactivity Gross beta activity + Bq/l maximum 1.0 1.0 1.0

No. Parameter Unit, type 
of limit

Tolerance 
limit values 

for an outfall 
leading up 

to near-
shore water

Tolerance 
limit

values for 
a short sea 

outfall

Tolerance 
limit 

values for a 
long sea 
outfall

LIST IB

Colour Parameters

No. Parameter Unit, type of limit Tolerance limit values for an outfall 
leading up to near shore water

1.
2.
3.

Colour

400-499 nm- (Yellow range)
500-599 nm- (Red range)
600-750 nm- (Blue range)

m-1

m-1

m-1

Maximum spectral absorption 
coeffi  cient

7 max
5 max
3 max

211



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 5A

Note 1:  All eff orts shall be made to remove unpleasant odour as practicable as possible.

Note 2:  These limit values are based on the premise that for an outfall leading up to near-shore water with no dilution, for short 
sea outfalls 1:10 and for long sea outfalls 1: 100 respectively. In an event where the dilution factor for a respective category 
mentioned above is found to be less, the limit values given in the Lists shall be adjusted on a proportional basis so as to give 
rise to more stringent values.

Note 3:  The limit values given in the List shall be measured at the entrance of the outfall preferably at the pumping station or 
a manhole.
 
Note 4: In the case of application of this List, the design incorporating bathymetry, dilution based on actual meteorological 
and current data at the place of construction, construction details such as pipe details (length of the pipe), anchoring details 
and diff user descriptions etc. shall be approved by the Coast Conservation and Coastal Resource Management Department, the 
Marine Environment Protection Authority, and any other relevant authorities as the case may be, and the letter/s of  approval 
shall be submitted to the Authority along with the application for Environmental Protection Licence.

Note 5:  The Authority may decide the fi nal discharge point for either near shore water, short sea out fall or long sea out fall as 
the case may be, on the basis of an environmental screening of the likely impacts.

Note 6:  In case of the tolerance  limits  of  radioactive  materials  exceeds, the standards stipulated by the Sri Lanka Atomic 
Energy Regulatory Council shall apply.

LIST IIA

Tolerance limits for the discharge of wastewater or effl  uents into Coastal Waters

No. Parameter Unit, type of 
limit

Tolerance limit values for coastal waters

1. Total suspended solids mg/1, max. 50
2. Total dissolved solids mg/1, max. 1000
3. pH at ambient temperature - 6.0 – 8.5
4. Biochemical oxygen demand (BOD5 in 5 days at 

200C)
mg/1,max. 30

5. Temperature at the point of discharge 0C, max Ambient water temperature
± 5 or 40 whichever is lesser

6. Oils and greases mg/1,max. 10
7. Phenols ( as C6H5OH) mg/1,max. 1
8. Chemical oxygen demand (COD) mg/1,max. 250
9. Dissolved phosphates (as P) mg/1,max. 5
10. Total Kjeldhal nitrogen (as N) mg/1,max. 150
11. Ammoniacal nitrogen (as N) mg/1,max. 50
12. Cyanide (as CN) mg/1,max. 0.05
13. Total residual chlorine (as Cl2) mg/1,max. 0.5
14. Chlorides (as Cl) mg/1, max. Shall not change 20% from the ambient 

level at any point of the tidal cycle.
15. Fluorides (as F) mg/1,max. 2.0
16. Sulphides (as S) mg/1,max. 2.0
17. Arsenic, total (as As) mg/1,max. 0.05

212



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 6A

18. Cadmium, total (as Cd) mg/1,max. 0.05
19. Chromium, total (as Cr) mg/1,max. 0.05
20. Chromium, hexavalent (as Cr6+) mg/1,max. 0.01
21. Copper, total (as Cu) mg/1,max. 0.05
22. Lead, total (as Pb) mg/1,max. 0.05
23. Mercury, total (as Hg) mg/1,max. 0.001
24. Nickel, total (as Ni) mg/1,max. 0.2
25. Selenium, total (as Se) mg/1,max. 0.05
26. Zinc, total (as Zn) mg/1,max. 1.0
27. Silver, total (as Ag) mg/1,max. 0.035
28. Pesticides (Total) mg/1,max. 0.005
29. Surfactants (Total) mg/l, max. 5.0
30. Sulphates (as S ) mg/l, max. 250
31. Faecal coliform MPN/100ml, 

max.
150

32. Radioactivity Gross alpha activity + Bq/l maximum 0.5
33. Radioactivity Gross beta activity + Bq/l maximum 1.0

No. Parameter Unit, type of 
limit

Tolerance limit values for coastal waters

LIST IIB
Colour Parameters

No. Parameter Unit, type of limit Tolerance limit values for coastal waters

1.
2.
3.

Colour

400-499 nm- (Yellow range)
500-599 nm- (Red range)
600-750 nm- (Blue range)

m-1

m-1

m-1

Maximum spectral absorption 
coeffi  cient

7 max
5 max
3 max

Note 1:  All eff orts shall be made to remove unpleasant odour as practicable as possible.

Note 2:  These limit values are based on the premise that for coastal water the dilution factor may be at least 1:8. In an event 
where the dilution factor is found to be less, the limit values given in the Lists shall be adjusted on a proportional basis so as to 
give rise to more stringent limit values.

Note 3:  In case of the tolerance  limits  of  radioactive  materials  exceeds, the standards stipulated by the Sri Lanka Atomic 
Energy Regulatory Council shall apply.

213



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 7A

LIST IIIA

Tolerance limits for the discharge of wastewater or effl  uent into Inland Surface Waters

No. Parameter Unit, type of limit Tolerance limit values for Inland 
surface waters

1. Total suspended solids mg/1, max. 50
2. Total dissolved solids mg/1, max. 1000
3. pH at ambient temperature - 6.0 – 8.5
4. Biochemical oxygen demand

(BOD5 in 5 days at 200  C)
mg/1,max. 30

5. Temperature at the point of discharge 0C, max. Ambient water temperature
± 5 or 40 whichever is lesser

6. Oils and greases mg/1,max. 10
7. Phenols (as C6H5OH) mg/1,max. 1.0
8. Chemical oxygen demand (COD) mg/1,max. 250
9. Dissolved phosphates (as P) mg/1,max. 5
10. Total Kjeldhal nitrogen (as N) mg/1,max. 150
11. Ammoniacal nitrogen (as N) mg/1,max. 50
12. Nitrate (as N) mg/1,max. 10
13. Cyanide (as CN) mg/1,max. 0.05
14. Total residual chlorine (as Cl2) mg/1,max. 0.5
15. Chlorides (as Cl) mg/1,max. 400
16. Fluorides (as F) mg/1,max. 2.0
17. Sulphides (as S) mg/1,max. 0.5
18. Arsenic, total (as As) mg/1,max. 0.05
19. Cadmium, total (as Cd) mg/1,max. 0.03
20. Chromium, total (as Cr) mg/1,max. 0.05
21. Chromium, hexavalent (as Cr6+) mg/1,max. 0.01
22. Copper, total  (as Cu) mg/1,max. 0.05
23. Iron, total  (as Fe) mg/1,max. 3.0
24. Lead, total (as Pb) mg/1,max. 0.05
25. Mercury, total (as Hg) mg/1,max. 0.001
26. Nickel, total (as Ni) mg/1,max. 0.2
27. Selenium, total(as Se) mg/1,max. 0.05
28. Zinc, total (as Zn) mg/1,max. 2.0
29. Silver, total (as Ag) mg/1,max. 0.035
30. Pesticides (Total) mg/1,max. 0.005
31. Surfactants (Total) mg/l, max. 5.0
32. Faecal coliform MPN/100ml, max. 150
33. Sulphates (as S) mg/l, max. 250
34. Radioactivity Gross alpha activity + Bq/l maximum 0.5
35. Radioactivity Gross beta activity + Bq/l maximum 1.0

214



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 8A

LIST IIIB

Colour Parameters

No. Parameter Unit, type of limit Tolerance limit values for 
inland surface waters

1.
2.
3.

Colour

400-499 nm- (Yellow range)
500-599 nm- (Red range)
600-750 nm- (Blue range)

m-1

m-1

m-1

Maximum spectral absorption 
coeffi  cient

7 max
5 max
3 max

Note 1:  All eff orts shall be made to remove unpleasant odour as practicable as possible.

Note 2:  These limit values are based on the premise that for inland surface waters the dilution factor may be at least 1:8. In an 
event where the dilution factor is found to be less, the limit values given in the Lists shall be adjusted on a proportional basis so 
as to give rise to more stringent limit values.

Note 3:  In case of the tolerance  limits  of  radioactive  materials  exceeds, the standards stipulated by the Sri Lanka Atomic 
Energy Regulatory Council shall apply.

LIST IV

Tolerance limits for the discharge of wastewater or effl  uent on land for agriculture purposes

No. Parameter Unit, type of limit Tolerance limit values for on land 
disposal

1. Total dissolved solids mg/1, max. 2000
2. pH at ambient temperature - 6.5 – 8.5
3. Biochemical oxygen demand

(BOD5 in 5 days at 200C)
mg/1,max. 250

4. Oils and greases mg/1,max. 10
5. Chemical oxygen demand (COD) mg/1,max. 400
6. Chlorides (as Cl) mg/1,max. 300
7. Sulphates ( as S) mg/1,max. 350
8. Boron (as B) mg/1,max. 2.0
9. Arsenic, total (as As) mg/1,max. 0.01
10. Cadmium, total  (as Cd) mg/1,max. 0.003
11. Chromium, total (as Cr) mg/1,max. 0.05
12. Lead, total  (as Pb) mg/1,max. 0.01
13. Mercury, total (as Hg) mg/1,max. 0.001
14. Sodium adsorption ratio (SAR) max 10
15. Residual Sodium carbonate (RSC) miliequivalant / 

l, max.
1.25

16. Nitrate (as N) mg/1,max. 10
17. Electrical conductivity μS/cm, max 2500

215



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 9A

18. Faecal coliform MPN/100ml, max. 1000
19. Copper total (as Cu) mg/1,max. 0.2
20. Cyanide (as CN) mg/1,max. 0.05
21. Nickel total (as Ni) mg/1,max. 0.02
22. Selenium total (as Se) mg/1,max. 0.01
23. Zinc total (as Zn) mg/1,max. 1.0
24. Discharge rate 

Hydrolic loading rate
m3/hectare/day as decided in accordance with the 

notes given herein below
25. Radioactivity Gross alpha activity + Bq/l maximum 0.5
26. Radioactivity Gross beta activity + Bq/l maximum 1.0

No. Parameter Unit, type of limit Tolerance limit values for on land 
disposal

Note 1: The effl  uent discharge on land shall only be allowed under the following conditions;

 (a) The highest seasonal groundwater table usually envisaged during rainy season Shall be at least 0.5 meters below the 
existing ground surface.

 (b) The natural slope of the existing ground surface shall not be steeper than 30 Percent (or 16.7 degrees).

Provided however, the discharge on ground, steeper than 30% could be allowed under the circumstances where measures are 
taken in order to curtail the run off  arising due to the said discharge.

In this context a report showing the methods by which the runoff  be curtailed shall be submitted to the Authority and the 
approval for the proposed method shall be obtained.

A test report indicating the design infi ltration rate done by a competent authority for the soil investigations shall be submitted 
to the Authority.

Note 2:  The in-situ infi ltration rate of the land to which the effl  uents be discharged shall be measured in accordance with the 
standard test method for infi ltration rate of soils in the fi eld using double- ring infi ltrometers stipulated in ASTM D3385-09 or 
by a standard test method   followed at present.
 
Note 3:  In case if the soil layers are diff erent, the number of in-situ tests to be carried out for the land to which the effl  uents 
discharge is planned shall be decided as follows:-

 (i) For a land having an extent up to  0.1 hectare (1000 m2) - 1 test

 (ii) For a land having an extent greater than 0.1 hectare (1000 m2) - 2 tests 
  and up to 1.0 hectare (10,000m2)

 (iii) For a land having an extent greater than 1.0 hectare (10,000 m2) - 3 tests
  and up to 5.0 hectare (50,000m2)

 (iv) For a land having an extent greater than 5.0 hectare (50,000 m2)  - 5 tests

Note 4:  Design infi ltration rate will be obtained by getting the average infi ltration rate from clause (3) and it will be multiplied 
by the factor of safety 1/3. This method of estimation of infi ltration rate will be recommended merely to account for the 
variation of soil strata in the land to which the effl  uent be discharged.

216



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 10A

Note 5:  A report encompassing method of delivery of effl  uents to the land, method of irrigation over the land, number of hours 
of application, effl  uent storage facilities, types of crops and any other details envisaged shall be forwarded to the Authority.

Note 6:  The Authority has the sole discretion to decide based on the reports submitted the applicable infi ltration rate so that 
the project developer could adhere to the given infi ltration rate in deciding the land requirement for disposal of effl  uent for the 
purpose of agriculture.

Note 7:  In case of the tolerance  limits  of  radioactive  materials  exceeds, the standards stipulated by the Sri Lanka Atomic 
Energy Regulatory Council shall apply.

LIST V

Tolerance limits for the discharge of leachates in respect of either solid waste or hazardous waste landfi ll 
into either Inland Surface Waters, Coastal Water or both

No. Parameter Unit, type of limit Tolerance limit values

1. pH at the ambient temperature - 6.0 – 8.5
2. Total suspended solids mg/1,max. 100
3. Biochemical oxygen demand

(BOD5 in 5 days at 200 C)
mg/1,max. 80

4. Chemical oxygen demand (COD) mg/1,max. 1000
5. Total nitrogen (as N) mg/1,max. 100
6. Ammoniacal nitrogen (as N) mg/1,max. 50
7. Total phosphorus (as P) mg/1,max. 8.0
8. Arsenic, total (as As) mg/1,max. 0.1
9. Cadmium, total (as Cd) mg/1,max. 0.05
10. Chromium, total (asCr) mg/1,max. 0.5
11. Chromium, hexavalent (as Cr 6+) mg/1,max. 0.05
12. Copper, total (as Cu) mg/1,max. 0.05
13. Iron, total (as Fe) mg/1,max. 3.0
14. Lead, total (as Pb) mg/1,max. 0.1
15. Mercury, total (as Hg) mg/1,max. 0.002
16. Nickel, total (as Ni) mg/1,max. 0.2
17. Selenium, total (as Se) mg/1,max. 0.05
18. Zinc, total (as Zn) mg/1,max. 1.0
19. Silver, total (as Ag) mg/1,max. 0.035

Note 1: All eff orts shall be made to remove unpleasant odour and colour as practicable as possible.

Note 2: These  limit  values  are  based  on  the  premise  that  for  either inland surface water or coastal water, as the case may 
be, the dilution factor may be at least 1:8. In an event where the dilution factor is found to  be less, the limit values in the List 
shall be adjusted on a proportional basis so as to give rise to more stringent limit values.

Note 3: The List V is a set of interim criteria applicable for a specifi c period of 3 years from the date of enactment of these 
regulations and thereafter the general standards given in either List IIA, List IIB, List IIIA or List IIIB, as the case may be, shall 
be applicable.

217



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 11A

Note 4: The Authority may decide the fi nal discharge point for either inland surface water or coastal water, as the case may be, 
on the basis of an environmental screening of the likely impacts.

LIST VIA

Tolerance limits for the discharge of wastewater or effl  uent into public sewer network, connected either to a common 
treatment plant or a sea outfall or a combination of both

No. Parameter Unit, type of limit Tolerance limit values

1. Total suspended solids mg/1, max. 500
2. Total dissolved solids mg/1, max. 3000
3. pH at the ambient temperature - 5.5 – 9.0
4. Biochemical oxygen demand

(BOD5 in 5 days at 200 C)
mg/1,max. 400

5. Temperature at the discharge point 0C, max 45
6. Oils and greases mg/1, max. 20
7. Phenols (as C6H5OH) mg/1, max. 5.0
8. Chemical oxygen demand (COD) mg/1, max. 800
9. Total Phosphorous (as P) mg/1, max. 3.5
10. Total Kjeldhal nitrogen (as N) mg/1, max. 350
11. Free ammonia (as N) mg/1, max. 50
12. Ammoniacal nitrogen (as N) mg/1, max. 50
13. Cyanide (as CN) mg/1, max. 2.0
14. Total residual chlorine (as Cl2) mg/1, max. 2.0
15. Chlorides (as Cl) mg/1, max. 1200
16. Fluorides (as F) mg/1, max. 10
17. Sulphides (as S) mg/1, max. 2.0
18. Arsenic, total (as As) mg/1, max. 0.1
19. Cadmium, total (as Cd) mg/1, max. 0.1
20. Chromium, total (as Cr) mg/1, max. 2.0
21. Chromium, hexavalent (as Cr6+) mg/1, max. 0.5
22. Copper,  total (as Cu) mg/1, max. 3.0
23. Lead, total  (as Pb) mg/1, max. 0.1
24. Mercury, total (as Hg) mg/1, max. 0.005
25. Nickel, total (as Ni) mg/1,max. 3.0
26. Selenium, total (as Se) mg/1,max. 0.1
27. Zinc, total (as Zn) mg/1,max. 5.0
28. Pesticides (Total) mg/1,max. 0.005
29. Surfactants (Total) mg/l, max. 50
30. Sulphates (as S) mg/l, max. 350
31. Radioactivity Gross alpha activity + Bq/l maximum 0.5
32. Radioactivity Gross beta activity + Bq/l maximum 1.0

218



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 12A

LIST VIB

Colour Parameters

No. Parameter Unit, type of limit Tolerance limit values

1.
2.
3.

Colour

400-499 nm- (Yellow range)
500-599 nm- (Red range)
600-750 nm- (Blue range)

m-1

m-1

m-1

Maximum spectral absorption 
coeffi  cient

7 max
5 max
3 max

Note 1:  Following conditions shall be met:

 • Discharge of highly viscous material shall be prohibited.
 • Sludge including Calcium Carbide shall not be discharged.
 • Substances producing infl ammable vapours shall be absent
 • Oil based substances shall not be discharged.

Note 2: In  case  of  the  tolerance  limits  of  radioactive  materials  exceeds, the standards stipulated by the Sri Lanka 
Atomic Energy Regulatory Council shall apply.

   For the purposes of this Schedule-

“Coastal water” means a body of surface water confi ned in an area lying within a limit of 300 meters landwards of 
the mean high water line or surface water in a river, stream, lagoon or any other body of water connected to the sea 
either permanently or periodically, within to a limit of 2 km landwards measured perpendicular from the mean high 
water line;

“Coastal Zone” means that the area referred to in the Coast Conservation Act, No.57 of 1981;

“Dilution factor” means the ratio of the quantity of wastewater or effl  uent that is discharged to the average quantity 
of diluting water available which accounts for both the effl  uent discharged and the receiving water at the point of 
disposal;

“Ground water” means water that collects or fl ows beneath the Earth's surface, fi lling the porous spaces in soil, 
sediment, and rocks, which originates from rain and is the source of water for aquifers, springs, and wells; the upper 
surface of groundwater is reckoned to be the water table;

“Inland surface water” means any standing or fl owing water on the surface of the land extending up to the boundary 
of the coastal water;
 
“Leachate” means liquid that seeps through solid waste  or other medium and has extracts of dissolved or suspended 
material from it.

“Long sea outfall” means a pipeline or a tunnel that discharges wastewater or effl  uent from a prescribed activity and 
is laid underneath the marine water with a mechanism to achieve intended dilution in such a manner that there shall 
be a minimum dilution factor of 1:100 at a distance of 500 metres from the point of exit of the pipeline or tunnel;

“Marine water” means the water in the area bounded by the mean low water line and the outer limit of the territorial 
sea;

“Near-Shore water” means the water in the area bounded by the mean low water line and a line drawn parallel to 
wave breaking with a depth of 2.0 metres from the mean sea level;

219



I fldgi: (I) fPoh – Y%S ,xld m%cd;dka;%sl iudcjd§ ckrcfha w;s úfYI .eiÜ m;%h – 2022'01'27
Pൺඋඍ I: Sൾർ. (I) – GAZETTE EXTRAORDINARY OF THE DEMOCRATIC SOCIALIST REPUBLIC OF SRI LANKA – 27.01.2022

 13A

“Outfall leading up to the near-shore” means a pipeline or a tunnel that discharges wastewater or effl  uent from a 
prescribed activity and is laid underneath the marine water with no dilution expected at a distance of 1.0 metre from 
the point of exit of the pipeline or tunnel;

“Short sea outfall” means a pipeline or a tunnel that discharges wastewater or effl  uent from a prescribed activity and 
is laid underneath the marine water with a mechanism to achieve intended dilution in such a manner that there shall 
be a minimum dilution factor of 1:10 at a distance of 10 metres from the point of exit of the pipeline or tunnel; and

“Surface Water” means any standing or fl owing water on the surface of the land which includes inland surface water, 
coastal water and marine water excluding ground water.".

   (6) by the substitution for the Schedule III thereof, of the following:-

“SCHEDULE III 

LICENCE FEE

The Licence Fee and the Renewal Fee for the activities, except the mining activities, specifi ed in Parts A, B and C of the 
Order made under section 23A of the National Environmental Act, No.47 of 1980, shall be as follows: -

Part Duration Fee 
Rs

A One year or less 15,000/=
B One year or less 10,000/=
C Two years or less 4,000/=

(payable in two equal installments)
D Three years or less 4,500/=

(payable in three equal installments)

The Licence Fee and the Renewal Fee for the mining activities, specifi ed in Parts A, B and C of the Order made under 
Section 23A of the National Environmental Act, No.47 of 1980, shall be as follows:-

Part Duration Fee 
Rs

A Three years or less 45,000/=
B Three years or less 30,000/=
C Three years or less 6,000/=

Note:  Half of the actual Licence Fee and the Renewal Fee shall be levied from hospitals and waste management facilities 
operated by government and government institutions.”.

   2. Any person, who, on the date of coming into operation of these regulations, is carrying out a prescribed activity 
with specifi c tolerance limits shall, within a period of twelve (12) months or within a period specifi ed by the Authority, make 
an application to the Authority in the form set out in the Schedule II and obtain an Environmental Protection License in 
respect of such activity.

EOG 01 – 0261/1

PRINTED AT THE DEPARTMENT OF GOVERNMENT PRINTING, SRI LANKA.

220



Environmental, Health, and Safety (EHS) Guidelines 
GENERAL EHS GUIDELINES:  ENVIRONMENTAL 

WASTEWATER AND AMBIENT WATER QUALITY          

APRIL 30, 2007 25 

WORLD BANK GROUP 

1.3 Wastewater and Ambient Water Quality

Applicability and Approach......................................25 
General Liquid Effluent Quality .......................................26 

Discharge to Surface Water....................................26 
Discharge to Sanitary Sewer Systems.....................26 
Land Application of Treated Effluent........................27 
Septic Systems ......................................................27 

Wastewater Management...............................................27 
Industrial Wastewater .............................................27 
Sanitary Wastewater ..............................................29 
Emissions from Wastewater Treatment Operations .30 
Residuals from Wastewater Treatment Operations..30 
Occupational Health and Safety Issues in Wastewater 
Treatment Operations.............................................30 

Monitoring......................................................................30 

Applicability and Approach 
This guideline applies to projects that have either direct or indirect 

discharge of process wastewater, wastewater from utility 

operations or stormwater to the environment. These guidelines 

are also applicable to industrial discharges to sanitary sewers that 

discharge to the environment without any treatment. Process 

wastewater may include contaminated wastewater from utility 

operations, stormwater, and sanitary sewage. It provides 

information on common techniques for wastewater management, 

water conservation, and reuse that can be applied to a wide range 

of industry sectors. This guideline is meant to be complemented 

by the industry-specific effluent guidelines presented in the 

Industry Sector Environmental, Health, and Safety (EHS) 

Guidelines.  Projects with the potential to generate process 

wastewater, sanitary (domestic) sewage, or stormwater should 

incorporate the necessary precautions to avoid, minimize, and 

control adverse impacts to human health, safety, or the 

environment.   

In the context of their overall ESHS management system, facilities 

should:  

• Understand the quality, quantity, frequency and sources of

liquid effluents in its installations.  This includes knowledge

about the locations, routes and integrity of internal drainage

systems and discharge points

• Plan and implement the segregation of liquid effluents

principally along industrial, utility, sanitary, and stormwater

categories, in order to limit the volume of water requiring

specialized treatment. Characteristics of individual streams

may also be used for source segregation.

• Identify opportunities to prevent or reduce wastewater

pollution through such measures as recycle/reuse within their

facility, input substitution, or process modification (e.g.

change of technology or operating conditions/modes).

• Assess compliance of their wastewater discharges with the

applicable: (i) discharge standard (if the wastewater is

discharged to a surface water or sewer), and (ii) water quality

standard for a specific reuse (e.g. if the wastewater is reused

for irrigation).

Additionally, the generation and discharge of wastewater of any 

type should be managed through a combination of: 

• Water use efficiency to reduce the amount of wastewater

generation

• Process modification, including waste minimization, and

reducing the use of hazardous materials to reduce the load of

pollutants requiring treatment

• If needed, application of wastewater treatment techniques to

further reduce the load of contaminants prior to discharge,

taking into consideration potential impacts of cross-media

transfer of contaminants during treatment (e.g., from water to

air or land)

General EHS Guidelines [Complete version] at: www.ifc.org/ehsguidelinesANNEXURE F : SEWAGE EFFLUENT TO IFC-WB EHS GUIDELINES

221

MBatstone
Text Box

http://www.ifc.org/ehsguidelines


Environmental, Health, and Safety (EHS) Guidelines   
GENERAL EHS GUIDELINES:  ENVIRONMENTAL 

WASTEWATER AND AMBIENT WATER QUALITY            

    

 
APRIL 30, 2007    26  
  

  
WORLD BANK GROUP 

When wastewater treatment is required prior to discharge, the 

level of treatment should be based on: 

• Whether wastewater is being discharged to a sanitary sewer 

system, or to surface waters 

• National and local standards as reflected in permit 

requirements and sewer system capacity to convey and treat 

wastewater if discharge is to sanitary sewer 

• Assimilative capacity of the receiving water for the load of 

contaminant being discharged  wastewater if discharge is to 

surface water 

• Intended use of the receiving water body (e.g. as a source of 

drinking water, recreation, irrigation, navigation, or other) 

• Presence of sensitive receptors (e.g., endangered species) 

or habitats 

• Good International Industry Practice (GIIP) for the relevant 

industry sector  

General Liquid Effluent Quality  

Discharge to Surface Water 
Discharges of process wastewater, sanitary wastewater, 

wastewater from utility operations or stormwater to surface water 

should not result in contaminant concentrations in excess of local 

ambient water quality criteria or, in the absence of local criteria, 

other sources of ambient water quality.35  Receiving water use36 

and assimilative capacity37, taking other sources of discharges to 

                                                   
35 An example is the US EPA National Recommended Water Quality Criteria 
http://www.epa.gov/waterscience/criteria/wqcriteria.html 

36 Examples of receiving water uses as may be designated by local authorities 
include: drinking water (with some level of treatment), recreation, aquaculture, 
irrigation, general aquatic life, ornamental, and navigation.  Examples of health-
based guideline values for receiving waters include World Health Organization 
(WHO) guidelines for recreational use 
(http://www.who.int/water_sanitation_health/dwq/guidelines/en/index.html) 

37 The assimilative capacity of the receiving water body depends on numerous 
factors including, but not limited to, the total volume of water, flow rate, flushing 
rate of the water body and the loading of pollutants from other effluent sources in 

the receiving water into consideration, should also influence the 

acceptable pollution loadings and effluent discharge quality.  

Additional considerations that should be included in the setting of 

project-specific performance levels for wastewater effluents 

include:  

• Process wastewater treatment standards consistent with 

applicable Industry Sector EHS Guidelines. Projects for 

which there are no industry-specific guidelines should 

reference the effluent quality guidelines of an industry sector 

with suitably analogous processes and effluents;  

• Compliance with national or local standards for sanitary 

wastewater discharges or, in their absence, the indicative 

guideline values applicable to sanitary wastewater 

discharges shown in Table 1.3.1 below ; 

• Temperature of wastewater prior to discharge does not result 

in an increase greater than 3°C of ambient temperature at 

the edge of a scientifically established mixing zone which 

takes into account ambient water quality, receiving water use 

and assimilative capacity among other considerations.  

Discharge to Sanitary Sewer Systems 
Discharges of industrial wastewater, sanitary wastewater, 

wastewater from utility operations or stormwater into public or 

private wastewater treatment systems should: 

• Meet the pretreatment and monitoring requirements of the 

sewer treatment system into which it discharges.  

• Not interfere, directly or indirectly, with the operation and 

maintenance of the collection and treatment systems, or 

pose a risk to worker health and safety, or adversely impact 

                                                                                     
the area or region.  A seasonally representative baseline assessment of ambient 
water quality may be required for use with established scientific methods and 
mathematical models to estimate potential impact to the receiving water from an 
effluent source. 

222



Environmental, Health, and Safety (EHS) Guidelines   
GENERAL EHS GUIDELINES:  ENVIRONMENTAL 

WASTEWATER AND AMBIENT WATER QUALITY            

    

 
APRIL 30, 2007    27  
  

  
WORLD BANK GROUP 

characteristics of residuals from wastewater treatment 

operations.  

• Be discharged into municipal or centralized wastewater 

treatment systems that have adequate capacity to meet local 

regulatory requirements for treatment of wastewater 

generated from the project. Pretreatment of wastewater to 

meet regulatory requirements before discharge from the 

project site is required if the municipal or centralized 

wastewater treatment system receiving wastewater from the 

project does not have adequate capacity to maintain 

regulatory compliance.    

Land Application of Treated Effluent 
The quality of treated process wastewater, wastewater from utility 

operations or stormwater discharged on land, including wetlands, 

should be established based on local regulatory requirements.  .  

Where land is used as part of the treatment system and the 

ultimate receptor is surface water, water quality guidelines for 

surface water discharges specific to the industry sector process 

should apply.38 Potential impact on soil, groundwater, and surface 

water, in the context of protection, conservation and long term 

sustainability of water and land resources should be assessed 

when land is used as part of any wastewater treatment system. 

Septic Systems 
Septic systems are commonly used for treatment and disposal of 

domestic sanitary sewage in areas with no sewerage collection 

networks, Septic systems should only be used for treatment of 

sanitary sewage, and unsuitable for industrial wastewater 

treatment.  When septic systems are the selected form of 

wastewater disposal and treatment, they should be: 

                                                   
38 Additional guidance on water quality considerations for land application is 
available in the WHO Guidelines for the Safe Use of Wastewater, Excreta and 
Greywater. Volume 2: Wastewater Use in Agriculture 
http://www.who.int/water_sanitation_health/wastewater/gsuweg2/en/index.html 
 

• Properly designed and installed in accordance with local 

regulations and guidance to prevent any hazard to public 

health or contamination of land, surface or groundwater. 

• Well maintained to allow effective operation. 

• Installed in areas with sufficient soil percolation for the design 

wastewater loading rate.  

• Installed in areas of stable soils that are nearly level, well 

drained, and permeable, with enough separation between the 

drain field and the groundwater table or other receiving 

waters. 

Wastewater Management 
Wastewater management includes water conservation, 

wastewater treatment, stormwater management, and wastewater 

and water quality monitoring.  

Industrial Wastewater  
Industrial wastewater generated from industrial operations 

includes process wastewater, wastewater from utility operations,, 

runoff from process and materials staging areas, and 

miscellaneous activities including wastewater from laboratories, 

equipment maintenance shops, etc.. The pollutants in an industrial 

wastewater may include acids or bases (exhibited as low or high 

pH), soluble organic chemicals causing depletion of dissolved 

oxygen, suspended solids,  nutrients (phosphorus, nitrogen), 

heavy metals (e.g. cadmium, chromium, copper, lead, mercury, 

nickel, zinc), cyanide, toxic organic chemicals, oily materials, and 

volatile materials. , as well as from thermal characteristics of the 

discharge (e.g., elevated temperature). Transfer of pollutants to 

another phase, such as air, soil, or the sub-surface, should be 

minimized through process and engineering controls. 

Process Wastewater – – Examples of treatment approaches 

typically used in the treatment of industrial wastewater are 

summarized in Annex 1.3.1. While the choice of treatment 

223



Environmental, Health, and Safety (EHS) Guidelines   
GENERAL EHS GUIDELINES:  ENVIRONMENTAL 

WASTEWATER AND AMBIENT WATER QUALITY            

    

 
APRIL 30, 2007    28  
  

  
WORLD BANK GROUP 

technology is driven by wastewater characteristics, the actual 

performance of this technology depends largely on the adequacy 

of its design, equipment selection, as well as operation and 

maintenance of its installed facilities. Adequate resources are 

required for proper operation and maintenance of a treatment 

facility, and performance is strongly dependent on the technical 

ability and training of its operational staff. One or more treatment 

technologies may be used to achieve the desired discharge 

quality and to maintain consistent compliance with regulatory 

requirements.  The design and operation of the selected 

wastewater treatment technologies should avoid uncontrolled air 

emissions of volatile chemicals from wastewaters. Residuals from 

industrial wastewater treatment operations should be disposed in 

compliance with local regulatory requirements, in the absence of 

which disposal has to be consistent with protection of public health 

and safety, and conservation and long term sustainability of water 

and land resources.   

Wastewater from Utilities Operations - Utility operations such 

as cooling towers and demineralization systems may result in high 

rates of water consumption, as well as the potential release of 

high temperature water containing high dissolved solids, residues 

of biocides, residues of other cooling system anti-fouling agents, 

etc. Recommended water management strategies for utility 

operations include:  

• Adoption of water conservation opportunities for facility 

cooling systems as provided in the Water Conservation 

section below;  

• Use of heat recovery methods (also energy efficiency 

improvements) or other cooling methods to reduce the 

temperature of heated water prior to discharge to ensure the 

discharge water temperature does not result in an increase 

greater than 3°C of ambient temperature at the edge of a 

scientifically established mixing zone which takes into 

account ambient water quality, receiving water use, potential 

receptors and assimilative capacity among other 

considerations; 

• Minimizing use of antifouling and corrosion inhibiting 

chemicals by ensuring appropriate depth of water intake and 

use of screens. Least hazardous alternatives should be used 

with regards to toxicity, biodegradability, bioavailability, and 

bioaccumulation potential. Dose applied should accord with 

local regulatory requirements and manufacturer 

recommendations; 

• Testing for residual biocides and other pollutants of concern 

should be conducted to determine the need for dose 

adjustments or treatment of cooling water prior to discharge.   

Stormwater Management - Stormwater includes any surface 

runoff and flows resulting from precipitation, drainage or other 

sources. Typically stormwater runoff contains suspended 

sediments, metals, petroleum hydrocarbons, Polycyclic Aromatic 

Hydrocarbons (PAHs), coliform, etc.  Rapid runoff, even of 

uncontaminated stormwater, also degrades the quality of the 

receiving water by eroding stream beds and banks. In order to 

reduce the need for stormwater treatment, the following principles 

should be applied:  

• Stormwater should be separated from process and sanitary 

wastewater streams in order to reduce the volume of 

wastewater to be treated prior to discharge  

• Surface runoff from process areas or potential sources of 

contamination should be prevented 

• Where this approach is not practical, runoff from process and 

storage areas should be segregated from potentially less 

contaminated runoff 

• Runoff from areas without potential sources of contamination 

should be minimized (e.g. by minimizing the area of 

impermeable surfaces) and the peak discharge rate should 

224



Environmental, Health, and Safety (EHS) Guidelines   
GENERAL EHS GUIDELINES:  ENVIRONMENTAL 

WASTEWATER AND AMBIENT WATER QUALITY            

    

 
APRIL 30, 2007    29  
  

  
WORLD BANK GROUP 

be reduced (e.g. by using vegetated swales and retention 

ponds);  

• Where stormwater treatment is deemed necessary to protect 

the quality of receiving water bodies, priority should be given 

to managing and treating the first flush of stormwater runoff 

where the majority of potential contaminants tend to be 

present; 

• When water quality criteria allow, stormwater should be 

managed as a resource, either for groundwater recharge or 

for meeting water needs at the facility; 

• Oil water separators and grease traps should be installed 

and maintained as appropriate at refueling facilities, 

workshops, parking areas, fuel storage and containment 

areas. 

• Sludge from stormwater catchments or collection and 

treatment systems may contain elevated levels of pollutants 

and should be disposed in compliance with local regulatory 

requirements, in the absence of which disposal has to be 

consistent with protection of public health and safety, and 

conservation and long term sustainability of water and land 

resources.   

Sanitary Wastewater  
Sanitary wastewater from industrial facilities may include effluents 

from domestic sewage, food service, and laundry facilities serving 

site employees.  Miscellaneous wastewater from laboratories, 

medical infirmaries, water softening etc. may also be discharged 

to the sanitary wastewater treatment system. Recommended 

sanitary wastewater management strategies include: 

• Segregation of wastewater streams to ensure compatibility 

with selected treatment option (e.g. septic system which can 

only accept domestic sewage); 

• Segregation and pretreatment of oil and grease containing 

effluents (e.g. use of a grease trap) prior to discharge into 

sewer systems; 

• If  sewage from the industrial facility is to be discharged to 

surface water, treatment to meet national or local standards 

for sanitary wastewater discharges or, in their absence, the 

indicative guideline values applicable to sanitary wastewater 

discharges shown in Table 1.3.1;  

• If sewage from the industrial facility is to be discharged to 

either a septic system, or where land is used as part of the 

treatment system, treatment to meet applicable national or 

local standards for sanitary wastewater discharges is 

required. 

• Sludge from sanitary wastewater treatment systems should 

be disposed in compliance with local regulatory 

requirements, in the absence of which disposal has to be 

consistent with protection of public health and safety, and 

conservation and long term sustainability of water and land 

resources.   

225



Environmental, Health, and Safety (EHS) Guidelines   
GENERAL EHS GUIDELINES:  ENVIRONMENTAL 

WASTEWATER AND AMBIENT WATER QUALITY            

    

 
APRIL 30, 2007    30  
  

  
WORLD BANK GROUP 

Emissions from Wastewater Treatment Operations 
Air emissions from wastewater treatment operations may include 

hydrogen sulfide, methane, ozone (in the case of ozone 

disinfection), volatile organic compounds (e.g., chloroform 

generated from chlorination activities and other volatile organic 

compounds (VOCs) from industrial wastewater), gaseous or 

volatile chemicals used for disinfection processes (e.g., chlorine 

and ammonia), and bioaerosols.  Odors from treatment facilities 

can also be a nuisance to workers and the surrounding 

community.   Recommendations for the management of emissions 

are presented in the Air Emissions and Ambient Air Quality 

section of this document and in the EHS Guidelines for Water and 

Sanitation.  

Residuals from Wastewater Treatment Operations 
Sludge from a waste treatment plant needs to be evaluated on a 

case-by-case basis to establish whether it constitutes a hazardous 

or a non-hazardous waste and managed accordingly as described 

in the Waste Management section of this document.   

Occupational Health and Safety Issues in 
Wastewater Treatment Operations 
Wastewater treatment facility operators may be exposed to 

physical, chemical, and biological hazards depending on the 

design of the facilities and the types of wastewater effluents 

managed.  Examples of these hazards include the potential for 

trips and falls into tanks, confined space entries for maintenance 

operations, and inhalation of VOCs, bioaerosols, and methane, 

contact with pathogens and vectors, and use of potentially 

hazardous chemicals, including chlorine, sodium and calcium 

hypochlorite, and ammonia.  Detailed recommendations for the 

management of occupational health and safety issues are 

presented in the relevant section of this document.  Additional 

guidance specifically applicable to wastewater treatment systems 

is provided in the EHS Guidelines for Water and Sanitation.   

Monitoring 
A wastewater and water quality monitoring program with adequate 

resources and management oversight should be developed and 

implemented to meet the objective(s) of the monitoring program.  

The wastewater and water quality monitoring program should 

consider the following elements:  

• Monitoring parameters: The parameters selected for 

monitoring should be indicative of the pollutants of concern 

from the process, and should include parameters that are 

regulated under compliance requirements;   

• Monitoring type and frequency: Wastewater monitoring 

should take into consideration the discharge characteristics 

from the process over time.  Monitoring of discharges from 

processes with batch manufacturing or seasonal process 

variations should take into consideration of time-dependent 

Table 1.3.1 Indicative Values for Treated 
Sanitary Sewage Dischargesa 

Pollutants Units Guideline Value 

pH pH 6 – 9 

BOD mg/l 30 

COD mg/l 125  

Total nitrogen  mg/l 10 

Total phosphorus mg/l 2 

Oil and grease mg/l 10 

Total suspended solids mg/l 50 

Total coliform bacteria MPNb / 100 ml 400a 

Notes:  
a Not applicable to centralized, municipal, wastewater treatment systems 
which are included in EHS Guidelines for Water and Sanitation.  
b MPN = Most Probable Number 

226



Environmental, Health, and Safety (EHS) Guidelines   
GENERAL EHS GUIDELINES:  ENVIRONMENTAL 

WASTEWATER AND AMBIENT WATER QUALITY            

    

 
APRIL 30, 2007    31  
  

  
WORLD BANK GROUP 

variations in discharges and, therefore, is more complex than 

monitoring of continuous discharges.  Effluents from highly 

variable processes may need to be sampled more frequently 

or through composite methods.  Grab samples or, if 

automated equipment permits, composite samples may offer 

more insight on average concentrations of pollutants over a 

24-hour period.  Composite samplers may not be appropriate 

where analytes of concern are short-lived (e.g., quickly 

degraded or volatile).   

• Monitoring locations: The monitoring location should be 

selected with the objective of providing representative 

monitoring data.  Effluent sampling stations may be located 

at the final discharge, as well as at strategic upstream points 

prior to merging of different discharges.  Process discharges 

should not be diluted prior or after treatment with the 

objective of meeting the discharge or ambient water quality 

standards.   

• Data quality: Monitoring programs should apply 

internationally approved methods for sample collection, 

preservation and analysis.  Sampling should be conducted by 

or under the supervision of trained individuals.  Analysis 

should be conducted by entities permitted or certified for this 

purpose.  Sampling and Analysis Quality Assurance/Quality 

Control (QA/QC) plans should be prepared and, 

implemented.  QA/QC documentation should be included in 

monitoring reports. 

227



Environmental, Health, and Safety (EHS) Guidelines   
GENERAL EHS GUIDELINES:  ENVIRONMENTAL 

WASTEWATER AND AMBIENT WATER QUALITY            

    

 
APRIL 30, 2007    32  
  

  
WORLD BANK GROUP 

Annex 1.3.1 - Examples of Industrial Wastewater Treatment Approaches 

 

 

 

 

 
  Pollutant/Parameter Control Options / Principle Common End of Pipe Control Technology 

pH Chemical, Equalization Acid/Base addition, Flow equalization 

Oil and Grease / TPH Phase separation Dissolved Air Floatation, oil water separator, grease trap 

TSS - Settleable Settling, Size Exclusion Sedimentation basin, clarifier, centrifuge, screens 

TSS - Non-Settleable Floatation, Filtration - traditional and 
tangential 

Dissolved air floatation, Multimedia filter, sand filter, fabric filter, 
ultrafiltration, microfiltration 

Hi - BOD (> 2 Kg/m3) Biological - Anaerobic Suspended growth, attached growth, hybrid 

Lo - BOD (< 2 Kg/m3) Biological - Aerobic, Facultative Suspended growth, attached growth, hybrid 

COD - Non-Biodegradable Oxidation, Adsorption, Size 
Exclusion 

Chemical oxidation, Thermal oxidation, Activated Carbon, Membranes 

Metals - Particulate and 
Soluble 

Coagulation, flocculation, 
precipitation, size exclusion 

Flash mix with settling, filtration - traditional and tangential 

Inorganics / Non-metals 
Coagulation, flocculation, 
precipitation, size exclusion, 
Oxidation, Adsorption 

Flash mix with settling, filtration - traditional and tangential, Chemical 
oxidation, Thermal oxidation, Activated Carbon, Reverse Osmosis, 
Evaporation 

Organics - VOCs and SVOCs Biological - Aerobic, Anaerobic, 
Facultative; Adsorption, Oxidation 

Biological : Suspended growth, attached growth, hybrid; Chemical 
oxidation, Thermal oxidation, Activated Carbon 

Emissions – Odors and 
VOCs 

Capture – Active or Passive; 
Biological; Adsorption, Oxidation 

Biological : Attached growth; Chemical oxidation, Thermal oxidation, 
Activated Carbon 

Nutrients Biological Nutrient Removal, 
Chemical, Physical, Adsorption 

Aerobic/Anoxic biological treatment, chemical hydrolysis and air 
stripping, chlorination, ion exchange 

Color Biological - Aerobic, Anaerobic, 
Facultative; Adsorption, Oxidation Biological Aerobic, Chemical oxidation, Activated Carbon 

Temperature Evaporative Cooling Surface Aerators, Flow Equalization 

TDS Concentration, Size Exclusion Evaporation, crystallization, Reverse Osmosis 

Active Ingredients/Emerging 
Contaminants 

Adsorption, Oxidation, Size 
Exclusion, Concentration 

Chemical oxidation, Thermal oxidation, Activated Carbon, Ion 
Exchange, Reverse Osmosis, Evaporation, Crystallization 

Radionuclides Adsorption,Size Exclusion, 
Concentration 

Ion Exchange, Reverse Osmosis, Evaporation, Crystallization 

Pathogens Disinfection, Sterilization Chlorine, Ozone, Peroxide, UV, Thermal 

Toxicity Adsorption, Oxidation, Size 
Exclusion, Concentration 

Chemical oxidation, Thermal oxidation, Activated Carbon, Evaporation, 
crystallization, Reverse Osmosis 

228



SA/RN/PIM t0713412022 2022.05.17

Sabaragamuwa Provincial Office, 582/2, Court Junction,
New Town,Ratnapura. tr'l {:-1:1.'lir984/ Fax: - 0452233984

Chairman,
Pradhesiya Sabha,
Imbulpe.

Environmental Recommendations from Central Environmental Authoritv for the
proposed Septage Treatment Plant at Sabaragamuwa Universitv of Sri Lanka . Belihulova
as land marked called Mahathenna Mukalana. Lot No 354 of sheet no 06 in F.V.P 571.

Vice chancellor, University of Sabaragmuwa ,Belihuloya has submitted an application dated

07 .04.2022 to this authority regarding the above matter.

This is to inform you that this Authority has recommended your approval for the proposed

Sewerage treatment plant at the above location subject to following conditions. which should be

stnctly adhered by the developer to abate environmental pollution likely to arise from the

operations of this apartment.

1. The Preliminary Planning Clearance for the proposed Sewerage treatment plant
should be obtained from Urban Development Authority.

Control Noise, Dust and Vibration Construction Stage:

2. 2.1 Noise level at the boundary of land during the construction stage should be

maintained at orbelorv 75 dB (A) during day. (from 0600 hrs to 2100 hrs)

2.2 No noise generation activities shall be caried out from 6.00 a.m. to 9.00 p.m.

3. All the construction operations shall be carried out in such a way not to cause a nuisance
to the neighbors. During the construction penod temporary covers shall be constructed to
an adequate height to reduce the spread ofdust and noise.

Operation Stage :

4. Noise levels at the boundary of the Sewerage treatment plant during the operation should
be maintained at or below 55 dB (A) during day time (between 0600 hrs and 1800 hrs)

and at or below 45 dB (A) during night time (between 1800 hrs and 0600 hrs).

Air Pollution Control :

5. Sludge handling operation shall be kept odor free.

Water Pollution Control:
6. 6.1 Sewerage treatment plant should be constructed to treat domestic waste water and

sewerage arising from building complexes of University premises (hostels,

administrative buildings, canteens, quarters...etc), according to the project proposal

dated April 2022.

ANNEXURE G : ENVIRONMENTAL RECOMMENDATIONS APPROVAL FROM CEA

229



6.2 Treated waste water should be confonned to tolerance limirs for the discharge of
w,astewater or effluent into inland surface waters. in accordance u'ith the standards

and criteria prescribed by the National Environmental (Protection and Quality)
Regulations No. 1 of 2008, published in the gazette No. 1534/18 dated 01.02.2008

amended by gazette No.2264117 dated 27.01 .2022 (Annexure I).

6.3 Treated wastewater should be discharged disinfected through a natural pond as

proposed.

6.4 If there will be excess quantity of treated waste water will be stored in tanks for
recycling or gardening purposes.

6.5 Exr:ept storm waters any other waste water generated from the building complex of
University premises should not be discharged into road side drain or outside the

premises.

Solid Waste Management :

7 . 7.1 Solid waste including sludge of the Sewerage treatment plant should not be burnt
in an open area.

7.2 Waste disposal methods should be implemented with the assistance and approval
of lhe Imbulpe Pradhesiya Sabha.

7.3 The bio-degradable waste may be disposed through Imbulpe Pradhsiya Sabha.

7.4 Adequate precautions shall be adopted to ensurqthat the transportation of garbage

would not cause any nuisance or damage to any person.

7.5 No solid waste shall be disposed of into water way or at a site where it is likely to

enter a water body.

7.6 Litter, insects, odor and vectors shall be controlled to prevent sanitary nuisance
ancl unsightly appearance.

General Conditions :

8. Any technological guidance on Environmental Pollution Control could be obtained from
any one of the consultanVspecialists listed in the annexed document (Annexure II).

9. According to gazette extraordinary no.l466l5 dated 1011012006 polythene or
polythene products which are 20 microns (20pm) or below in thickness shall not be
used for the industrial/ domestic activities.

10. If an electricity generator is envisaged to be used, it should be located in a sound proof

chamber and exhaust line of the generator should be directed upwards from the top of the

sound proof chamber where the generator to be installed. Stack emission from the standby

generator should be complied with the following interim source emission standards of
CEA.

Type of pollutant Emission Limit

Particulate Matter (PM)
Sulfur Dioxide (SO2)

Nitrogen Oxides (NO.)

Shall be controlled by fuel quality and

stack height as defined in Regulation
1l and 12 (Annexure II)

Smoke /Opacity 10%

I l. Fire protection equipments and facilities shall be made available at strategic locations

within the Treatment Plant premises in consultation with fire service Department.
230



12. Fire protection certificate should be obtained in consultation with Chief Officer of Fire

Brigade of the Ratnapura Municipal Council.

13. Good housekeeping practices shall be adopted at every time.

14. Any expansion to the sewerage treatment plant other than those stated in the application
dated 07.04.2022 shall be affected with the prior approval of C'entral Environmental
Authority.

15. Any additional conditions stipulated by the Central Environmental r\uthority as and when
required fcrr controlling any kind of pollution arising from the operation of this facility
shall be strictly adhered to.

16. This Environmental recommendation letter is issued in relation to tliis proposed sewerage

treatment plant should no way be considered as a final approval granted for the sitting of
this proposed treatment plant at this location. The written approval of the relevant Local
Authority (Pradhesiya Sabha - Imbulpe) should be obtained in order to establish this
sewerage treatment plant at this location.

17. This letter of Environmental Recommendations is valid only for establishment of this

proposed Sewerage treatment plant within one year from the date of issue.

18. This Envir:onmental Recommendation Letter is issued only with respect to proposed

Sewerage treatment plant at Sabaragamuwa University of Sri Lanka, Belihuloya as

land marked called Mahathenna Mukalana, Lot No 354 of sheet no 06 in F.V.P 571.

Certified by superintendent of Survey, Survey Department, Ratnapura.

19. 20.1 ln accordance with section 23 (A) of the National Environmental Act No. 53 of
20C)0 an Environmental Protection License shall be obtained from the Central
Environmental Authority by the developer to carry out operations of the industry.

20.2 One month prior to commencement of operation of the industry the developer shall
submit an Environmental Protection License application to the Authority wrth the

building approval letter or certificate of conformity from Local Authority. An
application for license could be obtained from the Central Environmental
Authority or from the relevant Local Authority of the area.

20. This Environmental Recommendation is issued to carry on only the permitted activities
state therein; It shall not and is not intended to confer the recipient there of any right to
assert ownership to the land where the permitted activities are carried on.

S.M.A.Senanayaka,
Director (Sabaragamuwa),
Central Environmental Authority,
Sabaragamuwa Province Office,
Ratnapura.
CC:

1. Director, Urban Development AuthoritySabaragamuwa Provincial Office, Newtown, Ratnapura.-
F.Y.l.plf

2. Prof. R.M.U.S.K.Ratnayaka, Vice chancellor, University of sabaragmuwa, Belihuloya . -F.Y.l.plt
231



PROPOSED RETAINING WALL DETAILS FOR SEWER TREATMENT PLANT AREA – FOT SABARAGAMUWA 

 

Lake  

1

ANNEXURE H : PROPOSED RETAINING WALL DETAILS FOR STP 1 AREA

Note: 
The term "STP 1" has been used as “STP” in this report.

1

232



233



1 
 

SUMMARY OF STAKEHOLDER CONSULTATION MEETING  

SEWAGE TREATMENT PLANT 1 (STP 1) PROJECT IN SABARAGAMUWA UNIVERSITY 

OF SRI LANKA  

 

HELD IN SABARAGAMUWA UNIVERSITY OF SRI LANKA Date: 3rd June 2022 Time: 

9.00 am - 11.00 am Location: Board Room of the Vice Chancellor’s Office, University of 

Sabaragamuwa University of Sri Lanka. 

 

Invitees:  

Government Officer Representatives 

▪ School Teacher - Mr. K.K. Sameera Madushantha   

▪ School Teacher - Mr. K. Sisira Kumara   

▪ Head Monk -   Dhammada Thero   

▪ PHI, MOH - Mr. B.L.K.L. Kumarasinghe  

Sabaragamuwa University of Sri Lanka Representatives 

▪ Dean of the Faculty of Technology & Science – Prof. K.R. Koswattage  

▪ Senior Lecturer - Dr. Naleen Liyanawaduge  

▪ Senior Lecturer - Dr. Sandun Perera  

▪ Coordinator - Dr. Asanga Ampitiyawatta   

▪ PHI in university of Sabaragamuwa - Mr. H.A. Nimal Wijesiri  

Student Representatives 

▪ Mr. Thanuj Madushan  

▪ Mr. Sabanda Athanda   

Representation from the community 

▪ Carpenter – Mr. R.M.S. Ruwantha  

▪ Farmer – Mr. W.M. Jayantha  

▪ Farmer – Mr. A. Senadeera  

▪ Farmer – Mr. R. Amarakon 

▪ Driver – Mr. E.A. Chaminda Kumara 

▪ Businessman – H.M. Wasantha   

Consultant firm representatives 

▪ Environmental Specialist, PMU – Mr. Buddhika Silva  

▪ Team Leader, RDC – Mr. Ravi Nishantha  

▪ MEP Consultant, RDC – Mr. Bandula Karunaratne    

▪ Director, Circle Consultancy (Pvt) Ltd. – Dr. Chameera De Sliva 

▪ Head Projects, Circle Consultancy (Pvt) Ltd. – Ms. Amali Pathiraja  

▪ Project Assistant, Circle Consultancy (Pvt) Ltd. – Mr. Pasindu Madusanka   

ICC Representatives 

▪ Team Leader – Mr. Nishantha Ratnayake  

▪ Project Manager – Mr. H.P. Gayal Pinnapola 

ANNEXURE I : SUMMARY OF STAKEHOLDER CONSULTATION MEETING

234



2 
 

▪ MEP Engineer – Mr. W.M. Baratha Wijesundara 

▪ Site Manager – Mr. Sampath Narasinghe 

▪ Planning Engineer– Mr. Kawinga Dissanayake 

The meeting was attended by 28 stakeholders listed above. We were informed that no 

invitation letters were sent out to convene the meeting but they were invited through personnel 

contact. No representation was made from the DS Office, GN Office, UDA, NBRO, CEA etc. 

Three representatives have not been signed in the participant form. Mr. Buddhika Silva was 

joined through the online zoom platform. There was less female representation at this meeting.    

Matters Presented at the Meeting: 

a) Good introduction about the University of Sabaragamuwa with historical context. 

Purpose of subproject and the befits to the community were explained.  

b) Brief introduction and present status of the project were provided.   

c) A detail presentation was conducted on location, STP project details, identified 

significant environmental impact and mitigation measures.   

d) Description of importance of the meeting and its scope was addressed. 

e) Discussion with the Stakeholders.  

Section (a) was presented by Professor K.R. Koswattage, Dean of the Faculty of Technology 

& Science, University of Sabaragamuwa. Mr. Nishantha Ratnayake, ICC and Dr. Chameera 

De Silva, Circle Consultancy (Pvt) Ltd. (IEE Consultant) provided (b) a brief introduction and 

present status of the project. Section (c) was presented by Ms. Amali Pathiraja, Circle 

Consultancy (Pvt) Ltd. (IEE Consultant Team). Section (d) was done by Mr. Buddhika Silva, 

Environmental Specialist, PMU. Presentations were made in Sinhala. 

Method of information dissemination and collection: 

o Notes were taken on the discussion 

o Discussion took the form of round table discussion 

o Discussion was based on adoption of possible migratory measures for environmental 

issues that were encountered as result of project activities 

o Record of the Meeting: General information of the participants such as name, name of 

the organization along with their signature was recorded during the public consultation 

meetings and is attached in the report. 

The issue that were broadly covered at the meeting include: 

 How the proposed STP 1 will benefit the surrounding community?  

 Perception on wastewater and sludge generation and its sources  

 Perception on design and treatment process of the STP 1   

 Perception on STP 1 operational procedure and maintenance 

 Perception on treated water quality    

 Perception on treated water and sludge disposal and how it will impact on surrounding 

area  

 Perception on the water drainage and soil erosion 

 Perception on ecology and biodiversity issue 

 Perception on noise, vibration and dust 

 

Common issues and concerns raised at public consultation meetings 

1

235



3 
 

1. Professor K.R. Koswattage, Dean of the Faculty of Technology & Science gave an 

introduction to the proposed project purpose and explained the benefits to the 

community. After that, Mr. Nishantha Ratnayake, ICC and Dr. Chameera De Silva, 

Circle Consultancy (Pvt) Ltd. (IEE Consultant) provided a brief introduction and present 

status of the project. Then after, Ms. Amali Pathiraja, Circle Consultancy (Pvt) Ltd. (IEE 

Consultant Team) conducted a detail presentation about project location, STP 1 

project details, identified significant environmental impact and mitigation measures. 

After, Mr. Buddhika Silva, Environmental Specialist, PMU explained the importance of 

the meeting and its scope was addressed. After that, the discussion was started with 

the stakeholders.  

 

2. Head Monk, Karagasthalawa Sri Shaila Gangarama Rajamaha Viharaya, Dhammada 

Thero mentioned that this is a good project to the university and also the villagers, as 

this is a temporal and long-term requirement to protect the environment. Further, Thero 

raised a question on how wastewater is being managed at the university premises and 

what are the impacts on the communities. Ms. Amali Pathiraja responded that STP 1 

installation is proposed within the University as a solution to manage the daily 

wastewater generation within the university and to provide a proper method to dispose 

the current sewage and wastewater. Accordingly, all wastewater generated from the 

university activities shall be treated and the treated wastewater dispose to the nearby 

pond as per the local and international disposal water quality standards and guidelines. 

She explained that proposed subproject will temporary changes that may occur during 

the construction stage. Most of the adverse impacts of STP 1 during construction 

period are short term and temporary in nature. The negative environmental impacts 

are mostly construction related and short term such as noise, vibration and dust. The 

anticipated adverse environmental impacts during operational phase are related to the 

disposal of wastewater and sewage.  

 

3. Ms. Amali Pathiraja further explained about the main concerns of project which are   

impacts on surface / ground water due to wastewater discharge and surface runoff. 

The treated water will be discharge to a nearby water pond. Rainwater harvesting is 

the main use of this pond. Therefore, during the dry season, if there will be access 

quantity of treated wastewater will be stored in tanks for recycling or gardening 

purposes. Further, she explained that existing water pond is located within nearly 12m 

from the proposed STP 1 site. The overflow of the pond discharges as a stream to the 

below lands during rainy season. Currently the stream water during the rainy season 

is used by the nearby settlements for paddy and other crop cultivations. Therefore, 

disposal of treated wastewater at proposed tolerance limits will be highly considered 

here. Furthermore, placing crushed stone and planting vegetation covers around the 

bank of the tank is proposed to mitigate the anticipated soil erosion. 1.0m and 2.0m 

height retaining walls have been proposed at the STP 1 to reduce the impact to the 

dam and pond.  

 

4. Mr. B.L.K.L. Kumarasinghe, PHI, MOH raised a question on what is the current method 

of wastewater management and why this is proposed. Professor K.R. Koswattage 

responded that the generated wastewater was discharged into septic tanks, but with 

the increasing number of student population with the new faculty developments and 

the future expansion plans of the university, the need of a proper wastewater 

236



4 
 

management system rather than relying on the fixed capacities of the current septic 

tanks is necessary. Currently, disposal of sewerage and wastewater is a huge issue 

for university and also villagers. At the current state, the SUSL provides 

accommodation for all of its students, which are around 44 hostels owned by the 

University or rented private houses. With the new development of the Faculty of 

Technology, SUSL, a proper wastewater management system has become a 

mandatory construction. He explained that the major objective of this project is to 

manage the daily wastewater generation of the SUSL and provide a proper method to 

dispose the sewage and wastewater of the increasing student and staff population 

within the university.  

 

5. Head Monk Thero and few villagers mentioned that there are many cultivation areas 

in the low land areas, as they cultivated lands from natural water flow and Thero asked 

on whether any effects to them. Dr. Chameera De Silva and Ms. Amali Pathiraja 

responded that wastewater and sewage will not be disposed without a treatment. Thus, 

all wastewater generated from the project activities shall be treated and the treated 

water quality shall be complied the local and international disposal standards and 

guidelines. Mitigation measures specially against sewer and wastewater generation 

and management which are the main concerns associated with the subproject. The 

IEE study did not find any adversely significant incompatibility with the surrounding 

physical, biological, socio-economic or cultural environment and does not pose any 

significant long-term environmental threat if managed properly during construction and 

during implementation. Therefore, such impact would not happen for the communities 

due to this project.  Finally, Dr. Chameera De Silva recommended that water quality of 

the disposed treated water should be regular checked and need to correct actions 

during the operational phase. 

 

6. Mr. K. Sisira Kumara pointed out that the university was one of the major resources 

that bring economic benefits to the community. he mentioned that we are so happy 

about this project and If this proposed project is implemented without any harm to the 

villagers, we have no objections to this project.  

 

7. Mr. B.L.K.L. Kumarasinghe, PHI, MOH asked about the site extent and present use of 

the land. Mr. Nishantha Ratnayake, ICC explained the land extend for the proposed 

STP 1 is 250m2. He explained that it was an abandoned land with a shrub forest and 

a water pond.  This site is vacant land at present status. The clearance of scrubs and 

leveling the land have been undertaken at this phase. The site area was previously a 

slopy terrain with some scrubs on the land.  

 

8. Mr. B.L.K.L. Kumarasinghe, PHI, MOH questioned on what are the main wastewater 

generation sources to the proposed STP 1. Mr. H.P. Gayal Pinnapola, ICC replied that 

proposed Sewage Treatment Plant facilitates 6000 student and staff population. The 

STP 1 tank treats wastewater collected from the university’s Student Cafeteria 

premises, Faculty of Agriculture, Faculty of Applied Science, Walawa Hostel Complex 

and Sinharaja Hostel Complex. They are the main input sources for the STP 1.  

 

237



5 
 

9. Mr. B.L.K.L. Kumarasinghe, PHI, MOH further questioned on is this STP 1 for new 

developments or current usage. Professor K.R. Koswattage responded that this 

proposed STP 1 is only for the current wastewater demand.  

 

10. H.M. Wasantha as a villager pointed out that bad smell from gully browsers and 

overflow of sewerage is a huge issue for villagers also. Therefore, this type of 

sewerage management method is an advantage for the villagers also.  

 

11. Mr. Thanuj Madushan (Student), Mr. B.L.K.L. Kumarasinghe (PHI) and Head Monk 

Thero jointly raised questions on amount of wastewater generation, STP 1 design 

capacity, final discharge of point the wastewater and STP 1 type whether is it a manual 

or automatic. Ms. Amali Pathiraja answered that daily wastewater generation is 950 

m3 and design volume of the proposed STP 1 is 950 m3/day. the proposed STP 1 is 

an automatic system. She explained that after the wastewater treatment, treated water 

was released to the nearby water tank with 1:8 dilutions as per the water quality 

standards.    

 

12. Mr. Thanuj Madushan further questioned about odor, noise, dust, and vibration at the 

site during the operational stage.  Mr. H.P. Gayal Pinnapola, ICC replied such an 

impact would not happen with this proposed STP 1 technology.  

 

13. Dr. Chameera De Silva, Circle Consultancy (Pvt) Ltd. (IEE Consultant) provided a brief 

introduction of the project and presented status of the approval of the CEA. He clearly 

explained as the project IEE Environmental Consultant that there are a summary of 

the potential environmental impacts during the construction and operation phases 

along with recommended mitigation measures are provided in the IEE report in the 

form of an EMP. The STP 1 project may cause significant adverse impacts associated 

with the construction process with is temporary. Also, the subproject will adopt 

mitigation measures specially against sewer and wastewater generation and 

management which are the main concerns associated with the subproject. He pointed 

out that a report was submitted to the CEA and the environmental clearance was 

obtained at this moment. Therefore, PP and Contractor should adhere to the 

recommendations given by the CEA.  

 

14. Mr. B.L.K.L. Kumarasinghe, PHI, MOH raised a question about the STP 1 

maintenance. Mr. H.P. Gayal Pinnapola, ICC replied Operational and maintenance 

Procedure of this project. He answered that 1-year period will be maintained by the 

ICC as the developer and after 1-year agreement period, the maintenance will hand 

over to the university. However, the maintenance will be done by the trained officers 

and they are trained by the ICC maintenance team. As per his experiences, Mr. 

B.L.K.L. Kumarasinghe explained the importance of STP 1 maintenance. And, he 

asked to ensure the proper importance during the operational phase, otherwise it may 

create worse environmental issues.       

 

 

 

 

 

238



6 
 

15. Mr. Ravi Nishantha and Mr. B.L.K.L. Kumarasinghe raised a question about the 

amount of sludge generation of this project and the storage capacity. Ms. Amali 

Pathiraja replied that total sludge volume is 755.83 L/day and, STP 1 have a 6 months’ 

storage capacity.  

 

16. Mr. B.L.K.L. Kumarasinghe, PHI, MOH raised a question about the disposal method of 

the sludge. Ms. Amali Pathiraja responded that as the disposal method of the sludge, 

fully digested and pathogens free sludge will be used as a fertilizer in the university 

premises or else as huge garden area is in the university premises, or sludge could be 

sent out by gully bowsers for disposal at a suitable location. Mr. B.L.K.L. Kumarasinghe 

recommended to reuse the sludge as a byproduct (fertilizer). Further he advised (if 

possible) to locate a dry pit near the STP 1 to use sludge as the fertilizer.  

 

17. Mr. B.L.K.L. Kumarasinghe finally recommended to ensure the disposal of treated 

water quality, reuse the sludge as a byproduct (fertilizer) and importance of STP 1 

maintenance.  

 

18. Meeting was ended with no further matters. 

   

Mr. Buddhika Silva at the stakeholder consultation 

Presentation by Circle Consultancy (Pvt) Ltd. (IEE Consultant Team)   

Introduction by Professor K.R. Koswattage 

Over view of the gathering at the stakeholder meeting 

Over view of the gathering at the stakeholder meeting Over view of the gathering at the stakeholder meeting 

Over view of the gathering at the stakeholder meeting 

Over view of the gathering at the stakeholder meeting 

239



7 
 

 At Public Perception Survey:  

 

 

 

 

 

 

 

240



8 
 

Sign Sheets of Stakeholder meeting:  

 

241



9 
 

 

 

242



PROPOSED SEWAGE TREATMENT PLANT 

@ Sabaragamuwa University of Sri Lanka, Pambahinna

STAKEHOLDER MEETING

for

BY : CIRCLE CONSULTANCY (PVT) LTD.

Note: The term "STP 1" has been used as “STP” in the Slides.

1 (STP 1)

243



General Information Location Project Details 

I N T R O D U C T I O N

Name of the 

Project

: Proposed Sewage Treatment Plant at

Sabaragamuwa University of Sri Lanka,

Pambahinna

Asian Development Bank (ADB) Funded Project

Present 

Ownership of the 

Project Site

: State Owned - Sabaragamuwa University of Sri

Lanka

Main objectives 

of the project

: To manage the daily wastewater generation within

the university; to provide a proper method to

dispose sewage and wastewater.

Current Method : The future expansion plans of the university…..
Generated wastewater was 

discharged into septic tanks
244



General Information Location Project Details 

I N T R O D U C T I O N

Site Location

245



General Information Location Project Details 

I N T R O D U C T I O N

Land Extent : 250 m2

Present use of 

the Land

: A cleared vacant land at the current

status (Previous – A Scrub Land)

246



I N T R O D U C T I O N

General Information Location Project Details 

The STP tank treats wastewater collected from,

1. University’s Student Cafeteria Premises

2. Faculty of Agriculture Science

3. Faculty of Applied Science

4. Walawa Hostel Complex

5. Sinharaja Hostel Complex

247



I N T R O D U C T I O N

General Information Location Project Details 

The proposed Sewage Treatment Plant facilitates 6000 

student and staff population. 

Quantity of wastewater to be generated ?  

Population L/P/D BOD/P/D H Load Org Load mg/l

STP 1 6000 158 45 950000 2675000 282

 Influent: Black and Grey water

 Design Volume: 1000m3/day

 Operation Time:24 h/day

 Wastewater Generation: 950m3/day at an Organic load 

of 267.5 kgs/day STP Tank Model
248



Arrangements for treatment and disposal of Sewage:   

249



Conceptual plans of waste water treatment plant: 

250



WHAT WORRIES ABOUT THIS PROJECT? 

• Impacts on surface / ground water due to 

wastewater discharge

• Surface runoff 

STP ????

Wastewater Disposal…. 

Anticipated problems ?

251



Kitchen & Process 

Wastewater

Grease Trap
Toilet Flushing and 

Bathing

Corse Screen

Equalization

Fine Screen

Aerobic Treatment 

(FBBR)

Clarifier

Filtration

Chlorine 

Disinfection Unit

Treated Water Tank

Sludge Storage & 

Reduction Tank

Intermediate Water 

Tank

Tertiary Treatment 

System 

STP Process Flowchart

No any chemicals 
Input…. 

252



Parameter
Proposed  Tolerance 

Limit Values

pH Value 6.0 to 8.5

Biochemical Oxygen Demand at 

200C (BOD5)
< 15 @  mg/l

Chemical Oxygen Demand (COD) < 100 @  mg/l

Total Suspended Solids (TSS) < 15 @  mg/l

Oil & Grease < 1 @  mg/l

Ammoniacal Nitrogen (as N) < 50 @  mg/l

Dissolved phosphates (as P) < 5 @  mg/l

Faecal Coliform < 40 @ MPN/100ml

Quality of wastewater to be generated ? 

No Impacts on surface / 
ground water due to 

wastewater discharge…

253



Treated water will be discharge to a nearby water 

pond. 

Existing water pond is located within nearly 12m from 

the proposed STP site.

The treated waste water will be discharged under 

the 1:8 dilutions. 

Retaining wall will be developed to minimize the 

impact to the pond and dam.  

The fully digested and pathogens free sludge will be

used as a fertilizer in the university premises; Or

else, sludge could be sent out by gully bowsers for

disposal at a suitable location.

+

+

+

+

+

Final discharge point of the treated wastewater

Final discharge point of the sludge

No Impacts on Surface 
runoff…

254



During the dry season, if there will be access 

quantity of treated wastewater will be used 

gardening / irrigation purposes. Existing water pond capacity: 2,370.0 m3

Test Parameter Test Method Test Result

pH at 250 C + 20C APHA 23rd edition) 4500-H Electrometric 

method

7.2

Total Suspended 

Solids (TSS) 

mg/l,max

APHA (23rd edition) 2540 D. Total 

suspended solids at 103-1050C , MDL-01

14

Biochemical 

Oxygen Demand 

(BOD)5, mg/l, 

max

APHA (23rd Edition) 5210 B, 5 day BOD 

test, MDL 05

15

Chemical 

Oxygen Demand 

(COD), mg/l, max

APHA (23rd edition) 5220 D, Closed 

refluxed colorimetric, MDL 05

40

Oil and grease, 

mg/l, max

APHA (23rd edition) 5520 B, Liquid-liquid 

partition gravimetric, MDL-01

Less than 

01

Existing water quality:

Final discharge point of the treated wastewater

255



A

B

C

Low Level :

Currently the stream water during the rainy season is

used by the nearby settlements for paddy and other crop

cultivations.

Natural Drain 

No Impacts on Low  
Level Activities …

No obstructions to 
Natural Drain … 

256



Thank You!

257



258



ANNEXURE J : WATER DEMAND   

Note: 
The term "STP 1" has been used as “STP” in this report.

259



ANNEXURE K : NOISE REPORT

260



261



262



263



264



265



ANNEXURE L : AIR QUALITY REPORT

266



267



268



269



270



271



272



1 
 

BRIEF SITE INSPECTION REPORT 

SEWAGE TREATMENT PLANT 1 (STP 1) PROJECT IN SABARAGAMUWA UNIVERSITY OF SRI LANKA  

23rd March 2022 and 26th April 2022   

 

INTRODUCTION     

The proposed subproject  is a Sewage Treatment Plant 1 (STP 1), located in Sabaragamuwa University 

of Sri Lanka. The location coordinates are 6°42'46.3"N 80°47'20.6"E. The university is located alongside 

Pambahinna-Kumbalgama-Rajawaka-Kapugala Road (B 593) which connects to the main Colombo – 

Batticaloa Highway (A4). Site inspection of proposed subproject was carried out on 23rd March 2022 

and 26th April 2022.  

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

HISTORY OF THE UNIVERSITY 

Sabaragamuwa University of Sri Lanka commenced in 1991 as an affiliated collage to the University of 

Sri Jayawarhanapura. In 1995 Sabaragamuwa Affiliated University Collage was converted in to 

National University as the twelfth national university of the country under the Act No.16 of 1978. At 

present there are six faculties and the total land area of the university is 56 acres.  

The University was given the former Japanese Expatriate Village of Samanalawewa Project in 

Belihuloya. Academic programs were started form 1992, with three study areas namely; Travel and 

Tourism Management, Accounting & Finance, and English. In 1995, when the Sabaragamuwa 

Figure 1: SITE LOCATION 

ANNEXURE M : SITE REPORT

273



2 
 

Figure 2: MASTER PLAN OF THE UNIVERSITY 

University became a National University, it already had the following facilities: Lecture Halls, an 

Auditorium, Computer and Language Laboratories and Reading Rooms, Welfare and Medical Centers, 

an Open-Air Theatre and an Herbarium. The facilities that existed at the premises when taking over 

from CEB viz, the housing complex, the residences, offices, Gymnasium, Swimming Pool, Tennis Courts 

and a pipe borne water supply scheme, have made it possible to fulfill as many of the requisites and 

basic needs of a University". 

The Sabaragamuwa University of Sri Lanka is located about 162 km away from Colombo along the 

Colombo - Badulla main road. The main campus of Sabaragamuwa University in Belihuloya possesses 

sufficient land for future development. It consists of approximately 232 acres as detailed below:  

 Main university premises transferred by the Ceylon Electricity Board - 66 acres  

 Main playground and building complex (proposed) premises – 56 acres  

 University Farm premises – 31 acres 

 Non Pareil land – 50 acres  

 Other lands – 29 acres (water pumping and purification unit, hostels, nature park and reserve) 

 

 

 

 

274



3 
 

SITE DESCRIPTION 

The proposed site is located in Imbulpe in Rathnapura District within the current SUSL premises. 

A. Pradeshiya Saba : Imbulpe Pradeshiya Saba 

B. Divisional Secretariat : Imbulpe Divisional Secretariat 

C. G. N. Division : Muttettuwegama GN Division 

D. District Secretariat:  : Ratnapura District Secretariat 

E. Provincial Council : Sabaragamuwa Provincial Council 

F. GPS Point  : 6°42'46.3"N 80°47'20.6"E  

 

 

DESCRIPTION OF THE SUBPROJECT  

The proposed subproject is Sewage Treatment Plant 1 (STP 1), located at Sabaragamuwa University of 

Sri Lanka. The subproject aims to provide a proper method to dispose of sewage and wastewater of 

the increasing student and staff population within the university. The proposed Sewage Treatment 

Plant facilitates 6000 students and staff population. The STP tank 1 treats wastewater collected from 

the university’s Student Cafeteria premises, Faculty of Agriculture, Faculty of Applied Science, Walawa 

Hostel Complex and Sinharaja Hostel Complex. The Estimated cost of the subproject is approx. 

109,605,118.98 LKR and 183,735.00 USD.  

With the new development of the Faculty of Technology, SUSL, a proper wastewater management 

system has become a mandatory construction. At the current state, the SUSL provides 

Site Location 

Figure 3: SURVEY PLAN 

275



4 
 

accommodation for all of its students, which are around 44 hostels owned by the University or rented 

private houses. The generated wastewater was discharged into septic tanks, but with the increasing 

number of student population with the new faculty developments and the future expansion plans of 

the university, the need of a proper wastewater management system rather than relying on the fixed 

capacities of the current septic tanks is necessary. Accordingly, the major objective of this subproject  

is to manage the daily wastewater generation of the SUSL.  

 

Figure 4: SUBPROJECT  PLAN 

 

DESCRIPTION OF THE EXISTING ENVIRONMENT 

The proposed subproject site is situated within the existing SUSL complex. The project land is a state 

owned land, owned by the Sabaragamuwa University of Sri Lanka. This site is a vacant land at present 

status. Proposed land is fully occupied with the natural vegetation with a slopy terrain. No significant 

environmentally sensitive receptors exist in the subproject site's immediate surroundings. The only 

possible such receptors will be the SUSL community, the closest functional building 500 m from the 

site. The area acquired by the project is 250m2. 

 

Sewage Treatment Plant 1 (STP 1) for 

Construction of Sabaragamuwa 

University of Sri Lanka (SUSL) 

 

276



5 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 5: PROPOSED DEVELOPMENT LAND 

Figure 6:FEW FOOTAGES OF THE PROJECT AREA  

277



6 
 

PROPOSED PLAN 

The time duration of the proposed project is 16 months and it planned to commence on February 

2023.  

 

Figure 7: PROJECT SCHEDULE 

RECOMMENDATIONS  

Sewage disposal is currently a problem in the University. As a residential university, the whole student 

population of SUSL is provided with hostel facilities in university hostels or rented houses. Wastewater 

278



7 
 

accumulated in these hostels is frequently emptied from the septic tank systems. A proper sewage 

disposal system is a high priority requirement for SUSL. Further, maintaining cleanliness at the 

university premises appears to be rather neglected at the moment. Further, it is a harm to the 

communities surrounding the University also. The developmental activities that are planned, parallel 

expansion of these facilities should be considered and proposed.   

It is recommended that the IEE give special attention to the following: 

A. It was an initial requirement to clear definition as to what type of EA (IEE or EIA) will be 

required under the national legislation. Therefore, we recommend to the Sabaragamuwa 

University of Sri Lanka and the developer (ICC) to obtain government approval as an 

immediate action. This includes obtaining approval from the CEA, LA and the UDA, etc. 

Considering the magnitude of the project this will be called for an IEE under the national 

regulations as well at a minimum. 

B. Review ADB guidelines and previous environmental recommendations provided by IEE 

Report of proposed Faculty of Technology, Sabaragamuwa University of Sri Lanka.  

C. We feel that the first stage of development should focus more on the best locations for 

installing the STP 1 & pits and laying the plumbs.   

D. The proposed development plan should be done with better consultation and all the relevant 

local authority’s approval should also be obtained. 

E. A proper soil investigation, water quality test, air quality test and noise quality test needs to 

be carried out prior to any site clearance.  

F. Assess the economic viability of the selected site for the purpose with respect to the other 

available option. 

G. Submit an initial screening form to CEA providing particulars of the project (fill out a BIQ for 

the project) prior to any site clearance or project commencement. As per the environmental 

recommendations provided by the CEA, take the necessary actions.  

H. Propose a better stormwater management plan and drain plan to mitigate the soil erosions.   

I. Manage odor, noise, dust, and vibration at the site. 

J. Ensure the disposal of treated water quality and disposal of sludge.  

K. Ensure the STP 1 maintenance.  

L. Conduct an awareness programme for villagers, government officers and other stakeholders 

about this project and collect comments from them.  

M. Assessment of uninterrupted power supply: The Ceylon Electricity Board (CEB) has provided 

a separate power exchange for the University. However, the University experiences frequent 

power failures, and therefore alternative sources of power supply should be thought of in 

view of this automatic STP 1.  

 

 

279



ANNEXURE N : COMPLAINS FORM

280



281

ANNEXURE O : DAM DETAILS

Note: The term "STP 1" has been used as STP in the report.



282



283



284



STP

ANNEXURE P : CONTOUR PLAN

1

285

AutoCAD SHX Text
570

AutoCAD SHX Text
580

AutoCAD SHX Text
580

AutoCAD SHX Text
580

AutoCAD SHX Text
590

AutoCAD SHX Text
575

AutoCAD SHX Text
585

AutoCAD SHX Text
580

AutoCAD SHX Text
590

AutoCAD SHX Text
600

AutoCAD SHX Text
610

AutoCAD SHX Text
From Sinharaja Hostel Complex

AutoCAD SHX Text
Examination  Branch

AutoCAD SHX Text
P

AutoCAD SHX Text
T

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
Badminton Court

AutoCAD SHX Text
P

AutoCAD SHX Text
T

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
IF

AutoCAD SHX Text
LF

AutoCAD SHX Text
MW

AutoCAD SHX Text
EB

AutoCAD SHX Text
NF

AutoCAD SHX Text
C

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
TW

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
Tennis Courts

AutoCAD SHX Text
NF

AutoCAD SHX Text
Volleyball Court

AutoCAD SHX Text
EB

AutoCAD SHX Text
LF

AutoCAD SHX Text
NF

AutoCAD SHX Text
LF

AutoCAD SHX Text
NF

AutoCAD SHX Text
MW

AutoCAD SHX Text
C

AutoCAD SHX Text
P

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
LF

AutoCAD SHX Text
NF

AutoCAD SHX Text
MDn

AutoCAD SHX Text
EB

AutoCAD SHX Text
MDn

AutoCAD SHX Text
C

AutoCAD SHX Text
C

AutoCAD SHX Text
EB

AutoCAD SHX Text
G

AutoCAD SHX Text
G

AutoCAD SHX Text
Path

AutoCAD SHX Text
NF

AutoCAD SHX Text
EB

AutoCAD SHX Text
P

AutoCAD SHX Text
Steps

AutoCAD SHX Text
From PreSchool

AutoCAD SHX Text
LF

AutoCAD SHX Text
NF

AutoCAD SHX Text
U

AutoCAD SHX Text
From Pambahinna

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
NF

AutoCAD SHX Text
NF

AutoCAD SHX Text
P

AutoCAD SHX Text
NF

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
Cul

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
NF

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
TE

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Road(RDA)

AutoCAD SHX Text
NF

AutoCAD SHX Text
LF

AutoCAD SHX Text
P

AutoCAD SHX Text
NF

AutoCAD SHX Text
LF

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
G

AutoCAD SHX Text
Path

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
RW

AutoCAD SHX Text
Main  Cafeteria

AutoCAD SHX Text
RW

AutoCAD SHX Text
Pond

AutoCAD SHX Text
RW

AutoCAD SHX Text
RW

AutoCAD SHX Text
RW

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
B

AutoCAD SHX Text
MDn

AutoCAD SHX Text
B

AutoCAD SHX Text
EB

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
NF

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
Weather Station

AutoCAD SHX Text
RW

AutoCAD SHX Text
To Kumbalgama

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
LF

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
Path

AutoCAD SHX Text
U

AutoCAD SHX Text
Cul

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Faculty of Management Studies

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
U

AutoCAD SHX Text
Cul

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
Faculty of Social Sciences and Languages Auditorium

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
EB

AutoCAD SHX Text
P

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
Reading  Hall

AutoCAD SHX Text
P

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Path

AutoCAD SHX Text
MDn

AutoCAD SHX Text
Ela

AutoCAD SHX Text
Foot Path Bridge

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
Open Air Theatre

AutoCAD SHX Text
EB

AutoCAD SHX Text
Steps

AutoCAD SHX Text
EB

AutoCAD SHX Text
          Playground       

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
MDn

AutoCAD SHX Text
P

AutoCAD SHX Text
Medical  Center

AutoCAD SHX Text
Computer Centre

AutoCAD SHX Text
Faculty Of Graduate  Studies

AutoCAD SHX Text
LF

AutoCAD SHX Text
LF

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
MW

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
Walawa Hostel

AutoCAD SHX Text
Walawa Hostel

AutoCAD SHX Text
Road(SUSL)(SUSL)SUSL))

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
T

AutoCAD SHX Text
Pond

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
EB 

AutoCAD SHX Text
Path

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
Cul

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
NF

AutoCAD SHX Text
EB

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
To Gully Pit

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Steps

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Cul

AutoCAD SHX Text
Road(PS)

AutoCAD SHX Text
Road(SUSL)(SUSL)SUSL))

AutoCAD SHX Text
LF

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
P

AutoCAD SHX Text
Road(SUSL)(SUSL)SUSL))

AutoCAD SHX Text
NF

AutoCAD SHX Text
G

AutoCAD SHX Text
590

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Cul

AutoCAD SHX Text
Ela

AutoCAD SHX Text
Ela

AutoCAD SHX Text
580

AutoCAD SHX Text
595

AutoCAD SHX Text
U

AutoCAD SHX Text
 Mahatenna Watta Low Jungle  State

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Car Park

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
G

AutoCAD SHX Text
NF

AutoCAD SHX Text
NF

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
Police Station Samanalawewa

AutoCAD SHX Text
RW

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
PW

AutoCAD SHX Text
G

AutoCAD SHX Text
Circuit Bungalow-CEB

AutoCAD SHX Text
PW

AutoCAD SHX Text
Car Park

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Pond

AutoCAD SHX Text
MDn

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
G

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
Path

AutoCAD SHX Text
NF

AutoCAD SHX Text
U

AutoCAD SHX Text
PW

AutoCAD SHX Text
PW

AutoCAD SHX Text
LF

AutoCAD SHX Text
Vehicle Park

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
G

AutoCAD SHX Text
G

AutoCAD SHX Text
Playground

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
G

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
EB 

AutoCAD SHX Text
TE

AutoCAD SHX Text
G

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
NF

AutoCAD SHX Text
EB

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
Foot Path

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
TE

AutoCAD SHX Text
Foot Path

AutoCAD SHX Text
585

AutoCAD SHX Text
600

AutoCAD SHX Text
Village Muttettuwegama Muttettuwegama Minor Division Kadawata Korale  Division Kadawata Korale Division Kadawata Korale n Kadawata Korale Kadawata Korale  Korale Korale DS Division Imbulpe Imbulpe District Ratnapura Ratnapura Province SabaragamuwaSabaragamuwa

AutoCAD SHX Text
 SABARAGAMUWA UNIVERSITY OF SRI LANKA 

AutoCAD SHX Text
Contour Interval 0.5m	 

AutoCAD SHX Text
Plan No: C/017

buddhika
Underline

AutoCAD SHX Text
575

AutoCAD SHX Text
580

AutoCAD SHX Text
595

AutoCAD SHX Text
575

AutoCAD SHX Text
595

AutoCAD SHX Text
From Hostels

AutoCAD SHX Text
P

AutoCAD SHX Text
T

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
MDn

AutoCAD SHX Text
LF

AutoCAD SHX Text
LF

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
NF

AutoCAD SHX Text
Swimming Pool

AutoCAD SHX Text
LF

AutoCAD SHX Text
NF

AutoCAD SHX Text
NF

AutoCAD SHX Text
C

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
MDn

AutoCAD SHX Text
C

AutoCAD SHX Text
NF

AutoCAD SHX Text
G

AutoCAD SHX Text
G

AutoCAD SHX Text
Baby Swimming Pool

AutoCAD SHX Text
P

AutoCAD SHX Text
Auditorium

AutoCAD SHX Text
CW

AutoCAD SHX Text
To Village

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
Steps

AutoCAD SHX Text
U

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
RW

AutoCAD SHX Text
RW

AutoCAD SHX Text
MDn

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
NF

AutoCAD SHX Text
Pavillion

AutoCAD SHX Text
G

AutoCAD SHX Text
UF

AutoCAD SHX Text
U

AutoCAD SHX Text
Basketball Court

AutoCAD SHX Text
P

AutoCAD SHX Text
RW

AutoCAD SHX Text
RW

AutoCAD SHX Text
B

AutoCAD SHX Text
RW

AutoCAD SHX Text
Road(SUSL)(SUSL)SUSL))

AutoCAD SHX Text
NF

AutoCAD SHX Text
RW

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
U

AutoCAD SHX Text
Steps

AutoCAD SHX Text
U

AutoCAD SHX Text
Faculty of Management Studies  Auditorium

AutoCAD SHX Text
U

AutoCAD SHX Text
MDn

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
Library

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Drain

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
LF

AutoCAD SHX Text
EB

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
NF

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Welfare  Shop

AutoCAD SHX Text
H-Hall

AutoCAD SHX Text
LF

AutoCAD SHX Text
PL

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
Faculty of Applied Sciences

AutoCAD SHX Text
Walawa Hostel

AutoCAD SHX Text
Staff Canteen

AutoCAD SHX Text
T

AutoCAD SHX Text
Path

AutoCAD SHX Text
EB 

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
NF

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
Bo

AutoCAD SHX Text
Steps

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
From Pambahinna

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
G

AutoCAD SHX Text
MDn

AutoCAD SHX Text
Steps

AutoCAD SHX Text
580

AutoCAD SHX Text
600

AutoCAD SHX Text
U

AutoCAD SHX Text
 Mahatenna Watta Low Jungle  State

AutoCAD SHX Text
G

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
PW

AutoCAD SHX Text
PW

AutoCAD SHX Text
NF

AutoCAD SHX Text
Path

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
G

AutoCAD SHX Text
EB

AutoCAD SHX Text
PW

AutoCAD SHX Text
Main Gate

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
MDn

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
TE

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
Foot Path

AutoCAD SHX Text
580

AutoCAD SHX Text
REFERENCES B Bank Bank C Curb Curb CUL Culvert Culvert EB Earth Bank Earth Bank EDn Earth Drain Earth Drain G Gate Gate LF  Live Fence Live Fence MDn  Masonry Drain Masonry Drain MW  Masonry Wall Masonry Wall NF  Net Fence Net Fence P  Permanent Building Permanent Building PW  Parapet Wall Parapet Wall Road(PS)  Road(Pradesiya Saba) Road(Pradesiya Saba) Road(RDA)  Road(Road Development Authority) Road(Road Development Authority) Road(SUSL)  Road(Sabaragamuwa University of Sri Lanka) Road(Sabaragamuwa University of Sri Lanka) RW  Retaining Wall Retaining Wall T  Tank Tank U  Undefined Undefined WF  Wire FenceWire Fence

AutoCAD SHX Text
Datum above MSL 

buddhika
Underline

AutoCAD SHX Text
580

AutoCAD SHX Text
580

AutoCAD SHX Text
605

AutoCAD SHX Text
GH

AutoCAD SHX Text
P

AutoCAD SHX Text
MDn

AutoCAD SHX Text
NF

AutoCAD SHX Text
MW

AutoCAD SHX Text
 P

AutoCAD SHX Text
EB

AutoCAD SHX Text
NF

AutoCAD SHX Text
EB

AutoCAD SHX Text
C

AutoCAD SHX Text
C

AutoCAD SHX Text
NF

AutoCAD SHX Text
Road(PS)

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
MDn

AutoCAD SHX Text
Road(PS)

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
MDn

AutoCAD SHX Text
RW

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
Low  Jungle

AutoCAD SHX Text
U

AutoCAD SHX Text
Path

AutoCAD SHX Text
P

AutoCAD SHX Text
MDn

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
Faculty of Social Sciences and Languages

AutoCAD SHX Text
U

AutoCAD SHX Text
Path

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
NF

AutoCAD SHX Text
NF

AutoCAD SHX Text
Long Jump Practice Area

AutoCAD SHX Text
MDn

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Faculty of Technology

AutoCAD SHX Text
MDn

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Cul

AutoCAD SHX Text
NF

AutoCAD SHX Text
U

AutoCAD SHX Text
Path

AutoCAD SHX Text
 Mahatenna Watta Low Jungle  State

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
Lecturer's Guest House

AutoCAD SHX Text
Students Affairs Branch

AutoCAD SHX Text
G

AutoCAD SHX Text
595

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
NF

AutoCAD SHX Text
G

AutoCAD SHX Text
RW

AutoCAD SHX Text
TE

AutoCAD SHX Text
PW

AutoCAD SHX Text
MDn

AutoCAD SHX Text
G

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
G

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)(SUSL)SUSL))

AutoCAD SHX Text
EB

AutoCAD SHX Text
TE

AutoCAD SHX Text
U

AutoCAD SHX Text
U

AutoCAD SHX Text
605

buddhika
Polygon

AutoCAD SHX Text
585

AutoCAD SHX Text
Sports Centre

AutoCAD SHX Text
Road(PS)

AutoCAD SHX Text
C

AutoCAD SHX Text
EB

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MDn

AutoCAD SHX Text
MW

AutoCAD SHX Text
P

AutoCAD SHX Text
Cul

AutoCAD SHX Text
U

AutoCAD SHX Text
LF

AutoCAD SHX Text
Path

AutoCAD SHX Text
Faculty of Geomatics

AutoCAD SHX Text
B

AutoCAD SHX Text
Faculty of Geomatics

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
MDn

AutoCAD SHX Text
U

AutoCAD SHX Text
MDn

AutoCAD SHX Text
Pond

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
Path

AutoCAD SHX Text
LF

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
Drain

AutoCAD SHX Text
Ela

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
Dr

AutoCAD SHX Text
G

AutoCAD SHX Text
G

AutoCAD SHX Text
EB

AutoCAD SHX Text
G

AutoCAD SHX Text
P

AutoCAD SHX Text
EB 

AutoCAD SHX Text
U

AutoCAD SHX Text
Foot Path

AutoCAD SHX Text
Scale	 1:1000 1:1000

AutoCAD SHX Text
585

AutoCAD SHX Text
EB

AutoCAD SHX Text
NF

AutoCAD SHX Text
G

AutoCAD SHX Text
Art Centre

AutoCAD SHX Text
NF

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
U

AutoCAD SHX Text
EB

AutoCAD SHX Text
NLH Hall

AutoCAD SHX Text
MDn

AutoCAD SHX Text
P

AutoCAD SHX Text
U

AutoCAD SHX Text
Cul

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
MDn

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
NF

AutoCAD SHX Text
600

AutoCAD SHX Text
MDn

AutoCAD SHX Text
P

AutoCAD SHX Text
NF

AutoCAD SHX Text
U

AutoCAD SHX Text
Path

AutoCAD SHX Text
U

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
P

AutoCAD SHX Text
P

AutoCAD SHX Text
TE

AutoCAD SHX Text
Road(SUSL)

AutoCAD SHX Text
TE

AutoCAD SHX Text
MDn

AutoCAD SHX Text
EB

AutoCAD SHX Text
U

AutoCAD SHX Text
P

AutoCAD SHX Text
G

AutoCAD SHX Text
TE

AutoCAD SHX Text
P

AutoCAD SHX Text
Faculty of Geomatics

AutoCAD SHX Text
Steps

AutoCAD SHX Text
Road(SUSL)



MicroChem

ISO/lEC:17025
TL 020-02

ANALYSIS REPORT

LABORATORIES
PRIVATE LIMITED

MicroChem Laboratories (Pvt) Ltd
No 134, Dehiwala Road, Bellanwila, Boralesgamuwa Sri Lanka

Telephone : 0112 7 10637 1639, +94 77 31 527 97

E-mail : microchem@sltnet lk, Web : www.microchem.lk

TRF NO,
REF NO.

TRFi MCL/0103
22l03lctMcLt0146

REPORT ISSUE DATE 10.03.2022

CLIENT

SPECIMEN

PLACE OF COLLECTION

SAMPLE DESCRIPTION

SAMPLE SUBMITTED BY

DATE OF SAMPLE COLLECTION

DATE OF SAMPLE RECEIPT

DATES OF PERFORMANCE

PHYSICAL AND CHEMICAL CHARACTERISTICS

ICC (Pvt) Ltd. No 70. S.D.S Jayasingha Mawatha,
Kohuwaia, Sri Lanka

Pond Vr/ater

Directly from the Pond - University of Sabaragamuwa

Clear transparent iiquid with suspended particles

Mr. Dhaniana Demel - ICC (Pvt) Ltd

Sample Submitted in a 5L can

02.03.2022 around 7.00 a.m.

02,03 2022 aro u nd 4. 1 5 p. rn 
"

43.03 2022 08.03.2022

NO TEST PARAMETER TEST METHOD TEST RESULT

pH at 25oC + 2oC" APHA (23'0 ed;tion) 4500- I' Etectiometr;c
method

2 folre.l Suspended Solids (TSS), APHA (23'm
mg/|, max

3 Brochemicar Orygen Dernano 15

40
(COD) , mg/|, max colorrmetric, MDt-05

5oiiandition)552OB,Liquid-liquidLessthan01
partttion gravimetrjc, MDL-0.1

Abbrevtations & remarks : tvlDL - Minimum Detection Limit, .Accreciited Parameters,** Measured at the site

B Sc (Hons), l\4.Phil.(Chemistry)
M Sc (Microbiology)
Managlng Director

This reporl refers specially to the sample analyzed and f ndings recorded herein relate to the sample prov ded by customer or third party acling at the customer dlrection
warranty shall not be claimed for representativeress of entire population/lot or the anal\.4e

Under no circumstances cloes l\4 croChem Laboralories (P!'t) Ltd accept any iability or loss or damaqe caused by use or misuse of the report perishabie specinrens
will be destroyed inrmediatelv after testirrcl, and athcr soecinrens are keDt Ior one nronth from lhe date of issue of lhe report and it depends on availabllity of the
scecrnren

7.2

ized Signatory

Page I of2

Consultant - Prof.S.P. Deraniyagla - B.Sc (Special, Colombo), Ph. D. (Dalhousie), C.Chem., F.l.Chem.C.

ANNEXURE Q : WATER QUALITY TEST REPORT OF THE NEARBY EXISTING POND

286



PRICED BILLS OF QUANTITIES - SUMMARY (STP 01)

Item Description
Qty Unit Rate-

LKR.

Amount-

LKR.

Rate-

US $.

Amount-

US $.
Remarks

SEWER TREATMENT PLANT

1 SEWER TREATMENT PLANT 25,564,424.00 152,707.00

CIVIL WORKS

2 CIVIL CONSTRUCTION FOR STP 1 22,889,617.48

MEP WORKS

3 MEP WORKS 55,385,325.50 9,158.00

4 ELECTRICAL WORK 1,125,000.00 -                       

5 ROAD CONSTRUCTION WORK 1,070,057.00 -                       

6 PIPE LAYING & OTHER WORKS 0.00 -                       

TOTAL 106,034,423.98 161,865.00

7.0 ADDITIONAL ITEM

7.1 Supply and install of Sludge Screw 

Press,Dosing, pumps, FOB Damnotech

1,574,334.00 13,727.00

7.2 Supply and install of Automatic Coarse Screen 933,861.00 8,143.00

7.3 Allow for the Initial Environmental Examination 

(IEE) report

1,062,500.00

Total for Additional Item 3,570,695.00 21,870.00

GRAND TOTAL 109,605,118.98 183,735.00

CONSTRUCTION OF SEWAGE TREATMENT PLANT (STP) AS A VARIATION OF DESIGN AND CONSTRUCTION OF 

BUILDINGS AND INFRASTRUCTURE FACILITIES FOR  FACULTY OF TECHNOLOGY, SABARAGAMUWA UNIVERSITY 

OF SRI LANKA - STHRDP/PMU/SB-CW

INTERNATIONAL COSTRUCTION CONSORTIUM (PVT) LTD Summary - 1

287

ANNEXURE R : BOQ OF THE STP 1

Note: The term "STP 1" has been used as STP  here. 



TITLE

DATE

PROJECT NOTE

NO. REVISION

STP FOR SABARAGAMUWA UNIVERSITY
STP - 01

CASCADE ELEVATION
DETAILS

SHEET NO

CHECKED

SCALE

CAD FILE

DATE

DWG NO

DRAWN

DESIGNED

ICC SMART ECO SOLUTIONS.
No 57, S de S Jayasinghe Mawatha,
Kohuwala, Nugegoda, Sri Lanka.

Tel      : 0112 814204,
Email   : smarteco@icc-construct.com
Web     : www.icc-construct.com

NTS

M.S

01 Of 01

SE/STP1/SG/PL/PF/V003

ICC SMART ECO SOLUTIONS

C.B.S

SE/STP-1/PLAN/SG
 (BASIC DIMENSION DRAWING)

1. ALL DIMENSIONS ARE IN
MILLIMETERS

24/06/2022

24/06/2022/STP1/SG/V003

800

4000

800

60
0

50

50

584.630

583.73

584.23

583.65

583.03

582.43

581.83

582.18
582.08

582.18

582.78

582.98

581.58

582.18

580.98

580.38

50
0

ROAD

3600

60
0

20
0

HUME PIPE CULVERT

8100

10
0

1000

60
0

580.00

500

EXISTING POND

Note: The term "STP 1" has been used as STP in the layout.

ANNEXURE S : CASCADE DETAILS

288



TITLE

DATE

PROJECT NOTE

NO. REVISION

STP FOR SABARAGAMUWA UNIVERSITY
STP - 01

SHEET NO

CHECKED

SCALE

CAD FILE

DATE

DWG NO

DRAWN

DESIGNED

ICC SMART ECO SOLUTIONS.
No 57, S de S Jayasinghe Mawatha,
Kohuwala, Nugegoda, Sri Lanka.

Tel      : 0112 814204,
Email   : smarteco@icc-construct.com
Web     : www.icc-construct.com

NTS

K.E

01 Of 02

SE/STP1/SG/PL/PF/V003

ICC SMART ECO SOLUTIONS

C.B.S

SE/STP-1/PLAN/SG
 (BASIC DIMENSION DRAWING)

1. ALL DIMENSIONS ARE IN
MILLIMETERS

18/10/202101 ADD A TREATED WATER TANK

24/06/2022

24/06/2022/STP1/SG/V003

80
0

16
00

24
00

32
00

40
00

600

650

650

600

600800

 A
C

C
ES

S 
 R

O
A

D

C
A

SC
A

D
E

60
0

8100

CASCADE - PLAN VIEW

1000

60
0

UNDER GROUND SLUDGE TANK
(5X8.1X3.7=150M3)

 TREATED WATER
TANK (5X2.7X3.7=50M3)

2700 8100

A
R

EA
 F

O
R

 S
LU

D
G

E
PR

ES
S

17
00

3000

STP

EXCITING
POND

3600

HUME PIPE CULVERT

10
00

289



DATUM
576.00m

E
X

.
LE

V
E

L
O

FF
S

E
T

(m
)

578.00 

580.00 

582.00 

584.00 

586.00 

588.00 

2

5
8

5
.6

8
5

0
.0

0
0

5
8

5
.1

8
5

2
.0

0
0

5
8

4
.7

5
5

4
.0

0
0

5
8

4
.1

7
5

6
.0

0
0

5
8

3
.6

8
5

8
.0

0
0

5
8

3
.3

5
5

1
0

.0
0

0

5
8

2
.9

2
5

1
2

.0
0

0

5
8

2
.2

4
0

1
4

.0
0

0

5
8

2
.0

9
5

1
6

.0
0

0

5
8

2
.2

6
0

1
8

.0
0

0

5
8

1
.0

4
0

2
0

.0
0

0

5
8

0
.6

2
0

2
2

.0
0

0

5
8

0
.0

0
0

2
4

.0
0

0

Spill Water Level
(580.00MSL)

B
V

B
V

B
V

N
R

V

N
R

V

G.L (584.63)

B
V

B
V

B
V

N
R

V

N
R

V

CUTTER PUMP CUTTER PUMP CUTTER PUMP CUTTER PUMP

G.L

 FBBR TANK (350M3)

 EQ TANK (450M3)

10800

33
00

39
30

2300 2300

WL WL

WL WL

42
00 39

30

1550 1550 1550

16
30

23
46

34
5

80
0

DAM LEVEL
(580.800MSL)

36
00

85

80
0

580.800MSL

584.286MSL

Man hole
Bar screening

290



BUILDING TYPE:

Rev.
Description

NO: 70, S.DE.S JAYASINGHE MAWATHA

KALUBOWILA, DEHIWALA

TEL   -   011 - 4400600

FAX   -   011 - 4400230

Designs Office

International Construction

Consortium(Pvt) Ltd.

THE DRAWING TOGETHER WITH ITS

SUPPLEMENTS IS A PROPERTY OF I.C.C

(PVT) LTD AND SUBJECT TO  COPY RIGHT

PROTECTION. THE MATERIAL MUST NOT  BE

FULLY  OR PARTLY COPIED,REPRODUCED,

MADE PUBLIC OR IN ANY OTHER WAY MADE

AVAILABLE TO A PARTY WITHOUT THE

WRITTEN CONSENT OF ICC (PVT.) LTD.

Date

BUILDING TYPE:

CLIENT NAME:

NO. 363 E, HORAGAHAKANDA ROAD,

THALANGAMA NORTH,

KOSWATTA,BATTARAMULLA,

SRI LANKA

NO: 70, S.DE.S JAYASINGHE MAWATHA

KALUBOWILA, DEHIWALA

TEL   -   011 - 4400600

FAX   -   011 - 4400230

International Construction

Consortium(Pvt) Ltd.

 DESIGN & BUILD CONTRACTOR:

SITE PLAN:

ARCHITECT

STRUCTURAL ENGINEER

MEP ENGINEER

GM (MEP)

QS (MEP)

BUILDING TYPE:

DATE

DWG.NO.

SCALE

DRAWN

DESIGNED

TITLE:

STATUS

BUILDING TYPE:

CONSTRUCTION

ICC/FOTSU/MEP/EX/STP/DE -01

S.U.R

K.R.M.F

NP

DATE

DWG.NO.

SCALE

DRAWN

DESIGNED

TITLE:

R0

STATUS

CHECKED BY

ACTUAL PAPER SIZE-A2

APPROVED BY

BUILDING TYPE:

2022/01/31

N.T.S

PUMPING PIT DETAILS

ANNEXURE T : PUMPING PIT DETAILS

Note: The term "STP 1" has been used as STP in the layout.291



{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Imported Receipt","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}




{"type":"Document","isBackSide":false,"languages":["en-us"],"usedOnDeviceOCR":false}



